BROOME COUNTY
WASTEWATER SYSTEMS
FINANCIAL FEASIBILITY STUDY
BROOME COUNTY, NEW YORK

Prepared for
BROOME COUNTY, NEW YORK

Prepared by
STEARNS & WHELER, LLLC
Environmental Engineers and Scientists

One Remington Park Drive
Cazenovia, NY 13035

December 2007

Project No. 6109910



TABLE OF CONTENTS

EXECUTIVE SUMMARY
CHAPTER 1 - INTRODUCTION

L1 Background ...t
CHAPTER 2 - VALUATION

2.1 Capital COSLS ......ocvmiiieir ettt es bttt e en e een
2.2 Operation and Maintenance (O&M) COSES.....coovvoeeeeeeriiermriiiiiieceeeee e
2.3 USET COSES ..ot ee ettt res s e et sn s st eeeeeene

CHAPTER 3 - FUTURE TREATMENT NEEDS

3.1 Binghamton-Johnson City Joint Sewage Treatment Plant...................c..coooeene....
3.2 Endicott WW TP ..ot et
3.3 Northgate WWTP ..ot ee e ee s e e
3.4 Chesapeake Bay INIIatiVe......cocooceeieiee ittt een s
3.5 Other Treatment NEeds .......ccooovoivvniciiiice et

County SEWET DESITICT. . .eviereiiiiceeeet e ce et st naeeereer e s e eeeeae s
County Sewer AUTHOTILY .....coviviiiiiicceicrrieei et
Intermunicipal AZreements..........ooociveeriiiciiieree et
Financing of City-Acquired Municipal SYStems ...........cccooiviveeeeereeeereceeen.
Enterprise FUNG. ..ottt et en e
Federal Appropriations - Financial ASSIStAnce ...........oceovovoeiveveeeeeeeeeeeeeeees
Review of Water and Sewer District and Authorities in New York State ..........

L o
ST B WD

CHAPTER 6 - RISK BENEFIT ANALYSIS
1 Capital COSES ..eoveiireieiiiiiirietitt ittt er et et ee st e s rens
(2 USRI C08BES ureeiiiieeie ettt e e e e e e et ve e e e e e e e e s rer et ae et

Operation and Management.............ccocuerenrrmriiceese e eeen e
FULIIE COBLS ..ottt st eenee e

FIOW ShATing ..ottt ettt sttt eeer v en s,
Rate StandardiZation ...........oieeeeeee oot oo e e e e e e e,

CHAPTER 7 - SUMMARY AND CONCLUSIONS

6109910.1 -i-

I;'?
2]
[1]

LI = TR N

PRI AR
—_—
v o =



LIST OF FIGURES

Figure

4-1 Current Organizational Chart for Binghamton-Johnson City Joint Sewage Treatment
Plant Without BAFs in Operation

4-2 Staffing Chart for Binghamton-Johnson City Joint Sewage Treatment Plant (Includes

Staff Requirements for BAF Upgrade)

3 Staffing Chart for Current Endicott Wastewater Treatment Plant

-4 Staffing Chart for Endicott Wastewater Treatment Plant (Includes Projected Staff or

Future Nutrient Removal Upgrade)

5 Staffing Chart for Northgate Wastewater Treatment Plant

-6 Staffing Chart for County-Owned System, Binghamton-Johnson City, Endicott, and
Northgate

LIST OF APPENDICES

Appendix

Figures

Inventory Sheets

Cost Tables

User Cost Graphs

WWTP Flows and Loads

Cost Estimates — Town of Kirkwood & Airport Corridor

Summary of Selected Sewer and Water Districts or Authorities in New York State
Glossary of Terms

TOTNTIgOm e

6109910.1 -ii-



EXECUTIVE SUMMARY

Stearns & Wheler, LLC was retained by the Broome County Department of Planning and
Economic Development to determine the financial feasibility of County involvement in
wastewater management, ownership, and operation within Broome County. In this respect, it is
the County’s desire to examine whether consolidated services would enhance the ability to
promote development within the County. Currently, the County does not have the authority to
offer wastewater infrastructure to potential new developments without the approval of the local
municipality that owns and operates that particular treatment facility and collection system.

In 2002, The Hudson Group, LLC completed a study which investigated the potential for
Broome County to take ownership of and manage wastewater treatment systems within the
County. The Hudson Group report developed eight recommendations for a County-owned

system. The eight recommendations included:

1. Obtain ownership and operation of the Binghamton-Johnson City Joint Sewage
Treatment Plant (BICJSTP).

2. Phased investigation of Endicott and Northgate WWTPs.

3. Creation of a County sewer district.

4. Enacting a County sewer ordinance.

5. Finance costs of the new district.

6.  Request and review proposals for operation and maintenance of the acquired plants.
7. Evaluation of primary and secondary treatment capacity.

8. Revise existing intermunicipal contracts to be consistent and fair.

As a follow-up to the Hudson Group report, the objective of this report is to determine the
financial feasibility of proceeding with the eight recommendations.

6109910.1 ES-1



The study area included the wastewater trcatment and collection systems in the Greater
Binghamton Area: the BJCISTP, the Endicott WWTP, and the Northgate WWTP, as well as
potential wastewater expansion areas in the Town of Kirkwood and the Airport Corridor.
Stearns & Wheler conducted on-site visits to each facility, inventoried equipment, and gathered
operations information and flow and load data. The data collected was utilized to determine the
value of each facility, the facility operation costs, and available capacity for growth. The value of
the treatment systems, coupled with the operation costs, was utilized to calculate the annual user
cost that would result if the County were to take ownership of these wastewater systems.

Excess capacity for flow and load sharing was evaluated and it was determined that the Endicott
and Northgate WWTPs are at or near their design flow capacity. There is reserve flow capacity
at the BICJSTP. Future treatment needs were determined for each facility. In light of the pending
regulations and effluent discharge limits resulting from the Chesapeake Bay Initiative,
improvements may be required at each facility. The effluent discharge limits set forth by the
Chesapeake Bay Initiative focus on nitrogen and phosphorus removal. The current upgrade for
the BJCISTP includes nitrogen removal, but does not include phosphorus removal. The
BJCISTP does not presently have a phosphorus limit included in their discharge permit; but ifa
phosphorus limit was added as part of the Chesapeake Bay Initiative, the BICJSTP would need
to be upgraded for phosphorus removal. To meet the potential nitrogen and phosphorus limits at
the Endicott and Northgate WWTPs, these facilities would need to be upgraded. Capital costs for
future upgrades were compiled along with future operation and maintenance costs to determine
future annual user costs based on compliance with the Chesapeake Bay Initiative.

Current staff at each facility was documented and compared to future staff required for operation
and maintenance of cach facility following upgrade to meet the Chesapeake Bay Initiative
requirements. A staffing chart showing quantity and title of staff required with a County-owned
system is presented in Chapter 4.

Alternatives for ownership structure include development of a sewer district, development of a
sewer authority, or instituting intermunicipal agreements. The structure, procedures required to

implement, and the powers of each entity are presented in this report.

To better evaluate the positive and negative aspects of County ownership of the wastewater
systems, a risk benefit analysis was performed. The risks and benefits were evaluated for:

6109910.1 ES-2



Capital costs,

User costs.

Operation and management,
Future costs.
Environmental benefits.
Growth potential,

NS LA W N -

Flow sharing.

Rate standardization.
Plant capacity.

Plant expandability.

e YO0
—_ e e

Value to municipalities.

Based on the findings of the report, it appears feasible for the County to take ownership of the
wastewater systems in the Greater Binghamton Area. Before ultimately deciding to do so, it is
recommended that the following steps be implemented:

1. Discuss range of compensation to be paid to each municipality to determine

willingness to sell, and starting point for purchase price negotiations.

2. Determine what ownership structure is preferred by County officials to take over the
management, operation, and ownership of the wastewater systems in the Greater

Binghamton Area.

3. Conduct a detailed evaluation and cost analysis for additional infrastructure and
improvements required for flow sharing between treatment facilities.

4. Perform a plant capacity analysis for the Endicott and Northgate WWTPs to
determine future plant expansion costs that are in addition to upgrade costs to meet the
Chesapeake Bay Initiative.

5. Conduct a comprehensive financial analysis of Broome County to determine the

borrowing power of the County and the payment terms for purchasing one or all three
freatment systems,

6109910.1 ES-3



6. Perform a user rate study based on the financial terms of actual money to be
borrowed for purchasing the wastewater systems.

A summary of the financial feasibility evaluation and information developed is included in
Table ES-1.

6109910.1 ES-4



10166019

"€ PIE 7 £1den) ™ panscand are ARy es of eysos sredsg soN]

"PIPPE 2q LTR JEML FISSN MO JO JSGIENI AT 10f FIPIWNSS J[qRIIBAT OF 2T¢ ABUSLITD 313T) S¢ J9qUINY $1H) i PSPR{22 ©23q 107 AT SePRIeT) UodTy IT) pUB POOMXINY JO TMO] Aty W

b2 I I parer s108m

QIPPY TT

0BGy J0 WAL 30 UT ALM M 2BeR0Rg MAIATRI 3T IPRIDTT 0T £20P BERIS SIY, [1

“soRIRdTSIMI [ERPIALPIN St £q ¢ 2P doaq oy

19Ul AMSMOSELT DILR0 (UNOJ-UOT JI[O IPHITL 10T Op ,FIS7) 1551], "S1507) Myng pue ‘wonwizd(y 39 3usmwaSeTep © 1G] PoIRIS U Paseq 218 ,FS07) Ja5(1, 01

‘Sonedrapamm [EUpLATP . Aq POSETTY 2p PoIadD 2q, 01 SRURNGS I HMIASEIUY PATALG MO0 IS0 SPU[2T 10T 0 SIS0 SIS{Y,, "SISCO AN P “Rattersdq 3 iuaBeuwyy ‘150 [Ty AT U0 PASR] 3T LS00 (L, 6
"W JO B IS PARETINS T Y FMpTos [e1apa) 1o padeq s upsmenty read-gp °

D SARGeg T

"9 b JO STEI 15TRML L ns? IR e

8
AT § AN JEnQIp SEpusy N0 paewq ST SUSTETY fesi-0f L
9

“04,§ JO SfRI SO pITeunss Te & Fupucq [erensd uo paseq 1 JowmRUY IRA(T
‘mASAS 19MIS 9 O] PIISSINOT AREALND 10T

T8 TETH SPJOYRSIOY FPRJINI 10T S0P SIIST JO JIGUMN] *

3 WOLY PIUTEIO MM BIX]

N UESAS 12425 o1 J0 95T 107 Aedrmmin sapasdsal D5 Aq PA{1g Sre ) SUSTSITRT 40 M JaMEE J0 IFQURG [FI9E A Russasdar SI96M, JO JQUMN, 'S

"dLMM, TOIIPUE 3150 W 01 s3ow(d 2591 JOF Moy Jmerd aferan TenmmE gOT ST JC SORE: FUISK PaRUIDSy Tasq sARY S20AII0T 1603 ANy L1 MM, THEGQION S
pUe 41§ o A mosuge-nonuwEnRurg YL 7T AUM 3§ Fuens £q paiodmos nodsy 00T 1990100 IRl IIINIRR [ ITTEAIISE M NopUT ¢ ITEY(IA AN L0 IDIWSSISTY [RACWTY JUSLONN], ST WO TIEP GO PIFLY AT 51500 W NOSIpUT [EUCRIppE

saynmy] Aeg o PP

SE, SI500 UMY TR S| SN[EA FECT) AN, ST J6 WINS UL ST PAST] IYEA YL, 5P

31 U0 P3seq £1500 WO [FNTIE 3 U1 35EA0M P ms? 21p d newdg 3 W #3303  Ss0T) ammyng,,
“aanenmy Aeg sesdesaqy Sunmosdn o 3o wbal YIRS a3 1800 01 541 MM I Jpei3dn o 1500 prrewamse sq uesardar 507 amung,,

"o

oL S1amag JORAN00 TV B SSd ‘SELMAL, I SIpmn Qunesy

st Ag nomrRIzdo pow dig 4 103 PARIANIPY 093G 245T I 5341] 2noads aq o3 wvnsd Ao s 2{qiB3an oq pnos smEAS UOAAI0 13I8 [EISA, PUR TOSEIYOYT 30 STWA0] 9T 107 FUPUEISING 0g A3UI I 3G0P AUE I paredionu waq S8Y I T
“HMOTNSEIR Jmemises Junsrco o Jo A parRuwIms: o wasarda ssos Exnde) (|
TN
(CE ARE ()]
[
00bs 3% 09ES 0PES 0LES 05ES 0sks 01t$ §1507) Jo8[) AN . P —
(o) endug)|  resx-0¥
&
oot$ OLES 09E% obeS Qa9Es 0Fes octd 06ES S1507) 1350 SN
(waoxe] 199D
ol
00¥S 8¢S 09£% ores OLES orEs 0rts 1382 §1900) 3980) TN . PR—
(ss0p Endep)| ®RA-OF
6
00%8 0LES 09£3 ores 09€S 1743 DEVS 06€S sis02) s amng
€1ar0e L, 33T}
o1
093 OEFS (8 06¢S ozvs 06£3 015% 0LES w0 35 amang| F—
(sis0p ude))| 3307
6
09§ 0EYS 123 ) 08ES [18:03 0BES 06b% [ 1800y 198 21myng
2 SLELY SLI'LY SLLYY sob'Lt ¢ SIS JO Jquimpy
000°009°TIS 000'000'F 13 000'006'0TS 000°00¢'018 000°004°01S 000'008°63 000'008"LS 000'006'9% , 1500 amany -
000°007'6% 00000983 00000268 000'009°8% 000'008'2S 00000223 000°008'9% 000°002'9% §1507) Ju2IIM) -
- - - - - - - - uonemdo % [eTnademeRy
Q00°000°8bS 000'000'8+$ 000'000°0£$ 000°000°0ES 000'000'67S 000°000°67 000°000°€TS 000'000°E TS ¢ 50D amng
000°000°8LS 000'000°0LS 000°000°8LS 000°000°0L$ 000°000'9LS 000°000°39% 000°000°89% 000°000°09% 239°d
000°0009L8 000°000°99% 000000°645 000°000°99% 000'000'TLS 000°000°29% 000°000°298 000'000°€5$ | 950D peude)

ANTVA VTI0d GALONYLSNOD dVHA
SISATVNY AMVIIANS LSOO

[-Sd H'IEV.L



CHAPTER 1

INTRODUCTION

Broome County has expressed an interest in the management, operation, and ownership of
wastewater infrastructure in the County to achieve consolidation of municipal services and
promote economic development in the region. In August 2002, a study was completed by The
Hudson Group, LLC, titled "Broome County Wastewater Management.” This report investigated
the feasibility of County involvement in wastewater infrastructure in Broome County. The
Hudson Group report evaluated all sewered and unsewered areas of the County to determine if
there is sufficient justification for direct involvement of Broome County in the ownership and
operation of the wastewater treatment plants (WWTPs) and collection systems (trunk sewers,
collector sewers, pumping stations, combined sewer overflows) within the County. The report

recommended a course of action which included:

1. Obtain ownership and operation of the Binghamton-Johnson City Joint Sewage
Treatment Plant (BICISTP).

2. Phased investigation of Endicott and Northgate WWTPs.

3. Creation of a County sewer district.

4. Enacting a County sewer ordinance.

5. Finance costs of the new district.

6.  Request and review proposals for operation and maintenance of the acquired plants.
7. Evaluation of primary and secondary trcatment capacity.

8. Revise existing intermunicipal contracts to be consistent and fair.

As a follow-up to the Hudson Group report, the County retained Stearns & Wheler, LLC to
explore whether it would be financially feasibility for the County to implement the cight

6109910.1 1-1



recommendations presented in the Hudson Group report. As this report was focused on economic
growth, the Department of Planning and Economic Development led this project.

Although there are five major municipal wastewater treatment facilities located in Broome
County (BJCISTP, Endicott WWTP, Northgate WWTP, Deposit Water Pollution Control Plant,
and Whitney Point WWTP), the Department of Planning and Economic Development has
identified the greatest potential growth in Broome County to be located in and around the
Greater Binghamton Area as shown on the attached map (Appendix A). Based on the County’s
interest in addressing the needs for growth, it was determined that this study would focus only on
the three major wastewater treatment facilities that serve the Greater Binghamton Area: the
BICJISTP, the Endicott WWTP, and the Northgate WWTP. In addition, the County has identified
two particular growth areas that are currently unsewered, and has requested that Steams &
Wheler develop preliminary cost estimates to provide wastewater services for these areas, which
are unsewered portions of the Town of Kirkwood and the Airport Corridor. These areas are
discussed in more detail in Chapter 3, along with the preliminary cost estimates.

Consolidation of services has been and is a goal of the Broome County Executive and many
Broome County officials and that of New York State Governor Spitzer. Many countics in New
York State have realized the benefits of consolidation of services for wastewater treatment, just
as Broome County is currently investigating. A map of New York State highlighting counties
that own and manage wastewater infrastructure is provided in Appendix A.

1.1 BACKGROUND

A. Binghamton-Johnson City Joint Sewage Treatment Plant. The BICJSTP, located at
4480 Old Vestal Road in Vestal, is owned by the City of Binghamton and the Village of Johnson
City, and is managed by the Binghamton-Johnson City Joint Sewage Board (Board). The Board
is made up of representatives from the two municipalities. There are approximately 27,000 sewer
connections throughout 10 different municipalities that are serviced by the BJCJSTP. Each
municipality is charged a fee for the volume of wastewater they discharge to the BICISTP. This
cost is governed by intermunicipal agreements between each municipality and the Board. The
rates vary from $2.44 to $3.02 per 100 cubic feet of wastewater. Whenever a project is
undertaken at the BICISTP or the Terminal Pump Station and force main operated by the Board,
it is financed through the City of Binghamton, the Village of Johnson City, or both, but the cost
is ultimately divided among the 10 municipalities served by the BJCJSTP through the user fees

6109910.1 1-2



that are charged. The City of Binghamton and the Village of Johnson City alternate for the title
of lead agency for project management and other tasks related to the plant.

The following table provides a summary of the sewer connections and the length of sewer

system associated with each municipality.

BJCISTP SERVICE AREA INFORMATION

Ci of Binghamton 13,975 200

Village of Johnson City 5,900 45
Village of Port Dickinson 724 7.6
Town of Binghamton 831 12
Town of Conklin 298 5.5
Town of Dickinson 1,100 13
Town of Fenton 351 2.2
Town of Kirkwood 581 11
Town of Union 150 , 5.1
Town of Vestal 3,495 44

BJCJSTP

6109910.1 -3



1.

Collection System. The coilection system for the BJCJISTP is divided into two

separate service areas -- the Binghamton Service Area and the Johnson City Service Area.

Approximately 74 percent of the flow received at the BJCISTP is from the Binghamton

Service Area, while the remaining 26 percent is from the Johnson City Service Area. These

flow percentages are based on reported flow volumes from each municipality as provided

to the Board for billing purposes. The following table summarizes each municipality’s

discharge location through the two service areas to the BICJISTP. A map displaying these

two service areas is located in Appendix A.

6109910.1

" City of Binghamton

Village of Johnson City
Town of Vestal Town of Vestal
Village of Port Dickinson Town of Union
Town of Dickinson Town of Dickinson
Town of Binghamton
Town of Conklin
Town of Kirkwood
Town of Fenton

a. Binghamton Service Area. A series of pumping stations and gravity sewers
owned by the various municipalities convey the Binghamton Service Area flows to
the BICISTP. All of the wastewater from this service area, except for the Town of
Vestal portion, is transported to the plant through a large trunk sewer that runs along
the south side of the Susquehanna River. A portion of the Town of Vestal has its own
gravity sewer line that flows directly into the plant.

b.  Johmson City Service Area. All of the wastewater from the Johnson City
Service Area is pumped directly to the BJCISTP from the Terminal Pump Station,
located west of the treatment plant at the end of Gates Road in Vestal. Wastewater
from the Towns of Dickinson and Union passes through the Village of Johnson City
sewers to the Terminal Pump Station, while the remaining portion of the Town of
Vestal not served through the Binghamton Service Area has a separate gravity sewer
to the Terminal Pump Station.



2. Plant Description. The BJCISTP was originally constructed in 1958 as a primary
treatment plant to serve the City of Binghamton. In 1968, capacity was added to
accommodate wastewater from the Village of Johnson City. In 1972, the plant was
upgraded to provide secondary treatment by adding aeration basins and secondary
clarifiers. During the period from 1972 to 1993, several improvements were made to the

plant, mostly related to solids handling and odor control.

In 1998, the first phase of three major upgrades to the BICISTP commenced. Phase I
improvements included expansion of the odor control system throughout the plant and
installation of the supervisory control and data acquisition (SCADA) system to monitor
priority processes at the plant. Phase II improvements included improvement of the
treatment plant’s hydraulic throughput, installation of vortex grit removal systems, and
conversion of the gaseous chlorine disinfection system to a liquid sodium hypochlorite

system.

The Phase III improvements are currently under construction (2007) and include
replacement of the aerated basins with biological aerated filters (BAFs); conversion of
several existing secondary clarifiers into primary clarifiers; installation of new chlorine
contact tanks and chemical feed systems; pump station upgrades; and solids handling
improvements, including digester modifications and installation of new sludge pumps.
Replacement of the aerated basins with BAFs is a significant upgrade to the plant and
represents the first overall change in process since 1972. The BAF upgrade was designed to
provide secondary treatment for carbonaceous removal, nitrification, and denitrification.

Per the C&S Engineers’ design report dated June 2003, the average daily design flow rate
for the BAFs is 26 million gallons per day (mgd), and the peak hourly design flow rate for
the carbonaceous and nitrification BAFs is 60 mgd. The denitrification BAF has a peak
hourly design flow rate of 49.5 mgd. Therefore, the average daily design flow rate for the
plant influent is 26 mgd, with a peak hourly design influent flow rate of 60 mgd and a

maximum month flow rate of 35 mgd.

After the upgrades are complete (Phases I through IIT), wastewater from the Binghamton
Service Area will be pumped to the plant by an influent lift pump station, where it passes
through influent screening and a vortex grit removal system. Wastewater from the Johnson
City Service Area will be pumped directly into a separate vortex grit removal system at the

6109910.1 1-5



plant and will not receive influent screening. After the flows are degritted, the wastewater
from the two service areas is combined prior to distribution to the primary clarifiers.

The upgraded BICISTP will have 10 primary clarifiers. Six of these units are existing, and
four have been converted from secondary clarifiers to primary clarifiers as part of Phase I11.
These 10 units are rated for a peak flow of 60 mgd. Effluent from the primary clarifiers will
be distributed to the new BAF system. The eight carbonaceous and eight nitrification filters
are rated for a peak flow rate of 60 mgd. The BAF system also includes denitrification,
which is rated for a peak flow rate of 49.5 mgd, and uses methanol feed as a carbon source
for this biological process. Primary effluent will enter the carbonaceous filters, followed
by the nitrification filters, and then the denitrification filters. The upgraded disinfection
system will use liquid sodium hypochlorite in licu of gaseous chlorine, followed by liquid
sodium thiosulfite dechlorination. This system is rated for a peak flow rate of 60 mgd.
After disinfection, the effluent flow is discharged into the Susquehanna River.

Solids handling at the BJCJISTP consists of gravity thickeners to thicken the primary and
BAF sludge, followed by anaerobic digestion and centrifuge dewatering, or by centrifuge
dewatering, and lime stabilization of the thickened sludge. The sludge is then transported to
the Broome County Landfill for disposal.

State Pollutant Discharge Elimination System (SPDES) discharge permit (SPDES No.
NY0024414) for the BICISTP has recently been revised based on the current upgrade that
1s still under construction. The permit for the BICJSTP has several tiers of requirements
based on the volume of flow being received at the plant. The summary table which follows
contains the discharge permit limits for flows up to 35 mgd.

BJCJSTP SPDES PERMIT REQUIREMENTS

Flow 35 mgd (12 month rolling average) | N/A

CBOD; 18 mg/L" 27 mg/L

TSS 20 mg/L" 30 mg/L

Settleable solids 0.3 ml/l (daily maximum) N/A

Ammonia as NH; (6/1 to 10/31) 2200 Ibs/day N/A

TKN nitrogen as N 45 mg/L (daily maximum) N/A
13,700 lbs/day (daily maximum)

6109910.1 1-6



Total nitrogen 6.0 mg/L N/A
Fecal coliform'" 200 /100 mL 400 /100 mL
Total residual chlorine 0.2 mg/L (daily maximum) N/A
pH 6.0 to 9.0 range N/A
Total mercury 200 ng/L. (daily maximum) N/A
Total cyanide 10 Ibs/day (daily average) N/A
Copper, total recoverable 20 Ibs/day (daily maximum) N/A
Iron, total recoverable 290 tbs/day (daily maximum) N/A
Lead, total recoverable 18 Ibs/day (daily maximum) N/A

(1) Based on a geometric mean.

B. Endicott Wastewater Treatment Plant. The Endicott WWTP, located on Anson Road in
Endicott, is owned and operated by the Village of Endicott. The WW'TP discharges the treated
¢ffluent to the Susquehanna River. There are three municipalities (Village of Endicott, Town of
Union, Town of Vestal) that discharge wastewater to the Endicott WWTP. Each individual user
is charged $1.25 per 1,000 gallons of wastewater. The following table provides a breakdown of
the sewer connections and the length of sewer system (in miles) associated with each

municipality.

ENDICOTT WWTP SERVICE AREA INFORMATION

Village of Endicott | 60

Town of Union (1) 75

Town of Vestal | . 7 3,170 24

(1) The total number of sewer connections for the Village of Endicott and the Town of
Union are combined into one number, listed for the Village of Endicott.

The Village of Endicott operates the Argonne Avenue, Castle Gardens, Loder Avenue, and River
Terrace Pumping Stations (see Greater Binghamton Area map in Appendix A), as well as an
influent lift station located at the treatment plant. Wastewater from the Town of Union (flows
that are not treated at the BJCJSTP) and the Village of Endicott is collected through a series of
pumped force mains and gravity sewers. All the flow is combined and transported through one

6109910.1 1-7



pipe to the treatment plant. Flow from the Town of Vestal is pumped directly to the treatment
plant from a pumping station located south of the plant on Castle Gardens Road in Vestal. A
map showing the Endicott WWTP collection area is located in Appendix A.

The Endicott WWTP has a permitted maximum month flow of 10 mgd; the current average
annual flow is 8.3 mgd with an associated maximum month flow of 14 mgd. The original plant
was constructed in 1966 and included primary treatment. In 1973, the plant was upgraded to
include secondary treatment with trickling filters. In 2002, the plant was again upgraded with
new plastic media biotowers (trickling filters), solids contact tank, and additional secondary
clarifiers.

The plant currently has influent screening and aerated grit chambers followed by three
rectangular primary clarifiers. The effluent from the primary clarifiers flows to a pumping station
that pumps the wastewater to the two biotowers. This pumping station constantly delivers 8 mgd
of flow to each biotower. The flow to the biotowers is made up of a mixture of primary clarifier
effluent and recycle flows. This same pumping station has a second set of pumps that pump the
biotower effluent to a solids contact tank. Effluent from the solids contact tank is conveyed (via

6109910.1 1-8



gravity) to the secondary clarifiers. The activated sludge is returned to the solids contact tank and
the waste sludge is sent to the primary clarifiers for co-settling. The secondary effluent is
disinfected with sodium hypochlorite in a chlorine contact tank, and dechlorinated with sodium

bisulfite prior to being discharged to the Susquehanna River.

The secondary treatment system is designed to treat a peak flow of 16 mgd. When plant influent
exceeds 16 mgd, the additional primary clarifier effluent (greater than 16 mgd) automatically
overflows directly into the chlorine contact tank for disinfection and discharge to the river.

The plant’s solids handling system consists of gravity thickening of primary and waste activated
sludge. The thickened sludge is anaerobically digested and dewatered with a belt filter press. The
dewatered sludge is then mixed with sawdust and composted. The finished compost is sold

wholesale.

The current discharge permit (SPDES No. NY0027669) for the Village of Endicott WWTP was
issued in August 2003. The permit was amended in May 2005 to include effluent sampling,
orthophosphate (OP), total phosphorus (TP), total Kjeldahl nitrogen (TKN), and nitrate (NO;3). A
summary of the discharge permit limits is shown in the following table.

ENDICOTT WWTP SPDES PERMIT REQUIREMENTS

Flow 10 mgd N/A
CBOD; 25 mg/L" 40 mg/L™"
TSS 30 mg/L" 45 mg/L™
Settleable solids 0.3 ml/l (daily maximum) N/A
Ammonia as NH; (6/1 to 10/31) 830 Ibs/day N/A

Fecal coliform' 200 /100 mL 400 /100 mL
Total residual chlorine 0.5 mg/L (daily maximum) N/A

pH 6.0 to 9.0 range N/A
Copper, total recoverable 10 Tbs/day (daily maximum) N/A

Iron, total recoverable 88 lbs/day (daily maximum) N/A
Lead, total recoverable 4.7 Ibs/day (daily maximum) N/A

(1) The effluent CBODs and TSS shall not exceed 15 percent of the influent values.
(2) Based on a geometric mean.

6109910.1 1-9



C. Northgate Wastewater Treatment Plant. The Northgate WWTP is located in the Town
of Chenango at 1137 Front Street in Binghamton, NY. This facility is the main facility of two
municipal WWTPs owned and operated by the Town of Chenango. The second facility, the
Pennview WWTP, is located north of the Northgate WWTP off of Route 11 (see Sewered Areas
and Potential Growth Locations Map in Appendix A). This facility is a package plant that treats

wastewater from an apartment complex.

Municipal wastewater from the town is treated at the Northgate facility and then discharged into
the Chenango River. The treatment plant currently serves approximately 2,400 sewer
connections that convey wastewater to the plant through a 42-mile sewer collection system. The
plant also accepts approximately 30,000 gallons per day of leachate, 5 days per week, that is
trucked from the Broome County Landfill. A map showing the Northgate WWTP collection area
is located in Appendix A.

The treatment plant has a permitted maximum month flow of 0.8 mgd; the current average
annual flow is 0.64 mgd with an observed maximum month flow of 0.94 mgd. The original plant
was constructed in 1993 for 0.5 mgd, and was expanded in 1997 to treat the current maximum
month flow of 0.8 mgd. In 2001, the facility received an upgrade to its composting facilities,
which provided additional solids handling capacity.

Northgate WWTP

6109910.1 I-10



An intluent lift station pumps the wastewater to the plant. Currently, the treatment facility has an
influent grinding operation that macerates the raw wastewater prior to biological treatment.
There are three sequencing batch reactors (SBR) employed for the biological treatment process
as well as sludge settling (clarification). The effluent flow from the SBRs is then disinfected
using gaseous chlorine in the chlorine contact tank prior to discharge to the Chenango River.

The plant’s solids handling system consists of aerobic digestion, belt filter press dewatering, and
sludge composting. The dewatered sludge is mixed with sawdust and composted. The finished
compost is sold wholesale.

The current discharge permit (SPDES No. NY0213781) for the Northgate WWTP was issued in
April 2001. A summary of the discharge permit limits for the treatment plant are presented in
the following table.

NORTHGATE WWTP SPDES PERMIT REQUIREMENTS

N/A
BODs 30 mg/L" 45 mg/LV
TSS 30 mg/L" 45 mg/L"
Settleable solids 0.3 ml/l (daily maximum) N/A
Fecal coliform'” (5/1 to 10/1) | 200/100 mL 400 /100 mL
Total residual chlorine 2.0 mg/L (daily maximum) N/A
pH 6.0 to 9.0 range N/A
Total mercury 200 ng/L (daily maximum) N/A
Total cyanide 10 Ibs/day (daily average) N/A
Copper, total recoverable 20 Ibs/day (daily maximum) N/A
Iron, total recoverable 290 lbs/day (daily maximum) N/A
Lead, total recoverable 18 Ibs/day (daily maximum) N/A

(1) The effluent CBODs and TSS shall not exceed 15 percent of the influent values.
(2) Based on a geometric mean.

6109910.1 1-11



CHAPTER 2

VALUATION

2.1 CAPITAL COSTS

The major goal of this study was to determine whether or not it would be financially feasible for
Broome County to own and operate the three major wastewater treatment facilities. Therefore, it
was necessary to evaluate each of the three wastewater treatment facilities and collection system
components in the Greater Binghamton Area. The project team identified select collection
system components for potential County acquisition based on the need to reach all of the existing
Greater Binghamton Area sewered municipalities. A County-wide map and a Greater
Binghamton Area map in Appendix A provide illustrations of the wastewater infrastructure
identified by the project team for potential County acquisition.

Site visits were made to each of the three primary WWTPs to gain an understanding of how
operations are conducted and fo collect information on unit processes, equipment, and activities
at each facility. During each site tour, the head operator was interviewed regarding the operations
and general layout of the facility. Inventory sheets containing the equipment information
collected during the site visits to the three wastewater treatment facilities are provided in

Appendix B.

A.  Valuation Methodology. For each WWTP included in the valuation, a list of buildings,
tanks, equipment, and piping was developed identifying the year the item was constructed, and
the total number of units present. For each item, one of two methods was used to determine the
current value. Where available, the original purchase price of each item was obtained. This
value is presented under the heading “Original Cost” in the “Construction Cost” column of the
cost tables in Appendix C. If no original purchase price was available, an estimated value was
assigned to the item based on current 2007 costs and was then derated back to the yeat it was
constructed. The year 2007 value is presented under the heading “Estimated to 2007” in the
“Construction Cost” column. The “Estimated to 2007 costs were adjusted to “Year of

6109910.1 2-1



Construction” dollars by applying the Engineering News-Record (ENR)' Construction Cost
Index (CCI) ratio from January 2007 to the year each item was constructed. This value is
presented in the “Year of Construction” column.

A depreciation rate was calculated for all costs based on a useful life of 20 years for equipment,
50 years for buildings, and 75 years for piping. Straight-line depreciation was used for all items.
The depreciation rate is the dollar amount each item reduces in value per year of age. The
depreciated value is the depreciation rate multiplied by the age of the item, subtracted from the
“Year of Construction” construction cost. A sample calculation illustrating the methodology
described above is included in Appendix B. The following table provides a summary of the asset
valuations for each of the wastewater treatment facilities and associated collection system
infrastructure.

CAPITAL COSTS
BICJSTP $53,000,000 $62,000,000
Endicott WWTP 9,000,000 10,000,000
Northgate WWTP 4,000,000 4,000,000
Total $66,000,000 $76,000,000

(1) Costs are based on current (2007) dollar value.

Copies of the detailed asset valuation sheets for each of the facilities listed above are included in
Appendix C, along with the ENR CCI table used in the asset valuation.

An altemnative to the capital asset valuation would be for the County to acquire the existing
facilities debt from each municipality for the selected wastewater infrastructure. The costs

associated with this option are listed below.

! Engincering News-Record is an organization that tracks the increase and decrease of the cost of materials, labor,
and construction. An ENR CC1 is assigned to each year based on historical cost data. Historical construction costs
can be converted to present-day construction costs by applying the ratio of the CCI for the year built and the 2007
CClI to the original cost. The reverse may also be done to convert present-day 2007 costs back to the year of original
construction,

6109910.1 2-2



DEBT COSTS

'BICISTP $60,000,000 $68,000,000

Endicott WWTP 8,000,000 8,000,000
Northgate WWTP 2,000,000 2,000,000
Total $70,000,000 $78,000,000

(1) Costs are based on current (2007} dollar value.

2.2 OPERATION AND MAINTENANCE (O&M) COSTS

Another significant cost associated with the ownership and operation of wastewater treatment
facilities is the O&M costs. Unlike capital costs, which are finite, O&M costs are a recurring
expense. Each of the wastewater treatment facilities in this study operates and maintains their
respective unit processes and equipment with a full-time staff. The O&M costs used in this
study are based on actual budget information obtained for each facility. These costs include staff
salaries and benefits, electricity consumption, chemical consumption, spare parts, sludge
disposal, building repair costs, etc. The current O&M costs for each facility are summarized
below.

OPERATION AND MAINTENANCE COSTS

BICISTP $6,200,000
Endicott WWTP 2,000,000
Northgate WWTP 360,000

Total®™ $8,600,000

(1) Costs based on budget data collected from each facility.
(2) Includes BAF System that is currently under construction.
(3) Rounded.

2.3 USER COSTS
The capital and O&M costs associated with each wastewater treatment facility are paid for by the

users that are connected into that facility. The charges levied against each user are referred to as
user costs. Each treatment facility has its own system for charging its users, but generally, these

6109910.1 2-3



user costs are based on the volume of wastewater produced by each user, multiplied by a set rate

of dollars per volume of wastewater.

A. Valuation Methodology. The user costs presented in this study have been developed using
two different sets of capital asset values for the wastewater treatment facilities. One approach
was to usc the capital costs estimated from the asset valuation described in Section 2.1, and the
second approach was to use the facility’s debt based on the same assets included in the capital
cost asset valuation. Regardless of the approach, the capital or debt costs used were annualized
over 20 years at 5 percent interest, 30 years at 4 percent interest, and 40 years at 5 percent
interest to show the different user costs under these three financing scenarios. The annualized
values were then added to the annual O&M costs to develop the overall user costs. These user
costs do not include costs associated with the local collection systems maintained by the

individual municipalities.

The three financing scenarios identified above are based on the options generally available for
municipal bonding. The 20-year, 5 percent interest financing option is known as general
financing. The New York State Environmental Facilities Corporation provides improved
financing based on 30 years at 4 percent interest, due to subsidized interest. The third financing
option, 40 years at 5 percent interest, is a federal financing option available for certain qualifying
projects. The anticipated user costs under the three financing scenarios to own and operate the

facilities are summarized in the following tables.

ANNUAL USER COSTS
20-Year Financing at 5% Interest

BICISTP $380 $400 $430 $450

BJCJSTP/Endicott WWTP $290 $300 $330 $330
BICJSTP/Endicott
WWTP/Northgate WWTP $290 $300 $320 $330

(1) Costs are based on current (2007) dollar value.

6109910.1 2-4



ANNUAL USER COSTS
30-Year Financing at 4% Interest

BICISTP $340 %350 $380 $390
BICJSTP/Endicott WWTP $260 $270 $290 $290
BICISTP/Endicott

WWTP/Northgate WWTP $260 $270 $290 $290

(1) Costs are based on current (2007) dollar value.

ANNUAL USER COSTS
40-Year Financing at 5% Interest

BICJSTP $340 $350 $380 $390
BICISTP/Endicot WWIP $260 $270 $200 $300
BICISTP/Endicott

WWTP/Northgatc WWTP $260 $270 $290 $290

(1) Costs are based on current (2007) dollar value.

Widely varying user costs can be found for similar systems in New York State for which
wastewater services have been consolidated. A number of factors can be attributed to this
variability, such as level of treatment required at the wastewater treatment facility (e.g., nutrient
removal), the inclusion of collection system components within the sewer district (e.g., sewer
interceptors and pumping stations), overall system size, location, age, and the number of users
contributing to the system. For comparison purposes with the estimated user costs presented
above, three different sewer districts in New York State were contacted to determine their
average user costs. The Saratoga County Sewer District charges its users an average fee of $140
per year, which varies from user to user based on proximity to the wastewater treatment facility
and the costs required to convey the wastewater to the plant. In Onondaga County, the average
user cost is approximately $300 per user; in Rockland County, the average per user cost for
Rockland County Sewer District No. 1 is $525.

6109910.1 2-5



The estimated user costs presented above for the consolidated Broome County wastewater
system compare favorably with these three example systems. The estimated fees for Broome
County range from $260 to $450 per year compared to $140 to $525 per year for the three
example systems. It should be noted that any additional wastewater conveyance fees that may be
levied by local municipalities within the example systems are not included in the average user

costs presented here.

6109910.1 2-6



CHAPTER 3

FUTURE TREATMENT NEEDS

One of the critical factors of the feasibility study for Broome County was the identification of
available plant capacity for new users. Based on the level of information developed for this
study, Stearns & Wheler utilized three major wastewater treatment parameters to determine if the

wastewater treatment facilities had available capacity. These parameters are:
1. Plant Flow. Measured in volume of wastewater treated per day and reported as:

- Average Annual Flow — The average of the daily volumes to be received for a
continuous 12-month period.

+ Maximum Month Flow — The largest volume of flow to be received during a

calendar month.

+ Peak Day Flow — The largest volume of flow to be received during a continuous
24-hour period.

2. Biochemical Oxygen Demand (BOD). Measured in concentration, the amount of

oxygen demand per liter (mg/L) of wastewater.

3. Total Suspended Solids (TSS). Measured in concentration, amount of solids per liter
(mg/L) of wastewater.

The following sections summarize the available information to determine the plant capacity at
the BJCJSTP, Endicott, and Northgate facilities. This determination was based on the data
available on the facilities” discharge monitoring reports over the last three years (2004, 2005,
2006), and on the facilities’ SPDES permits, as issued by the New York State Department of
Environmental Conservation (NYSDEC).

6109910.1 3-1



3.1 BINGHAMTON-JOHNSON CITY JOINT SEWAGE TREATMENT PLANT

The maximum 12-month rolling average flow at the BICJSTP over the past three years has been
23.1 mgd, compared to a SPDES permitted 12-month rolling average effluent flow of 35 mgd.
According to the June 2003 design report provided by the design engineer, C&S Engineers, the
design average daily flow at the facility will be 26 mgd upon completion of the current upgrade
project. Based on the stated design flow (26 mgd), there appears to be some excess plant
capacity at the BJCISTP, when compared with the maximum 12-month rolling average observed
at the facility over the past three years (23.1 mgd).

Due to the construction being performed at the treatment plant for the current upgrade project,
the facility is presently operating with interim permit limits and is only providing limited
treatment to the wastewater being processed at the facility. Therefore, it is not possible at this
time to determine if the facility will have excess treatment capacity for BOD and TSS removal
upon completion of the current upgrade and implementation of their revised SPDES permit. A
request has been made to the Binghamton-Johnson City Joint Sewage Board to obtain
information on what the plant capacity is at the facility. In addition, once the current facility
upgrade is complete, 18 months of plant optimization and testing will be conducted, which will
aid in determining what level of treatment can be achieved at the facility.

3.2 ENDICOTT WWTP

The Endicott WWTP is currently permitted for a flow of 10 mgd on a maximum month basis
under their SPDES permit. Based on the last modification performed at the facility, the
maximum month design capacity is 10 mgd. Over the past three years, the Endicott facility has
exceeded its permit limit for flow six times. Therefore, based on permitted and design plant flow,
it does not appear that the Endicott WWTP has available flow capacity. Although, in terms of
BOD and TSS removal, the Endicott facility has maintained effluent concentrations well below
their permitted limit.

3.3 NORTHGATE WWTP
The Northgate WWTP is currently permitted for a plant flow of 0.8 mgd on a maximum month
basis under their SPDES permit and was designed for this same flow during the facility’s last

upgrade. Over the past three years, the Northgate facility has experienced one permit exceedance

6109910.1 3-2



on flow. Therefore, based on permitted and design plant flow, the Northgate WWTP does not

appear to have excess flow capacity.

In terms of BOD and TSS removal, the Northgate facility has maintained effluent concentrations

well below their permitted limit.

A summary table containing the flows and loads for the three Greater Binghamton Area
wastewater treatment facilities is provided in Appendix E, along with the supporting data for
each facility.

3.4 CHESAPEAKE BAY INITIATIVE

The waters of the Chesapeake Bay have been and continue to be impaired by excess nutrients
and sediments, which have deteriorated the aquatic habitat and fisherics. In 1983, the
Chesapeake Bay Agreement was signed by Maryland, Pennsylvania, Virginia, the District of
Colombia, the Chesapeake Bay Commission, and the U.S. Environmental Protection Agency.
This Agreement was aimed at reducing nutrient, sediment, and toxin loadings to the Bay.
However, the Chesapeake Bay waters remained impaired and efforts to reduce nutrient loadings
were exiended to the headwaters of the watershed with the signing of the Chesapeake Bay 2000
Agreement, which included Delaware, New York, and West Virginia. This Agreement includes
the reduction of nutrient discharges from these states by 2010. The two wastewater treatment
cffluent parameters targeted for removal by the Chesapeake Bay Initiative are:

+ Total Nitrogen (TN) - Mcasured in concentration, amount of nitrogen per liter (mg/L) of

wastewater.

- Total Phosphorus (TP) — Measured in concentration, amount of phosphorus per liter
(mg/L) of wastewater.

In New York State, the Susquehanna River Basin stretches across the central/southern portion of
the State, and this watershed ultimately discharges to the Chesapeake Bay. NYSDEC has issued
a draft tributary strategy for the Susquehanna River Basin (New York State Tributary Strategy
for Chesapeake Bay Restoration, May 2007). This draft tributary strategy is proposing to
implement new guidelines for the reduction of TN and TP for the largest wastewater treatment
facilities on the Susquehanna River Basin in New York, but currently does not address the

6109910.1 3-3



smaller facilities within the river basin. This strategy is currently under review by USEPA and
must be approved by them before it can be implemented by NYSDEC.

The drafi tributary strategy for New York State has been set up with four action levels, each to
be phased into action over time based on the results observed in the Chesapeake Bay and the

need for more nutrient reduction:

1. Level One involves the establishment of an accurate nutrient discharge load to
establish a baseline from which cost effective nutrient reduction upgrades can be identified,
as well as ensuring compliance with existing New York State water quality program

regulations.

2. Level Two of the draft tributary strategy is focused on establishing nutrient action
level concentration limits (12 mg/L TN and 2 mg/L. TP) for the discharge permits of
significant wastewater treatment plants in the Chesapeake Bay watershed. Significant
wastewater treatment plants are considered those receiving greater than 400,000 gallons per
day. These action levels will be based on plant performance once sufficient monitoring
data has been collected, and the facilities affected by these action level concentration limits
will be required to take corrective action if they exceed these concentration limits.
Facilities with higher action level concentrations (greater than 12 mg/L TN and 2 mg/L TP)
will be required to investigate and implement actions to optimize nutrient removal, or
enhance nutrient removal through minor treatment modifications.

3. Level Three of the draft tributary strategy will be to prioritize wastewater treatment
plant improvements, which will involve major capital upgrades to these facilities. The
prioritization will be based upon local water quality impairment, existing infrastructure
deficiency, nutrient removal cost efficiency, and the overall potential for nutrient reduction
to the Chesapeake Bay.

4. The final step outlined in the draft tributary strategy, Level Four, would involve
widespread nutrient removal upgrades at the significant wastewater treatment plants
discharging to the Chesapeake Bay. This would require all significant wastewater
treatment plants to meet an effluent TN limit of 8 mg/L, or a limit of 5 mg/L TN for the
largest seven facilities. In addition, the six largest facilities would be required to meet an

6109910.1 3-4



effluent TP of 0.5 mg/L, while the remaining significant wastewater treatment plants would
be required to meet a TP of 1.0 mg/L.

Each of the three wastewater treatment facilities in the Greater Binghamton Area that are
included in this study are located within the watershed described above and would be considered
“significant wastewater treatment plants” by this standard (greater than 400,000 gpd). For the
purpose of this study, it is anticipated that these facilities will be required to meet the removal
requirements set forth by NYSDEC in the draft New York State Tributary Strategy. Based on
the potential effluent nutrient limits for nitrogen and phosphorus that may be imposed on these
wastewater treatment facilities under the Level Four action of the draft tributary strategy, we
have anticipated the plant upgrades that will be required at the three facilities to bring them into
compliance with the Chesapeake Bay Initiative. Therefore, the future treatment needs for all
three facilities have been factored into this study, and preliminary costs for these upgrades have
been included to more accurately evaluate what the County’s future costs would be if they
proceed with the acquisition of wastewater infrastructure in Broome County.

“A.  Binghamton-Johnson City Joint Sewage Treatment Plant. The current plant upgrade,
which is still under construction, has been designed for removal of TN. The new BAF system is
designed to provide nitrification and denitrification of the wastewater for nitrogen removal, but it
will not be known if the facility will have additional capacity for this parameter until the facility
is operational and data can be collected for a period of approximately 18 months. The upgraded
BICJSTP will have a permit limit of 6.0 mg/L. TN,

The new SPDES permit for the upgraded BICISTP does not have an effluent total phosphorus
limit. It is currently unknown what, if any, effluent total phosphorus limit will be required by
NYSDEC for this facility in the future. For phosphorus removal, the upgraded plant will provide
chemically enhanced primary clarification, which should improve the total phosphorus removal
at the facility. For the purposes of this study, and to provide a conservative approach for the
County, it is anticipated that BJICISTP will require effluent filtration to achieve a low effluent
total phosphorus level. Therefore, the future costs for this facility consider the addition of an
effluent phosphorus removal system.

B.  Endicott WWTP. The Endicott WWTP currently provides secondary treatment and has a

seasonal effluent ammonia permit limit. NYSDEC has not issued any new SPDES permit limits
for the Endicott facility at this time, based on the draft tributary strategy for the Susquehanna

6109910.1 3-5



River Basin and the Chesapeake Bay Initiative. For the purposes of this study, it is anticipated
that future effluent total nitrogen and total phosphorus limits will be issued. This will provide the
County with a more conservative approach in terms of the potential capital improvements that
may be required at this facility. Based on this information, it is estimated that an effluent
denitrification filter will be required to remove the nitrogen and filter out the phosphorus.

C. Northgate WWTP. The Northgate WWTP currently provides secondary treatment.
NYSDEC has not issued any new SPDES permit limits for the Northgate facility at this time,
based on the draft tributary strategy for the Susquehanna River Basin and the Chesapeake Bay
Initiative. For the purposes of this study, it is anticipated that future effluent total nitrogen and
total phosphorus limits will be issued. This will provide the County with a more conservative
approach in terms of the potential capital improvements that may be required at this facility.

D. Potential Chesapeake Bay Initiative Costs. Based on the approach selected for this study
in regard to the potential impacts of the Chesapeake Bay Initiative and the subsequent tributary
strategy for the Susquehanna River Basin by NYSDEC, preliminary planning costs have been
estimated for future treatment plant upgrades at each of the three facilities discussed above. The
following table summarizes these future costs:

CHESAPEAKE BAY INITIATIVE FUTURE COSTS

BICISTP $13,000,000

Endicott WWTP 16,000,000
Northgate WWTP 1,000,000
Total $30,000,000

(1) Costs represent current (2007) dollars.

It is also anticipated that the O&M costs for each facility will increase as a result of the
Chesapeake Bay Initiative upgrades. These cost increases would be needed to accommodate
items such as new equipment, chemicals, and additional electrical consumption. The following
table summarizes the estimated future O&M costs for each facility. These future O&M costs are
a combination of the current O&M costs and the additional costs associated with the Chesapeake
Bay Initiative upgrades.

6109910.1 3-6



FUTURE OPERATION AND MAINTENANCE COSTS

BICISTP

$6,900,000

Endicott WWTP 2,900,000
Northgate WWTP 430,000
Total * $11,000,000

(1) Increases for the future O&M costs at the BICISTP are based on the addition of an effluent
filtration system for phosphorus removal.

(2) Costs for the Endicott WWTP are based on information presented in the “Nutrient Removal
Assessment for the Village of Endicott Wastewater Treatment Plant” Report from October
2005 completed by Stearns & Wheler, LLC. Costs for the Northgate WWTP are scaled from
the Endicott WWTP cost based on average annual flow.

(3) Rounded.

3.5 OTHER TREATMENT NEEDS

The County has identified two specific areas in Broome County that would benefit from new or
expanded wastewater service: the Town of Kirkwood, and the Airport Corridor. To
accommodate new growth and increase the number of wastewater connections to existing users
in the Town of Kirkwood and the Airport Corridor, it was determined that new wastewater
treatment facilities or collection sewers would be required.

A.  Town of Kirkwood. One of the potential growth areas, the Town of Kirkwood, is located
cast of the City of Binghamton. As a potential growth area, the County requested that Stearns &
Wheler investigate the feasibility of bringing additional flows from Kirkwood to the BICISTP,
where the Town’s current flows are conveyed. The County also stated that there are potential
hydraulic capacity limitations in the existing gravity sewers in the City of Binghamton that are
currently limiting their ability to convey Kirkwood wastewater to the BICJISTP. Therefore, it
was decided that there were two options available for conveying and treating additional
wastewater flows from the Town of Kirkwood: (1) installation of a new gravity sewer, pumping
station, and force main; or (2) construction of a new WWTP in the Town of Kirkwood.
Preliminary cost estimates have been developed for both alternatives.

In estimating the costs for Option One (new gravity sewer line, pumping station, and force

main), it was anticipated that the new sewer lines would parallel the existing lines from the east
side of the City of Binghamton to the BJCISTP, via the Pennsylvania Avenue Pumping Station

6109910.1 3-7



(Penn Ave PS). It has been estimated that a new 15- to 18-inch gravity sewer would be adequate
to handle the remaining wastewater flows from the currently unsewered portions of the Town of
Kirkwood, as well as provide capacity for future growth in the Town. It has been estimated that
the new parallel gravity sewer line would convey the Kirkwood wastewater to the existing Penn
Ave PS, where modifications would be completed to provide new pumping facilities to convey
these additional Kirkwood flows to the BICISTP, via a new 8-inch force main. It is anticipated
that this force main would roughly parallel the existing line from the Penn Ave PS to the
BICISTP.

The estimated cost of construction for this option is $11,800,000. This estimate is preliminary in
nature and does not account for potential issues that may be present with regard to
constructability (i.e., poor soils, existing underground utilities, or limited easement use) during
installation of these new facilities, and other factors that may impact costs that have not been
identified at this level of estimating. In addition, this cost does not include the infrastructure
required within the Town of Kirkwood to convey the wastewater to the discharge point of the
two existing force mains from the Town into the City of Binghamton.

Option Two, which involves construction of a new WWTP in the Town of Kirkwood, anticipates
that a new packaged WWTP would be installed in the Town to serve the remaining unsewered
areas of Kirkwood. This packaged WWTP has been sized to handle approximately 500,000 gpd
and produce an effluent that will meet the requirements of the draft Chesapeake Bay Tributary
Strategy for nutrient removal (TN limit, 5 mg/L; TP limit, 0.5 mg/L). The estimated cost of
construction for this option is $9,700,000, which includes site work, structural foundation,
Administration Building, emergency generator, and interconnecting piping and electrical wiring
to and from the package plant. Examples of costs not included in this estimate are property
acquisition for treatment plant, dewatering facilities (it is anticipated that sludge would be
transported to another facility for dewatering), and the outfall pipe for the WWTP (which would
vary depending on the location of the plant). The estimated Q&M costs for this plant are
approximately $500,000 per year.

Based on the preliminary construction cost estimates that have been developed, Option Two
would be the more cost-effective alternative in terms of capital costs for addressing new
wastewater flows from the Town of Kirkwood, but would also be anticipated to result in higher
O&M costs over time as compared to Option One. The anticipated higher O&M costs associated
with Option Two (WWTP) can be attributed to higher electrical costs to operate plant equipment,

6109910.1 3-8



more equipment maintenance, chemical costs, and a small staff of full-time personnel to operate
the plant. In contrast, the O&M costs associated with Option One would be anticipated to
include pumping station electrical costs, sewer and pumping station maintenance, and part-time
personnel to service these systems. A more thorough study of these options would be

recommended before proceeding with one or the other.
A summary of the cost estimates for these two options is located in Appendix F.

B.  Airport Corridor. Currently, there is no public sewer service available at the Broome
County Airport and the nearby area known as the Airport Corridor, located north of the Village
of Johnson City in the Town of Maine. The County has expressed an interest in providing public
sewers for this area to promote growth for nearby businesses located within the Airport Corridor
that are currently limited due to a lack of wastewater capacity. Therefore, Stearns & Wheler was
asked to develop a preliminary cost estimate for installation of a new packaged WWTP and
collection system to convey and treat wastewater flows from the airport and nearby businesses.
This packaged plant has been sized to treat 40,000 gpd and has been designed to produce low
effluent levels of suspended solids and organic matter to meet NYSDEC requirements for
discharge to an intermittent stream, as is required for this location based on the information
provided. In addition, due to the Chesapeake Bay Initiative, the plant has also been designed for
nutrient removal (effluent TN, 5 mg/L; TP, 0.5 mg/L). The preliminary estimated cost for
construction of this packaged WWTP, including site work, buildings, equipment, and the
interconnecting piping and electrical wiring, is $2,900,000.

To convey wastewater from the Airport and Airport Corridor to this WWTP, a collection system
would need to be installed, consisting of a combination of gravity sewers, pumping stations, and
force mains. A preliminary cost estimate of $5,100,000 was developed for this collection system
based on existing quantity takeoffs presented in a 2003 report by Clough Harbor & Associates,
LLP regarding wastewater infrastructure for the Airport Corridor. Therefore, the total estimated
project cost for the Airport Corridor of $8,000,000. The O&M costs associated with the new
WWTP and collection system have been estimated at approximately $150,000 per year.

A summary of this cost estimate is located in Appendix F.

6109910.1 3-9



3.6 FUTURE USER COSTS

Future user costs are anticipated to increase as a result of the Chesapeake Bay Initiative
upgrades, as described in Section 3.4. The anticipated user cost increases associated with these
upgrades are unrelated to County acquisition of wastewater infrastructure and would be incurred
with or without County involvement, as required by the NYSDEC to satisfy the Chesapeake Bay
Initiative. If the County opted to carry out the future wastewater expansion options for the Town
of Kirkwood and the Airport Corridor, the costs associated with these projects would also be
anticipated to increase future user costs. It should be noted that no additional users have been
included for the estimated future user costs; therefore, the rates will be skewed higher than what
would actually be anticipated. There are currently no estimates as to the number of users that
would be added to the system with these expansions. For the purposes of estimating the future
user costs, Option Two (new WWTP ) was used.

The following tables summarize the estimated future user costs with the addition of the
Chesapeake Bay Initiative upgrades as well as the future expansions in the Town of Kirkwood
and the Airport Corridor and their corresponding increased O&M costs. The future user costs
were estimated under the same three financing scenarios used in Chapter 2.

ANNUAL FUTURE USER COSTS U
20-Year Financing at 5% Interest

BICJSTP $440 $470 $490 $510
BICISTP/Endicott WW P $380 $390 $410 $420
gﬁ%gg Bidicolt WWTF/ | g350 $390 $410 $410
Greater Binghamton Area'’ $430 $430 $460 $460

(1) Costs are based on current (2007) dollar value.

(2) The capital cost and debt takeover values include the estimated costs for the potential
Chesapeake Bay Initiative upgrades.

(3} The Greater Binghamton Area represents the BICJSTP, Endicott WWTP, Northgate WWTP,
and expansions for the Town of Kirkwood and the Airport Corridor (package WWTPs).

(4) In addition to the annual future user costs, a one-time connection fee in the range of $300 to
$400 will be charged for new sewer connections, Existing sewer connections will not incur a
connection fee,

6109910.1 3-10




ANNUAL FUTURE USER COSTS ('
30-Year Financing at 4% Interest

BJCJSTP $390 $410 $430 $440

BICISTP/Endicott WWTP $340 $340 $360 $370
Novihoate vroes WWIPL L 5340 $340 $360 $360
Greater Binghamton Area'” $370 $380 $400 $400

(1) Costs are based on current (2007) dollar value.

(2) The capital cost and debt takeover values include the estimated costs for the potential
Chesapeake Bay Initiative upgrades.

(3) The Greater Binghamton Area represents the BICISTP, Endicott WWTP, Northgate WWTP,
and expansions for the Town of Kirkwood and the Airport Corridor (package WWTPs).

{4} In addition to the annual future user costs, a one-time connection fee in the range of $300 to
$400 will be charged for new sewer connections. Existing sewer connections will not incur a
connection fee.

ANNUAL FUTURE USER COSTS ("%
40-Year Financing at 5% Interest

$390 $410 $430 $450
BICISTP/Endicott WWTP $340 $350 $360 $370
gﬁ{?gﬁ%}?ﬁ WWIP/ 1 g340 $340 $360 $360
Greater Binghamton Arca® $370 $380 $400 $400

(1) Costs are based on current (2007) dollar value.

(2) The capital cost and debt takeover values include the estimated costs for the potential
Chesapeake Bay Initiative upgrades.

(3) The Greater Binghamton Area represents the BICISTP, Endicott WWTP, Northgate WWTP,
and expansions for the Town of Kirkwood and the Aitport Corridor (package WWTPs).

(4) In addition to the annual future user costs, a one-time connection fee in the range of $300 to
$400 will be charged for new sewer connections. Existing sewer connections will not incur a
connection fee.

6109910.1 3-11



If the County does not choose to proceed with the acquisition of wastewater infrastructure within
the County, the wastewater treatment facilities will still be required to upgrade as necessary to
meet the requirements of the Chesapeake Bay Initiative. As a result, the future user costs
associated with each wastewater treatment facility will still be anticipated to increase without
County acquisition of these facilities. The graphs located in Appendix D show the estimated
future user fees for each wastewater treatment facility without County involvement compared
with the estimated future user fees if the County were to acquire the BICISTP, Endicott WWTP,
and Northgate WWTP.

6109910.1 3-12



CHAPTER 4

STAFFING EVALUATION

4.1 CURRENT STAFF

Staffing costs represent a large portion of the annual operating budgets for the wastewater
treatment facilities evaluated. The cost for staff salaries plus benefits represents approximately
45 percent of each treatment plant’s annual operating budget. Any increased efficiency in staff
utilization could climinate the need to hire additional staff or eliminate the need to fill positions
that have been vacated. A comparison of current staff at cach treatment plant and a suggested
staff distribution for a County-owned system is presented.

A. Binghamton-Johnson City Joint Sewage Treatment Plant. There are currently 34 staff
positions at the BJICJSTP. Figure 4-1 illustrates the distribution and title of current staff, which
generally consists of a superintendent, assistant superintendent, secretary, mechanics,
electricians, laboratory personnel, operators, and maintainers. The actual number of personnel at
the plant is less than 34, as some positions are vacant. Stearns & Wheler completed a staffing
and organization structure evaluation of the BJCISTP to determine how many additional staff
will be required to operate the facility after it is upgraded for nutrient removal. Based on the new
and additional processes and testing required for the upgrade, it was determined that
14 additional staff will be required. This will result in a total of 48 staff members for the
upgraded facility. Figure 4-2 illustrates the distribution and title of the staff required for the
upgraded plant. Additional staff included more mechanics, operators, and electricians; and the
addition of staff for office management, controls programming, instrumentation, and building
and grounds.

B.  Endicott WWTP. There arc currently 12 staff at the Endicott WWTP. Figure 4-3
illustrates the distribution and title of current staff. The staff generally consists of a senior
operator, operatots, mechanics, laborers, and laboratory technicians. With future upgrades for
nuirient removal, it is projected that one additional laborer would be required for the new and
additional processes. The future projected staff is presented in Figure 4-4.

6109910.1 4-1



C.  Northgate WWTP. There are currently four staff at the Northgate WWTP. Figure 4-5
illustrates the distribution and title of current staff. The staff generally consists of a senior
operator, an operator, a mechanic, and a laborer. Due to the smaller capacity of the Northgate
WWTP, it is projected the current staff level will be adequate to operate and maintain future
upgrades for nutrient and phosphorus removal requirements due to the Chesapeake Bay

Initiative.
4.2 FUTURE STAFF FOR COUNTY-OWNED SYSTEM

If the County were to own and operate the facilities, the total staff required for the BICISTP,
Endicott, and Northgate WWTPs is 65 personnel based on future upgrades for nutrient and
phosphorus removal. It is proposed that no net increase in staff would be required if the County
were to own theses treatment plants, major pump stations, and main trunk sewers. Figure 4-6
illustrates the staff distribution and title for a County-owned system. It is proposed that the
existing staff from each facility will be utilized to fill similar positions for the entire system. For
example, a senior operator or plant manager would fill the roles of system administrator and
assistant system administrator. Current mechanics, laborers, and e¢lectricians would be shared
among the three plants as work requirements dictate. Senior operators could be assigned to a
specific plant, with the ability to cover operator duties at other plants as needed.

It is anticipated that sewer maintenance for the County-owned collection system would be
provided through intermunicipal agreements with the municipalities where the sewer is located.
This would eliminate the need for a County-owned sewer maintenance crew and equipment for a

minimal length of sewer.
Currently, fiscal operations for billing and payments are handled at each municipality’s office,

separate from the treatment facility. It is proposed that the fiscal operations for the County-
owned system would be taken over by the existing County Finance Department.

6109910.1 4-2



FIGURE 4-1

CURRENT ORGANIZATIONAL CHART FOR BINGHAMTON-JOHNSON CITY
JOINT SEWAGE TREATMENT PLANT WITHOUT BAFs IN OPERATION

34 TOTAL STAFF

6109910.1



FIGURE 4-2

STAFFING CHART FOR BINGHAMTON-JOHNSON CITY
JOINT SEWAGE TREATMENT PLANT
(INCLUDES STAFF REQUIREMENTS FOR BAF UPGRADE)

48 TOTAL STAFF

6109910.1



FIGURE 4-3

STAFFING CHART FOR CURRENT
ENDICOTT WASTEWATER TREATMENT PLANT

12 TOTAL STAFF

6109910.1



FIGURE 4-4

STAFFING CHART FOR ENDICOTT WASTEWATER TREATMENT PLANT
(INCLUDES PROJECTED STAFF FOR
FUTURE NUTRIENT REMOVAL UPGRADE)

13 TOTAL STAFF

6109910.1



FIGURE 4-5

STAFFING CHART FOR NORTHGATE WASTEWATER TREATMENT PLANT

4 TOTAL STAFF

6109910.1



FIGURFE 4-6

STAFFING CHART FOR COUNTY-OWNED SYSTEM
BINGHAMTON-JOHNSON CITY, ENDICOTT, AND NORTHGATE

65 TOTAL STAFF

6109910.1



CHAPTER 5

OWNERSHIP STRUCTURE

Generally, a county that seeks to consolidate the operation of multiple sewage facilities in its
Jurisdiction into a single, coherent and fiscally-responsible system has three regional
management options. The county can: (1) form a County Sewer District; (2) establish a County
Sewer Authority; or (3) cooperate with other municipal corporations to jointly provide sewer
services pursuant to an inter-municipal agreement. The following is an overview of the structure
of each of these options, a summary of the procedures necessary to implement each option and
an outline of the powers of the governmental entity established by each option.

5.1 COUNTY SEWER DISTRICT

The County may establish a county sewer district pursuant to Article 5A of the New York State
County Law to remove sewage from municipalities and provide for its treatment and disposal.
Section 251 of the County Law authorizes the board of supervisors (or county legislature, as
applicable) to establish an officer, board or body to act “as a county water, water quality
treatment, sewer, wastewater disposal, drainage, [or] refuse . . . agency.”l' 2 A sewer district is
therefore an agency of the County and is not an independent political entity. Section 251 also
authorizes the board of supervisors to determine all matters relating to the membership of such
an agency, including, but not limited to, the number of members, method by which members are
selected, as well as the tenure, qualifications and compensation of members.

The County Law provides that the boundaries of a county sewer district may be established by
the presentation of a petition to the board of supervisors requesting that a certain area of the
county be included as part of the district. The petition must be executed and acknowledged by

' See Section 252(1), subsections 4 and 5.

Section 150-a(2) of the County Law provides that, "Whenever the board of supervisors of a county is referred to
or designated in any law, contract or document pertaining to any of the functions, powers, obligations and duties of
such board, such reference or designation shall be deemed to include the elected county legislative body, by
whatsoever name designated which, pursuant to law, or order or judgment of a court of competent jurisdiction, shall
have been established in place of the board of supervisors." Therefore, for purposes of the County Law, the board of
supervisors shall be deemed to include the Broome County Legislature.

6109910.1 5-1



the chief executive officer of any municipality that is included as part of the proposed district or
by at least 25 owners of taxable realty property within the proposed district.” Upon the receipt of
a petition or on its own motion, the county board of supervisors may direct the sewer district to
prepare maps and plans of the project requested by or for the areas of the county designated in
the petition.* Once prepared, the sewer district must transmit the maps, and plans as well as a
report setting forth the district's recommendations to the board of supervisors.’

Upon receipt of the report and the maps and plans, the board of supervisors is required to hold a
public hearing regarding the creation of the sewer district, including the proposed area
encompassing the district.® After the public hearing, the board of supervisors must determine
whether the proposed sewer district and its facilitics are satisfactory and sufficient. If the board
finds that the proposed facilities are adequate and appropriate, and addresses certain other issues,
including whether the creation of the district is in the public interest and whether the alflocation
of the costs of the facilities are proportionally assessed, the board of supervisors may adopt a
resolution approving the establishment of the district, which resolution is subject to permissive
referendum.’ It should also be noted that if the resolution approving the establishment of the
sewer district proposes that the County finance its costs by the issuance of bonds or other types
of debt, and if the average costs for similar types of districts and the cost of the proposed district
to the typical property is higher than that estimated by the State Comptroller, the County must
file an application to the State Department of Audit and Contrel and the State Comptroller must
approve the creation of the district.®

j Section 253 of the County Law.

Id.
> Section 254(1) of the County Law,

Section 101 of the County Law provides that a resolution of the board of supervisors which is subject to a
permissive referendum shall not take effect until forty-five days afler its adoption; nor unless it is approved by the
affirmative vote of a majority of the qualified electors of the county voting on a proposition therefor, if within forty-
five days afier its adoption there be filed with the clerk of the board of supervisors a petition signed by qualified
clectors of the county in number of not less than ten per centum of the total vote cast for govemor in said county at
the fast general election held for the election of state officers. ("Qualified electors" generally means a person who
has the qualifications prescribed for electors by the state constitution and law, and who is registered as may be
required by law. In this case, the qualified electors would include all registered voters in the county.) Within thirty
days after the adoption of a resolution which is subject to a permissive referendum, the board of supervisors may of
its own motion by resolution provide that such resolution be submitted to a vote of the qualified electors of the
county to be held at a general or special election held not less than sixty days after the adoption of the resolution
providing for such special or general election. Such a proposition shall be submitted at the next general election of
state or county government officers held in such county not less than sixty days after the filing of the petition
;‘equesting the referendum unless otherwise indicated.

Id.
¥ Section 258(1) of the County Law,

6109910.1 5-2



A county sewer district is statutorily authorized to assemble data relating to the sewage
collection, conveyance, treatment, and disposal problems of the County, and the problems of
collection, conveyance, and disposal or storm water and other waters. The County Law further
provides that such a district, when authorized by the board of supervisors, may also obtain state
aid for comprehensive studies and reports. In addition, with the approval of the board of
supervisors, the sewer district may render engineering and technical services for municipalities
located within the County.

5.2 COUNTY SEWER AUTHORITY

A local sewer authority may be established pursuant to Title 8-A of the Public Authorities Law
(New York State Local Water and Sewer Authorities Act)’. As with all public authorities, a
special act of the New York State Legislature is required in order to create a sewer authority.
The legislation contains the location and boundaries of the area or areas covered by the authority,
the number of board of directors as well as the process by which board members will be
appointed by certain specified municipal entities involved in the creation of the authority, and the
powers and responsibilities of the authority. The powers of a local sewer authority include:

1. Borrow money and issue negotiable or non-negotiable notes, bonds, or other

obligations;

2. Enter into confracts and to execute all instruments necessary or convenient or
desirable for the purposes of the authority to carry out any powers expressly given it;

3. Acquire real or personal property by purchase, gift, grant, transfer, contract or lease
or by condemnation pursuant to the eminent domain procedure law;

4. Construct, improve or rehabilitate sewerage facilities required for the maintenance,
development or expansion of sewerage facilities;

5. Construct, improve or rehabilitate distribution, transmission, and sewerage facilities;

? Section 1196-a, et. seq. of the Public Authorities Law.

6109910.1 5-3



6.  Operate and manage and to contract for the operation and management of facilities
constructed by the authority;

7. Enter into contracts, with municipalities for the collection, treatment and disposal of

sewage;

8. Apply to the appropriate agencies and officials of the federal, state and local
governments for licenses, permits or approvals of its plans or projects;

9. Appoint officers and employees and fix and determine their qualifications, duties and
compensation, and to retain or employ counsel, auditors, engineers and private consultants
on a contract basis or otherwise for rendering professional or technical services and advice;

10. Enter upon such lands, waters, or premises for the purpose of making surveys,

soundings, borings and examinations;

11.  Apply for federal and state gifts or grants or loans of funds or property or financial or

other aid;
12.  Fix rates and collect charges for the use of the authority sewerage facilities;

13. Enter into cooperative agreements with other authorities, municipalities, counties,
towns, villages, water districts, utility companies, individuals, firms or corporations, for the
interconnection of facilities, the exchange or interchange of services and commodities, and
within the territorial limits of the district to enter into a contract for the construction and
operation and maintenance of a sewerage system by the authority for any municipality
having power to construct and develop a sewerage system;

I4.  Provide for the discontinuance or disconnection of the provision of sewerage service

for non-payment of fees, rates, rents or other charges imposed by the authority; and

15. Do all things necessary, convenient or desirable to carry out its purposes and for the

exercise of its powers. '°

'® 1196-d of the Public Authorities Law.

6109910.1 5-4



The State of New York currently has the following eight local sewer authoritics in existence:

Alfred, Almond, Honellsville Sewer Authority.

Buffalo Sewer Authority.

Cayuga County Water and Sewer Authority.

Livingston County Water and Sewer Authority.

Nassau County Sewer and Storm Water Finance Authority.
Rensselaer County Water and Sewer Authority

Wayne County Water and Sewer Authority

Wilton (Town of) Water and Sewer Authority.

P N LR W

5.3 INTERMUNICIPAL AGREEMENTS

The County may also enter into agreements with other municipal corporations or districts to
perform their respective functions, powers or duties on a cooperative, joint, or contract basis for
the completion of any sewage project pursuant to Article 5-G of the General Municipal Law. "’
Such an agreement would contain provisions concerning the voting power of the parties, the
manner in which the rates are established and debt is incurred, the allocation of revenues and
financing the capital and operating costs, and the ownership of the facilities. The municipal
corporations or districts must be able to independently perform any of the services or projects
included in any intermunicipal cooperation agreement in order to perform them on a cooperative
basis. In addition, any agreement entered into pursuant to Article 5-G must be independently
approved by each of the participating municipalities.

5.4 FINANCING OF CITY-ACQUIRED MUNICIPAL SYSTEMS

The County, on behalf of a county sewer district or a local sewer authority, has the power to
issue bonds to acquire municipal sewer systems. Such bonds may be issued in any amounts such
entity determines to be necessary to pay the cost of any sewer project or projects, including the
acquisition of municipal sewer assets. Any debt issued by the County on behalf of a county
sewer district will be the debt of the County. Any debt issued by an authority will be considered
to be authority debt and not the debt of any other municipal entity.

" Section 119-0 of the General Municipal Law.

6109910.1 5-5



Bonds issued by the County will be general obligations secured by the faith and credit of the
County. Bonds issued by an authority, however, may be general obligations secured by the faith
and credit of the authority or may be special obligations payable solely out of particular revenues
or other moneys of the authority. In the event the County or an authority issues debt to finance
the cost of the acquisition of municipal sewer assets and the municipalities use such payment to
retire existing debt, the municipal ratepayers may receive certain financial benefits. Such
benefits include any debt issued by the County or authority having a longer term than the current
outstanding debt which may lower the annual debt service cost, as well as prevailing interest
rates which may be lower than the interest rates on the outstanding bonds. This could result in an

overall cost savings to the municipal ratepayers.
5.5 ENTERPRISE FUND

A municipality, sewer district or public authority may choose to establish an enterprise fund in
order to separate the revenues and expenditures of the service provided into a separate fund with
its own financial statements, rather than to commingle it with the revenues and expenses of other
governmental activities. An enterprise fund establishes a separate accounting and financial
reporting mechanism for municipal services for which a fee is charged in exchange for goods or

services. 2

Enterprise accounting allows a municipal entity to demonstrate to the public the portion of total
costs of a service that is recovered through user charges and the portion that is subsidized by the
tax levy or other available funds, if any.'* A municipal entity may choose to recover total service
costs through user charges, but it is not required. Enterprise funds frequently are used to account
for services whose costs are only partially funded by fees and charges.'*

Establishing an enterprise does not create a separate or autonomous entity from the municipal
government operation, and a municipal department or district operating an enterprise service is
required to continue to fulfill financial and managerial reporting requirements like every other
department or district.

"2 See Sections 2 and 70 of the State Finance Law.

:: Massachusetts Department of Revenue Division of Local Services, Enterprise Funds, June 2002.
Id.

6109910t 3-6



5.6 FEDERAL APPROPRIATIONS - FINANCIAL ASSISTANCE

Through the federal appropriations process, Congress directs funding to numerous county and
local governments for a wide variety of water and wastewater projects. One account in the EPA
budget is of particular interest to many communities planning or building regional wastewater
facilities. Each year, the Interior Appropriations bill has included funding for wastewater and
stormwater infrastructure needs in the USEPA State and Tribal Assistance Grant account.
Generally, these earmarks are in the $1 million to $3 million range and have a 45 percent local

contribution requirement.

Examples include the attainment of over $50 million to be used in the planning and design of a
regional water supply for a water planning district located in the southeast. In addition, over
$5 million in USEPA grants were recently secured for planning and environmental review of a
subregional, modern wastewater treatment project where seven older facilities were abandoned
and three modern facilities will be constructed and/or upgraded. The County may wish to explore
the federal appropriations process to offset the cost of the development of this project.

5.7 REVIEW OF WATER AND SEWER DISTRICT AND AUTHORITIES IN NEW
YORK STATE

Appendix F is a review and summary of typical water and sewer districts and authorities in New
York State. It is intended to provide an overview of the size and make-up of the boards of the
existing districts and authorities in New York State and the various purposes served by cach of

those entities.

6109910.1 5-7



CHAPTER 6

RISK BENEFIT ANALYSIS

There are many positive and negative aspects to County acquisition of wastewater infrastructure.
To reach a decision on what course of action the County should take, a risk benefit analysis
needs to be performed to evaluate the significance of these positive and negative aspects. The
following is a list of risk benefit analysis criteria and associated impacts that each item would
have on the County.

6.1 CAPITAL COSTS

Capital costs represent the financial impact on the County associated with the acquisition of the
WWTPs and collection systems in Broome County.

A. No Action.

Benefits:
o The County will incur no costs associated with the acquisition of wastewater
infrastructure within the County. Therefore no capital will be needed and there will
be no impact on the County’s ability to borrow money for other potential County

projects.
B. County Acquisition of the BJCJSTP.

Risks:

o The County will be required to pay an agreed-upon sum of money based on the
assessed value of the BJCISTP facilities, or they will take over payment of the
current debt associated with these facilities to obtain ownership of them. This will
impact the County’s ability to borrow additional money for other projects that may
require bonding to secure project funding.

6109910.1 6-1



C.  County Acquisition of the BYCIJSTP and Endicott WWTP.

Risks:
o The risks are the same as for acquisition of the BJCISTP, plus the added risk
associated with the additional cost of acquiring the Endicott WWTP.

D.  County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs,

Risks:
o The risks are the same as for acquisition of the BICJISTP and Endicott WWTP, plus
the added risk associated with the additional cost of acquiring the Northgate
WWTP.

The *No Action” option will provide the least amount of risk for the County for this risk benefit
criteria, as the County will incur no cost or debt related to the acquisition of wastewater
infrastructure.

6.2 USER COSTS

User costs represent the amount of money required as payment from each user to repay debt
associated with wastewater collection and treatment and annual operation and maintenance costs

of the system.
A. No Action.

Risks:
o Current sewer users within the Greater Binghamton Area would continue to pay
widely varying user costs based on their local municipality and the wastewater
treatment facility to which they are connected.

B.  County Acquisition of the BJCISTP.
Risks:
o There would be minimal change to the existing user costs, and the risk here would

be similar fo the “No Action” option above.

6109910.1 6-2



C.  County Acquisition of the BJCJSTP and Endicott WWTP.

Benefits:

&

Risks:

User fees for all of the wastewater users in the BJCISTP and Endicott WWTP
service areas would become more consistent and stable due to the larger user base
of the new combined system. New projects at the two wastewater treatment
facilities would have a smaller impact on the overall user fees as the cost of each

project would be spread out over all of the users.

Based on the current user cost data, the BJCISTP users would experience a
reduction in user rates by combining the BICISTP and Endicott WWTP under the
County as one entity. The costs of operating both facilities together would be
distributed over the entire user base for the two facilities, thus lowering the user
costs for the BICJSTP users.

Future user costs for Endicott WWTP users would be lower as the costs for future
improvements would be shared among the BJCISTP users.

Endicott wastewater facility users would expetience an increase in user fees as they
would be sharing the costs associated with BICJSTP. By combining these two
facilities together under County control, the Endicott WWTP user costs would
increase when the capital and operation and maintenance cost for both facilities is
combined and distributed among the Endicott and BJCJISTP users.

D. County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs,

Benefits:

e}

6109910.1

User fees for all of the wastewater users in the Greater Binghamton Area would
become more consistent and stable due to the larger user base of the new system.
New projects at the three wastewater treatment facilities would have a smaller
impact on the overall user fees as the cost of each project would be spread out over
all of the users.

6-3



Risks:

Based on the current user cost data, the BJCISTP users would experience a
reduction in user rates by combining the BJCJSTP, Endicott WWTP, and the
Northgate WWTP under the County as one entity. The costs of operating all three
facilities together would be distributed over the entire user base of the Greater
Binghamton Area, thus lowering the user costs for the BICISTP users.

Future user costs for Endicott and Northgate WWTP users would be lower as the
costs for future improvements would be distributed among all users, including
BICJSTP users.

The Endicott and Northgate WWTP users would experience an increase in user fees
as they would be sharing in the costs associated with the BICJSTP. By combining
all three facilitics under County control, the Endicott and Northgate user costs
would increase when capital and operation and maintenance costs for all facilities is
combined and distributed among all users in the Greater Binghamton area.

The greatest benefit would be achieved through County acquisition of all three of the wastewater

treatment plants in the Greater Binghamton Area.

6.3 OPERATION AND MANAGEMENT

Operation and management represents the financial and administrative impacts that would result

from County ownership of the various wastewater facilities. Management costs are associated

with the labor cost for oversight of the owned treatment and collection systems. Operation costs

include the labor, materials, and equipment costs associated with maintaining the owned

treatment and collection systems

A. No Action.

Benefits:

Q

6109910.1

The County would not be required to bear the cost of operation and management of
the acquire wastewater infrastructure.  Operation and management of this
infrastructure would add to the overall size of the county-level government. The

6-4



Risks:

G

Risks:

o

actual cost of this management system would be covered by the system users, but
would require additional coordination at the county level.

Continued redundancy of effort and management tasks at each facility.

County Acquisition of the BJICJSTP.

The County would be required to take on the management and operation of the
BICISTP. This would result in an increase in overall County staff, as it is
anticipated that the existing operational staff for the BJCISTP would become
County employees. The actual cost of this management system would be covered
by the system users, but would require additional coordination at the county level.

County Acquisition of the BJCJSTP and Endicott WWTP.

Benefits:

C

6109910.1

The County would be able to improve the overall managerial and operational
efficiencies of the two wastewater treatment facilities by gaining an economy of
scale, especially at the upper management level. Additional examples of the
economies that may be obtained through the management and operation of the two
facilities would be the use of a single vehicle fleet (trucks and other heavy
equipment could be shared among the facilities), one source of equipment
purchasing as opposed to one for each wastewater treatment facility, as well as
management and operation of a single inventory management system covering all
of the facilities.

The County would experience improved operational flexibility with the ability to
transfer and shift available staff from one facility to the other, as necessary. This
would also provide improved staff redundancy in the event that certain staff

members were unavailable.

6-5



Risks:
o The risks are the same as for the acquisition of the BICISTP, plus the added risk of
additional staff and coordination required by the Endicott WWTP.

County Acquisition of the BFCISTP, Endicott, and Northgate WWTPs.

Benefits:
o The benefits are the same as for the County acquisition of the BJCISTP and
Endicott WWTP, except that even more economy and flexibility would be gained
with the inclusion of the Northgate WWTP.

Risks.
o The risks are the same as for the acquisition of the BICISTP and the Endicott
WWTP, plus the added risk of additional staff and coordination required for the
Northgate WWTP.

Acquisition of all three of the wastewater treatment plants in the Greater Binghamton Area

would provide the greatest benefit for the County.

6.4 FUTURE COSTS

Future costs represent the costs the County could incur through ownership of the various

wastewater facilities in the County. The current foreseeable costs associated with the wastewater

facilities in Broome County are for the Chesapeake Bay Initiative upgrades. Other possible

future costs could be associated with future WWTP, pumping station, CSO, or sewer work to

improve, upgrade, or expand the existing facilities.

A.

No Action.

Benefits.

o The County will incur no additional costs associated with the future costs of the
Chesapeake Bay Initiative upgrades or any other wastewater infrastructure
improvements required. Therefore, there will be no impact on the County’s ability
to borrow money for other potential County projects.

6109910.1 6-6



Risks.
o Each individual municipality will be responsible for the future cost to upgrade their
facilitics to meet the new permit limits.

County Acquisition of the BJCJSTP.

Risks:
o The County would need to pay for the expected wastewater treatment facility
upgrades associated with the Chesapeake Bay Initiative at the Binghamton-Johnson
City, Northgate, and Endicott wastewater facilities. This will potentially impact the
County’s ability to borrow additional money for other County projects.

County Acquisition of the BICJSTP and Endicott WWTP.

Benefits:
© The County would be able to distribute the costs for the Chesapeake Bay Initiative
upgrades at the BICJSTP and Endicott WWTP among the larger user base being
served by the two plants.

Risks:
o The risks are the same as for the acquisition of the BICJISTP, plus the added risk of
paying for future costs to upgrade the Endicott WWTP to meet the new permit

limits.
County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs

Benefits:
o The benefits are the same as for the County acquisition of the BJCJISTP and
Endicott WWTP, except that the County would have an even larger user base to
distribute the cost for the Chesapeake Bay Initiative.

Risks:
o The risks are the same as for the acquisition of the BJCISTP and the Endicott
WWTP, plus the added risk of paying for future costs to upgrade the Northgate
WWTP to meet the new permit limits.

6109910.1 6-7



The “No Action” option will provide the least amount of risk for the County, as no future costs

or debt would be incurred related to wastewater infrastructure upgrades or improvements.
6.5 ENVIRONMENTAL BENEFITS

Environmental benefits represent the positive environmental impacts resulting from County
operation and management of the wastewater facilities in Broome County.

A. No Action.

Risks:
o Potential sewer users that are currently unable to connect to a wastewater treatment
facility would continue to use on-site subsurface treatment systems, which are

susceptible to failure and poor treatment performance.
B.  County Acquisition of the BJCJSTP.

Benefits:
o The County will have the opportunity to provide new sewer connections to potential
users not currently connected to the BICISTP. These new connections would
replace existing individual on-site subsurface treatment systems (septic systems)

that are susceptible to failure and poor treatment performance.
C.  County Acquisition of the BJCJSTP and Endicott WWTP.

Benefits:

o Similar to the benefit of acquiring the BICISTP, acquisition of the Endicott WW TP
will further improve the County’s ability to provide new sewer connections to
potential users in the BJCISTP and Endicott WWTP Service Arecas not currently
connected to a wastewater treatment facility.

o Consolidating the BICJSTP and the Endicott WWTP under the County's control
will improve the consistency and continuity of overall facilities’ operations and
management, which could subsequently improve the overall treatment performance
at these facilities through increase depth of operation and maintenance experience.

6109910.1 6-8



o A County controlled system in the BICISTP and Endicott WWTP service areas will
provide a greater user base to shoulder the costs of future environmentally
beneficial improvements.

o A County controlled system in the BICISTP and Endicott WWTP service areas will
assume greater environmental responsibility and be more likely to act consistently
on environmental needs in the new wastewater district.

D.  County Acquisition of the BICJSTP, Endicott, and Northgate WW'TPs.

Benefits:
o The benefits arc the same as were stated for the County acquisition of the BICJSTP
and Endicott WWTP, except that the County-controlled wastewater system would
cover the entire Greater Binghamton Area.

The greatest benefit would be achieved through County acquisition of all three of the wastewater
treatment plants in the Greater Binghamton Area.

6.6 GROWTH POTENTIAL

Growth potential represents the potential impacts that the County's ownership of wastewater
facilities in Broome County will have on the marketability of the County, and the County's
ability to attract potential growth.

A. No Action,

Risks:

o The County will continue to be impeded in promoting economic growth in Broome
County through a lack of flexibility in the County’s wastewater infrastructure. The
County would continue to operate under the current situation, in which the County
is unable to offer new sewer connections to attract potential growth without getting
approval for the connections from the owner of the wastewater treatment facility
that services that area.

6109910.1 6-9



B. County Acquisition of the BICJISTP.

Benefits:

o The County will have the ability to offer sewer connections for potential
development in the BICJISTP service area. This would provide the County with
improved flexibility for their planning and development goals within the County,
and remove the need for sewer connections as a potential obstacle for attracting

new development.
C.  County Acquisition of the BJCISTP and Endicott WWTP.

Benefits:

o The benefits are the same as for the County acquisition of the BICISTP with the
added planning and development flexibility associated with ownership and
operation of the Endicott WWTP. This would give the County a greater area for
potential growth opportunities,

D.  County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs.

Benefits:

o The benefits are the same as for the County acquisition of the BICJSTP and
Endicott WWTP with the added planning and development flexibility associated
with ownership and operation of the Northgate WWTP. This would give the
County the ability to promote and control potential growth throughout the entire
Greater Binghamton Area.

o This option provides the County with the greatest opportunity and flexibility for
growth potential.

The County’s growth potential will receive the greatest benefit from the acquisition of all three
of the Greater Binghamton Area wastewater treatment plants.

6109910.1 6-10



6.7 FLOW SHARING

Flow sharing represents the impacts on improved wastewater capacity and flexibility by
providing the ability to transfer wastewater within the County among the three Greater
Binghamton Area WWTPs,

A. No Action.

Risks:
o The County would continue to be limited in their options for potential growth based
on the available capacity at the existing wastewater treatment facilities, and the
ability to come to an agreement with the municipality that owns that facility.

B. County Acquisition of the BJCJSTP.

Risks:

o The County would be required to reach an agreement with the Village of Endicott
or the Town of Chenango in order to develop any flow sharing system between the
BJCJSTP and another treatment facility. This agreement would need to address the
sharing of financial responsibilities as well as the operational and managerial
responsibilities of such a system between that municipality and the County.

C.  County Acquisition of the BJCISTP and Endicott WWTP.

Benefits.

o The County would have a system capable of transferring or diverting wastewater
flows from one wastewater facility to another in order to provide capacity for
potential developments. This would provide the County with flexibility to offer a
wide range of development projects within the BICJSTP and Endicott WWTP
service areas. The County would be able to offer wastewater treatment capacity for
a location that currently could not support such a project by diverting flows from

that system to an adjacent plant to allocate the necessary capacity.

61099101 6-11



Risks:

(o]

The County would bear the financial burden associated with the installation and
operation of a system for sharing flow between the BJCISTP and the Endicott
WWTP. This may require a significant construction project or multiple projects
that could further impact the County’s financial situation through bonding for such
projects.

D.  County Acquisition of the BICJSTP, Endicott, and Northgate WWTPs,

Benefits:

o}

Risks:

The County would have a system capable of transferring or diverting wastewater
flows from one wastewater facility to another in order to provide capacity for
potential developments. This would provide the County with flexibility to offer a
wide range of development projects within the Greater Binghamton Area. The
County would be able to offer wastewater treatment capacity for a location that
currently could not support such a project by diverting flows from that system to an
adjacent plant to allocate the necessary capacity.

The County would bear the financial and logistical burdens associated with the
installation and operation of a system for sharing flow between the Greater
Binghamton Area wastewater treatment facilities. This may require a significant
construction project or multiple projects that could further impact the County’s

financial situation through bonding for such projects.

Acquisition of all three of the Greater Binghamton Area wastewater treatment plants would

provide the County with the most flexibility in terms of flow sharing options.

6.8 RATE STANDARDIZATION

Rate standardization represents the impacts that County ownership of wastewater facilities will

have on standardization of wastewater treatment user fees charged to the individual end users

within Broome County.

6109910.1

6-12



No Action.

Risks:
o No change. The current range of user fees being levied against the system users
would remain in place, aside from any modifications to these fees as implemented
by the municipality in charge of that system.

County Acquisition of the BJCJSTP.

Benefits:
o Rates could be standardized throughout the BIJCJSTP service area, thus
climinating the existing discrepancy between user rates paid by the different users
from the various municipalities.

County Acquisition of the BICJSTP and Endicott WWTP

Benefits:

o The benefits are the same as were stated for the County acquisition of the
BJCISTP in addition to the ability to standardize rates throughout the BJCISTP
and the Endicott WWTP service areas, thus eliminating the existing discrepancy
between user rates paid by the different users from the various municipalities

serviced by these facilities.

Risks:

o The Endicott WWTP users wouid pay higher user rates than they are currently
required to pay. This is due to the fact that the BJCJSTP users currently pay higher
user rates, and under the combined billing system, the standardized user rate would
be higher than those currently paid by the Endicott WWTP users.

County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs,

Benefits:
o The benefits are the same as stated for the County acquisition of the BICISTP and
Endicott WWTP, except with the addition of the Northgate WWTP; the County will
have the ability to standardize rates throughout the Greater Binghamton Area. This

6109910.1 6-13



Risks:

will eliminate the existing discrepancy between user rates paid by the different
users from the various municipalities serviced by these facilities.

The risks arc the same as for the acquisition of the BJCJSTP and the Endicott
WWTP, except with the addition of the Northgate WWTP, whose users would also

experience a rate increase.

Acquisition of all three of the Greater Binghamton Arca wastewater treatment plants would

provide the County with the greatest capacity for rate standardization, and would also provide

the wastewater system users with the most stable user fees possible, as the County’s system-wide

wastewater expenses could be spread out among the largest number of users.

6.9 PLANT CAPACITY

Plant capacity represents the available capacity for new sewer connections at the various

wastewater treatment facilities being considered by the County for acquisition. This factor

directly impacts growth potential and flow sharing options.

A. No Action. No change.

B. County Acquisition of the BICJSTP.

Benefits:

(0]

Risks:

6109910.1

Based on information available from the BICJSTP Discharge Monitoring Reports
(DMRs), the treatment plant appears to have hydraulic capacity. This would allow
the County to accept new flows, and therefore, promote development within this

service area.

Given the current construction being completed at the BICISTP it is not clear what
the treatment capacity will be for this facility, or whether any additional plant
capacity is available here. This information will need to be obtained through the
Joint Sewage Board from their Engineer.

6-14



C. County Acquisition of the BJCJSTP and Endicott WWTP.

Benefits:
o The benefits are the same as stated for the County acquisition of the BICJSTP.

Risks:
o The same risks apply here as for the acquisition of the BICJSTP. In addition, the
Endicott WWTP is very close to its NYSDEC permitted capacity on a flow basis
and does not appear to have significant capacity for new users.

D. County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs,

Benefits:
o The benefits are the same as stated for the County acquisition of the BICJSTP.

Risks:
o The risks are the same as for the acquisition of the BJCISTP and the Endicott
WWTP. In addition, the Northgate WWTP is very close to its NYSDEC permitted
capacity on a flow basis and does not appear to have significant capacity for new

UScrs.

Based on the available information, the BJCISTP appears to be the only wastewater treatment
plant of the three that were evaluated that has any appreciable capacity. Therefore, the County
would receive the greatest benefit in terms of plant capacity by acquiring only the BICISTP.

6.10 PLANT EXPANDABILITY

Plant expandability represents the ease by which each wastewater treatment facility could be
expanded to handle additional wastewater flows given the footprint of the existing wastewater
treatment facility, the available free space on the site to construct new structures, and the current

treatment process employed at each facility.

A. No Action. No change.

6109910.1 6-15



B. County Acquisition of the BJCJSTP.

Risks:
o The BJCISTP has limited site space available, and the County would neced to
acquire additional land adjacent to the plant or adjust current operations to free up

existing site space for new construction,
C. County Acquisition of the BJCJSTP and Endicott WWTP.

Risks:

o The risks are the same as for the acquisition of the BICISTP. In addition, the
Endicott WWTP has limited undeveloped space available on the site, What space is
currently available will potentially be utilized for an upgrade related to the
Chesapeake Bay Initiative.

D. County Acquisition of the BJCISTP, Endicott, and Northgate WWTPs.

Benefits:

o Currently, a significant portion of the Northgate WWTP site is taken up by onsite
composting operations for solids handling at the plant. If the County chose to
modify their current method of solids handling, the space occupied by the
composting facility could be cleared and used to expand the treatment capacity of
the plant.

Risks:
o The risks are the same as for the acquisition of the BICISTP and the Endicott
WWTP. In addition, the Northgate WWTP has limited site space available, and the
County would need to acquire additional land adjacent to the plant, or adjust

operations to free up existing site space for new construction.

The Endicott WW'TP has some limited site space available for new construction, while the other
two Greater Binghamton Area plants are essentially built out. Modification of the existing solids
handling process at the Northgate WWTP would free up a significant portion of the existing site
for potential plant expansion.

6109910.1 6-16



6.11 VALUE TO MUNICIPALITIES

Value to municipalities represents the impacts of County ownership of wastewater facilities on
the municipalities themselves in terms of the responsibilities in the ownership, management, and

operation of wastewater facilities.
A. No Action.

Risks:

o No change. The City of Binghamton, Village of Johnson City, Village of Endicott,
and the Town of Chenango would be required to continue management and
operation of their respective wastewater treatment facilities. There would be no
value added to each of these municipalities in regards to a reduced level of

municipal management and operation.
B. County Acquisition of the BJCJSTP.

Benefits:

o The City of Binghamton and the Village of Johnson City would be relieved of their
obligations pertaining to the management and operation of the BICJISTP, as well as
selected sewer collection system components. This would reduce the level of
management and operation needed from each municipality.

C.  County Acquisition of the BJCJSTP and Endicott WWTP.

Benefits:
o The benefits are the same as were stated for the County acquisition of the BICISTP.
In addition, the Village of Endicott would be relieved of their obligations pertaining
to the management and operation of the Endicott WWTP, as well as selected sewer

collection system components.

6109910.1 6-17



D. County Acquisition of the BJCJSTP, Endicott, and Northgate WWTPs.

Benefits:

o The benefits are the same as stated for the County acquisition of the BICJSTP and
the Endicott WWTP. In addition, the Town of Chenango would be relieved of their
obligations pertaining to the management and operation of the Northgate WWTP,
as well as selected sewer collection system components.

Acquisition of all three of the Greater Binghamton Area wastewater treatment plants would
provide the most value to municipalities by relieving the most amount of obligation from the

other municipalities in terms of operation and management of wastewater infrastructure.

6.12 SUMMARY

Based on the risk benefit criteria evaluated, the greatest overall benefit would be achieved for the
County through the acquisition of all three existing Greater Binghamton Area WWTPs. This is
evidenced by the fact that the majority of the risk benefit criteria showed the greatest value to the
County by acquiring all three plants. In addition, the growth potential criteria, which is the basis
for this report as defined by the County’s Department of Planning and Economic Development,
provides the most benefit to the County with the acquisition of all three plants, as this would
allow the County to provide wastewater capacity for potential growth throughout the Greater
Binghamton Area.

6109910.1 6-18



CHAPTER 7

- SUMMARY AND CONCLUSIONS

The Broome County Department of Economic Planning and Development has identified
potential growth areas in the Greater Binghamton Area. To further promote growth in these areas
and consolidate municipal services, the County is evaluating obtaining ownership of wastewater
treatment facilities and collection systems that service this area. The wastewater facilities include
the BICJSTP, Endicott WWTP, and the Northgate WWTP; and the collection systems include

portions of the main interceptor sewers to each facility.

The BICISTP is the largest of the three facilities, followed by the Endicott WWTP, and the
Northgate WWTP. Given the analysis of the three wastewater treatment facilities® current
SPDES permits and their last three years of DMR data, the only plant that would be capable of
accepting additional flow is the BJCJSTP. Based on the information gathered regarding current
plant capacities, the County will need to consider increasing the capacity of the Endicott and
Northgate WWTPs if they chose to acquire these facilities.

If the County chooses to acquire two or three of the WWTPs in the Greater Binghamion Area,
consideration may be given to a flow sharing system between the facilities to provide the County
with additional treatment flexibility. This would conceptually allow the County to promote
growth in a larger area with the ability to transfer flow from the wastewater treatment facility
servicing that growth area to another facility with greater treatment capacity. The flow sharing
system would consist of new gravity sewers to connect the treatment facility service areas, or
construction of bi-directional force mains connecting two different pumping stations, allowing
flows to be transferred from one collection system to another. The County-wide and Greater
Binghamton Area maps included in Appendix A contain a conceptual layout of proposed
interceptor sewers and force mains that would be required to be owned or constructed by
Broome County in order to develop flow sharing in this area.

There are three general options available to the County in terms of ownership structure if they
proceed with acquisition of wastewater infrastructure: (1) establishment of a County Sewer
District;  (2) establishment of a County Sewer Authority; or (3) use of intermunicipal
agreements. Selection of ownership structure must be determined by Broome County officials in

6109910.1 7-1



consideration of the financial borrowing power of the County and desired level of power and
authority.

Based on the information gathered and presented during this study, it is recommended that the
County proceed with the following implementation steps prior to ultimately deciding to proceed

with ownership of the wastewater systems in the Greater Binghamton Area:

1. Discuss range of price to be paid to each municipality to determine willingness to

sell, and starting point for purchase price negotiations.

2. Determine what ownership structure is preferred by County officials to take over the
management, operation, and ownership of the wastewater systems in the Greater

Binghamton Area.

3. Conduct a detailed evaluation and cost analysis for additional infrastructure and
improvements required for flow sharing between treatment facilities.

4.  Perform a plant capacity analysis for the Endicott and Northgate WWTPs to
determine future plant expansion costs that are in addition to upgrade costs to meet the
Chesapeake Bay Initiative.

5. Conduct a comprehensive financial analysis of Broome County to determine the
borrowing power of the County and the payment terms for purchasing one or all three

treatment systems,

6. Perform a user rate study based on the financial terms of actual monies to be

borrowed for purchase of the wastewater systems.

7. Conduct a study to more accurately assess the options and costs for addressing
wastewater expansion in the Town of Kirkwood and the Airport Corridor.

The findings of this report are summarized in Table 7-1.

6109910.1 7-2



10166019

‘¢ pue 7 sinden) w pooesard are AJIOEY (RS Jof $3500 aenedsg ON

"PAPPE 5q LEW TEW SIAER MIT IO JIGUING 1 J0] SAIETRSS J[RITEAR 0 am A{USLINS 313 52 I3GUILE ST (AL PAPRIONT 03aq JOT S4RT J0pLiter) Modiry SO poe poomdIny Jo whoL IqL W1 supwuedis ) LA PIBIIOSSE SIash [RUONPPY "1
‘oBmuanyy §6 nmoy, S T JLMAL SFeYIRS MITATUR] I3 APA[ATL IO SI0P WORAS §1L 11
TeCioTUT [ERPIATPTE I AG P FP do 5q o) anumuon et W pINA0 AITNOJ-UOE 1910 SPNJITT 10T Op 1807 15[, "S1S07) 2UMng pue ‘NoResd() p JnaweFemepy 193] PATES WO pasRq 3m SIS0 1987, 01

d1 TERpIAfp 315 4Q p 1 7 peviado 3q 0} SNUDUOS T} AMINNFEYUL patasd ALNO-E0U R0 IPAJIUI 10U OP SIS0 I9s(), "$IS67) 2N, pre ‘mogerady) % mawsfeneyy 'wse) (k) poyes U0 Pofeq are K507 1387, 6
%4 JO 7R J5NT] PAEWAS? W 1 BwIpuoq [LISPay 0o paseq T Fmowwny nalpr °g

"%t JO STR1 ISAIAL PATRLILSS TR 18 GoNR:OWI0] SIRMIEL | e SAN ginanp Bmpuoq no paseq st Fmomeny Jad-OE L

‘84, JO 976 Warmum pawumss me 1 Smpooq fezausd uo paseq st Fmoweny 407 9

“WIISAE KI5 I} O PAIATUDY AU 0%
2% TV FPIOYIFTION 3PNJITT J08 SIOP RISSTL 30 QU *ANVAITIMT [70s WO PIUIFIG0 BIaM SIBGUIMN] "WINFAS 2325 AR JO 957 30§ AMEdiommm sanamdsau 1) 4q P3(Ifq 20 W) FUONSSTOS 10 SIISN J0M3S JO JSGUINT [FIIE O SIS JRA1 IO 15qWHN, 'S
*d LA TIOITPE 37 30 T o £3me1d 2£91] J0f sxoff 30w 2Fe13AE TENTTE 9OF 3150 SONRE TUIT PAETINSS B23q AU SISLAUIT 1500 WrAn} T MM 2BRION 3
PWE LLS WO AIL) BOSURe[-BoTWeqANIg YL “OTT ‘HFNA I STYAg AQ pa1edwos uedsy 5007 32400 TRl JUOUGEAI], INEMISEM NOMPUT JO SBR[[EA T 10 WIIUISSISTY JEAOURY WISIGAN], S WL BTEP U0 PASEY Mt $1503 [N3PQ ROSTPU [EWORpPe

M1, "me0s sy S FA[d SNYA ,§150) 10U, I JO WRS S} 5T pst) SRpA L, 'saprISdn samenen Aeg Myeadvsaqy panadxo 3 10 paseq mECY Q) JENUTE A0 W T pITEWRSS I meadgy 39 AL T S0} S150D) A, b
“sanenmy g axzadesaq) furmoodn sm g0 tnbal LN 3 135U 03 S LM S0 opRIBdn of 1509 pamnsa o jeasaidal s1500) MmN, 'f
OUTTIS KISSS JOKSOD TR F 55 ‘S LM M. I 19PN AEnog
I Aq wonesdo pre duy primed 10] pOTRUSPL ag AR Py som] Fu1aads au 0f unesd Aow 52 2]qiB1BeN 3q PMOM FRASAS TORDI([OD 1MIS NI A POV IOSTRPIE JO SUMO, 991 Jof Supuwinne 3q Awm prp ¥(3p ATE JET) pedionuE 023q $6Y 3 7
MRS Jatemases STNSTE: 2T JO Sn[eA pAEITS) o) Eosasdar ns00 ) '
TEEN
(194032, 393C1)
at
oov$ 08E$ 09€$ ovES (17233 05ES 05¥$ 13841 s1500 351 5| _ Fpouwung
¢ (@00 Ede)|  ERA-0F
00F$ 0LE8 09£$ 0veS 09£% 0ves 0EPS 1% 1507 135 ANy
(2r03E13¢20)
ol
00¥5 17434 09£% oFES 0LES ores 0t¥s 11844 1500 sasp) amng| | Bwomeny
MCEel LuiLe)) EL) S
00+$ 0LES 09eS [174%. 09¢8 obes 0Ers 06€S sw07 157} aming
(:a07BY, 193(T)
oL
09¥3 0EFS 01vs 06ES 0Zts £33 0158 0LYS w0 w57} amna | Sy
(sisop Endep))| 1A-0T
§ !
0943 0EYFS 0TFS 085S 01+$ 08cs 068 sy s1507) 1957) 2y
g SLTLY SLI'LY SLL'YY SOVLT ; SI257} JO Jaqumpy
000°009°11% 000°000°T1$ 000°006'0T% 000°00E°01S 000°00t°01$ 000'00%°6% 000°005°LS 000'006°9%  SB0D g -
000°'007'63 000°009'8$ 000°00Z'63 000°009'8$ 000°008°8S 000°007'8% 000°008'9% 00000798 §1500) JuaLm) =
- - - - - - - - wogexd() EuEumu.n.&z_
000" 000 8HS 000'000°8FS 000°000°0£S 000°000°0¢3 000°000°678 000°000°67S 000°000°€1$ 000'000°ETS ¢ SB0D uhnsm_
000°000°8LS 000°0000L8 000°000°8L8 000°000°0LS 000°000'9L% 000'000'893 000°000°395 000°000°09% nSun_
000°000'0LS 000°000°99% 000°000°9LS 000°000°99% 600°000°ZLS 000°000°Z9% 000°000°Z9% 000'000°e5$ | BECD mide)

HNTVA IVTIOA FHLONYLSNOD ¥VIA
SISATIVNVY AdVIIAS LSOD

1L A'TAVL



APPENDICES



APPENDIX A

FIGURES



Ty T e ey
SIALSAS NOLLOATIOD ANV 4 o seeemmt e s g uncy 7= SR - —
INTALVIIL HALVMALSY A CIDVNVIN-ALNIOD VIT PPy R g S| el s DU s A PSRN AD [ ] 8 09 Or OGZOLO
JLVLIS HOXA MAN N Bt o oley £ Sa[Tur g ;¢ sTenba gour |




dVIA SVIAV ADIAYAS ALSrOrd

LOOT 429010

Apmig AJHIqIsea ] [epURUI A)UN0)) JMWO0LY

PP LS

A W WU
Zpg Lo (U] — )
SISHURI2G pU £I3aLIBUT [BIUAWIUONAUT A.l% c:”"“”.”_.“ e Z L 60 0
i E
yuamdopzaaq srmrouody pue Juruugyg jo ymampedag OT1 ' RRYA B SWES N/ s um safrm g spenba gott | oleag

. 2

! >
:o.uc_u_n_._a j0

A\.

U910 Hou 40 .
R

e
I

o

‘Buig ety soweg [




dVIA SVIIV WU;_MHM AINNOD H LT 1920 Allﬂ i B fesT ATy Xbr Feey mrs AAINTD 08 FrANNAAIINGD MUCUIIGIDNE Tiied B wvUeN
Apmg Ayqiqiseay fepRRUly Huno) suioolg i iaagspaistr il P
jymamdoppas s1wonody pue Smuuel Jo yuswpeda D11 19fel M 1B SUFESNS L\ q

Lo
=oV_u__m1_.m Jo umor
t 4

|
R,
| - Y

i
_.__O,ﬂ

Jﬂ—w_o_ﬂ_

Pt #

noapusBAN WS [T ]
eleBupoN By meg [T
d1Srorg e mes I |
peay ~-|
Kipunog pediiuny ]
EITII
puebie




SNOILVOOT HLAOHD TVIINILOd ANV SVIIY AXHIATS
Apn3§ Omiqisea [epueuly A)uno)) sWooxg

juauidojaaa( y1monoyy pae Snrmuery Jo Juamredaqg

00T W

mﬁEm_um PUE siaaLibUz (SIeLINCIALS éw

U,.E uwﬁmg B SUTEAS

oar By ey
Off edpay g1
66019 0N W3fo1d mpS

faunog swacgaqorenles 14eid SIASINT

L e ]
8

B

1Y
|74
diMMT i
% .

.\\\ / IoSpuLy

e oot iy o, o

o iy T P U ks P8 o e UG L e ol 9

iz VR Pt RELWMEEIWEL  MapasL OT) Wy ey iy DY Lt i B

0 W I oRe'P) i e i o pamat Lo mapert el A b, -

ot - eyt

———— e ety e e ey e I I A S 4 -

p—— —— roupy —_ - -

e . oI

ot o pappnt g Ppy ey e e O 8 e Ex et ik AR O

——r—— ————— P ———— 1y rwas] Pap— 4

e A Fimaa WA St " O P m

e o4

F— o i g et o T

ety oy -

o0 povetei s P4, D8 [eetrae] o ey

T DU WO P TR WA GHE e B A R e T

‘ove N AR

M G 3 A A Wi woasip ey oo -

WX G AMURAKGH IOJONCDL WS R PYRE ARl D

g v Mgy Yor o 11 Ty oy e e R et S

e o = —— W moree W

‘e sy v mievsiccn otk 945 T e e

Wy (oo — - -

S N M P T4 1 A CTAL B AU b T Sy e OC MCPMNE ) . =

Aynr—p— IOGT Vmrvean Sy ey v, o g b e v, prvsk m) [t W -

o sy PR — L P U b Bopehe  EIWNC Reel X

o frerany sl Woww  menpmel K

T powpbus. L) o At b g -

] o s pasy st L it s R wwomwel K

sorv i LCME WAL W

dgmny il OO0'Y ety L s o

 rra'n i Wls Bidfrs mdmpurertl Ll I ML P AN - L]

[t ——— &

ik P poan o B [ e R ]

M ———— WO —— 305 o S irsemy b Wvhe ML R

PrREmam N —— e Il e AN AN TN Wil W

[ 0 oo HENRACTOL T BUINA M AT POl HOMKE Rl W

Jom paaeincd priv=-r ST a3

——— ] oy wovox  wwapwn T

K pammdnry iy | e MOARD L 3

I — i ot o O pn P s - b

o Wbt Whid T A o =

A~ Py RO Wpp—r g g e 0P winsmg) poe o) 1 whanaer » -

PEOK e R [T "

Aaalepn p ok witee SO i

Wi g g g e o oy o 112 oy

ok e o . Wi AR M ] S . "

. panamsdi ey ey 0 o 30 v hmmo -t 5

i i i [y AR R VA R Tt L LT

smanpr e o oarinc [y e v s e k.

s A W

iopin 1 purn o peowdaay s 1L Vi b i MABMADE b

Remar AN RO WRAGMATMOMME]  WRR e

o i

i Yoo L4 peepm Pavm G 1 T8 Mt o s o i

ol T ‘260t perbemy g it o i A ———c B
. T L g Qe ey e e ngumgiag o L

Prmen m e O e e o %
s e X pming e s S i 43 o b S

e ivie Worr e M. S

mmmmm

%
Y
\;.!P

P
1.\./33«&»0 rM .Enmuwn ::»Sh
%o

N*

N i \wlss/ ; ™
- TN R ) i
! Y AT B ss s pooaIN,




dVIA YIMAS AINNOD
Apmyg L)piqIseaq [epueul Auno)) amooig

yoswdopaa(] snmoucdy pue Suuuel] Jo yusmmedag

1007 LvW

sispuens pue siegubug RuswuoIALy

YT B[R M ¥ SIIEAg

ar W hld
HIN VLRI
46019 ox WAloId TS

PAUIL L L S N0 D S HEN T NAUNG D MUCOIVEIONT iy W SUNULE]
sep o —
& 9 € gL 0

ST ¢ sTenba gout | 0[e0s

Apunog edeuny [~
diMemo
dLVWA petebiiel,  (
uopes dung o

JONDG [EISE, e

1BMEG D meney

W Of =

18MAG UORLEYEBUIG wmuu

ERTTIET I R

IBMBS APABIE) smsns

U}y 8300 - - =

W EISan s =

|}t BueySold FeYuBI0g | mm

L ... pusBe]

\z By

nooipus Jo sfelip




IVIN VAUV NOLWVHONIE HALVITID ot o - e st o e
%ﬁu_—pum bm—_ﬂ—_m_&@ Jq [epueny bﬁ no,) wooag SIS PUR SI09UBUT IRUBLLGI ALY AJ@WN HO e L §D

yamdo[asa srwouody pue Sumuelg Jo yusmiaedag OTT 2[Ry g SUIEAS i

=1

" K I

~— T 7 S —

suspes) BRseD
s

Ealy oIAIes
peoy ,_

Aspunog edpjuniy

duvm [
uogmig diund @
o2 IRISEA o
JOMBS O et

WAOr e
Jameg uojweybug -1

W4 uonueyBuig - -

Jameg Aner

; UBI 82404 + m »|
W [BI1587 » = =

SUBLENC Y BULBYS-MOH [EOUSI0] | e
m:-L_.

= H ]

epebyyoN '
obuewuayg .




APPENDIX B

INVENTORY SHEETS



INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
BING-JC JOINT SEWAGE TREATMENT PLANT

Screens
Type
Number of units
Width, feet
Bar spacing, inches
Capacity (each), mgd
Location
Manufacturer
Year in service

Mechanical Climber

42
Head House
DI
2002

|Influent Pumps

Type

Number of units
Capacity, gpm
Head, feet

Motor horsepower
Motor speed
Manufacturer
Year in service

Centrifugal (Shaft Driven)
4

10,425
52
3-200hp,1-150 hp
700 (for 200 hp)
Flowserve
2003
2007 {Slated for replacement)

Grit Channel
Type Chain collection
Number of units 2
Dimensions

Length, feet 50

Width, feet 6

Depth, feet -

Year placed in service 1958, 1968
Grit Separation

Type Cyclone/classifier

Number of units 2

Grit pump

Manufacturer -

Type -

Capacity, gpm -

Motor horsepower 10
Manufacturer -

Year placed in service 1958, 1968
|Grit Removal

Type Vartex separation

Number of units 2

Grit Pump

Type Centrifugal

Capacity, gpm -

Motor horsepower 10
Manufacturer Smith & Loveless
Year placed in service 2000

Steamns & Wheler, LLC Date: 2/4/2008

Job No: 61089 JAB00D0NMB 1099 wWord Prac\Reports\6109910.1\AppenB. s



INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
BING-JC JOINT SEWAGE TREATMENT PLANT

Primary Distribution
Ferric Chloride System

Tank Type Vertical Cylindrical

Tank Size, gal 2@ 5,300

Pumping System Duplex Diaphragm

Flash Mixers

Type Propeller

Number of units 2

Motor horsepower 3

Manufacturer Chemineer
Primary Clarifiers

Type Rectangular
Number of existing units 6
Total surface area, SF 18,270
Surface overflow rate (gal/day/SF})
Average hydraulic loading 940 gpd/SF
Peak hydraulic loading 1,920 gpd/SF
Year placed in service 1969
Type Rectangular
Number of new units 6
Total surface area, SF 18,216
Surface overflow rate {gal/day/SF}
Average hydraulic loading 940 gpd/SF
Peak hydraulic loading 1,920 gpd/SF

|Frimary Siudge Pumps

Type Duplex Plunger
Number of units 2
Capacity, gpm 120
Head, feet 23
Motor horsepower 10
Year placed in service 1958
Manufacturer -
Type Centrifugal
Number of units 2
Capacity, gpm 400
Head, feet 23
Motor horsepower 10
Year placed in service 1958
Gravity Thickeners
W Type Circutar
Number of units 3
Tank dimensions
Diameter, feet 1@ 40,2 @ 60
Year placed in service 1958, 1968

Stearns & Wheler, LLC

JABDOOO\E1009\Word Proc\Reports\6109910.1\AppenB.xls




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT

BING-JC JOINT SEWAGE TREATMENT PLANT

Thickened Sludge Pumps

Type Duplex Plunger
Number of units 2
Capacity, gpm -
Motor horsepower 1@10, 1@ 20
Manufacturer -
Year placed in service -
Type Rotary Lobe wf Grinders
Number of units 2
Capacity, gpm -
Motor horsepower 15
Manufacturer Vogeslsang
Year placed in service 2006
Digesters
Type Anaerobic
Number of tanks 3
Tank dimensions
Diameter, feet 1@75,2@45
Depth, feet -
Volume, galions -
RAS Pumps
Type Centrifugal
Number of units 4
Capacity, gpm 100
Head, feet 36
Motor horsepower 7.5
Manufacturer Wemco
Year placed in service 2002
Effluent Water Pumps
Type Centrifugal
Number of units 3
Capacity, gpm 1,000
Head, feet 34
Motor horsepower 15
Manufacturer Fairbanks Morse

Year placed in service

BAF Influent Pump Station
Type
Number of units
Station capacity, mgd
Capacity {each), gpm
Head, feet
Motor horsepower

Centrifugal
4
70
17,200
45
250

Stearns & Wheler, LLC

JAGDD00WG1099\Word Proc\Reports\6109910. MAppenB xls




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT

BING-JC JOINT SEWAGE TREATMENT PLANT

BAF System

C-Filters
Capacity, mgd
Number of units
Area, sf
Media depth, ft
Peak Design Loading

N-Filters
Capacity, mgd
Number of units
Area, sf
Media depth, ft
Peak Design Loading

70
8
1,389
125
5 gpm/sf @ 70 mgd

70
8
1,366
i1
5.1 gpm/sf @ 70 mgd

Pumping System

DN-Filters

Capacity, mgd 495

Number of units 4

Area, sf 840

Media depth, ft 9.5

Peak Design Loading 10.2 gpmisf @ 49.5 mgd

Odor Control

Type Scrubber
Number of units 2
Capacity, cfm 18,000
Capacity, gpm 200
Location Scrubber Building
Year placed in service 1992
Caustic System

Tank Type Vertical Cylindrical

Tank Size, gal 3,000
Sodium Hypochlorite System

Tank Type Vertical Cylindrical

Tank Size, gal 1,000
Type Scrubber
Number of units 2
Capacity, cfm 45,000
Capacity, gpm 900
Location East Scrubber Building
Year placed in service 1999
Caustic System

Tank Type Vertlical Cylindrical

Tank Size, gal 4,200

Pumping System Duplex Diaphragm
Sodium Hypochlorite System

Tank Type Vertical Cylindrical

Tank Size, gal 2@ 4,200

Pumping System Duplex Diaphragm
Sulfuric Acid System

Tank Type Vertical Cylindrical

Tank Size, gal 4,200

Duplex Diaphragm

Steams & Wheler, LLC

JAG0D00WG 1099 Word Proc\Reports\6109810.1\AppenB.xls




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT

BING-JC JOINT SEWAGE TREATMENT PLANT

Odor Control Collection System
Qdor Control Fans

Year placed in service

Grit Room 1@5hp
Screenings Room 2@ 15hp
Thickener #1 2@3hp
Thickener #2 2@7.5hp
Thickener #3 2@7.5hp
Composting Facility 2@75hp
Odor Control Piping
Length, feet 1,500
Year placed in service -
{Disinfection
Chlorination Tank Volume, gal 626,000
Chlorination Contact Time, min. 15
Sodium Hypochlorite System
Tank Type Vertical Cylindrical
Tank Size, gat 3@ 7,000
Pumping System Triplex Diaphragm
Capacity, gph (each pump) 105
Manufacturer PulsaFeeder
Dechlorination Tank Volume, gal 22,000
Dechlorination Contact Time, min. 0.5
Sodium Thiosulfate System
Tank Type Vertical Cylindrical
Tank Size, gal 2@ 4,000
Pumping System Duplex Diaphragm
Capacity, gph (each pump}) 16
Manufacturer PulsaFeeder
Chlor/Dechlor Analyzer
Manufacturer USFilter

2007 Replacement (FEMA)

Sludge Conveyance
Type

Troughed Belt

Length, feet 340
Year placed in service 1991
[ICompost Facility
Type Bioreactor
Year placed in service 1991
Manufacturer Taulman Weiss
Storage Tank
Type Vertical Cylindrical
Number of units 2
Product Stored Coarse Saw Dust
Diameter, feet 21
Height, feet 40
Nominal Capacity, cf 12,050
Manufacturer Peabody TecTank
Year place in service 1988

Stearns & Wheler, LLC

JAG0000V6 109N Word Proc\Reports\6109910.1\AppenB.xis




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
BING-JC JOINT SEWAGE TREATMENT PLANT
TERMINAL PUMPING STATION

Channel Grinder
Number of units
Width, feet
Location
Manufacturer
Year in service

2

influent Room
JWC
2002

Influent Pumps

Type

Number of units
Capacity, gpm
Head, feet

Motor horsepower
Motor speed
Manufacturer
Year in service

Centrifugal (Shaft Driven)

4

4,635
75
125

1150

Flowserve
2003
2007 {Slated for replacement)

Air Compressors
Type

Number of units
Motor horsepower

Reciprocating
2
5,15

Hoisting Equipment

Type Traveling Bridge Crane
Capacity, tons 5
Manufacturer Dwight Foote, Inc.

Steams & Wheler, LLC

Job No: 61099

Date: 2/4/2008

JAGO000VE1099\Word Proc\Reports\6109910, \AppenB xls



BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

P

Year placed in service

Type Centrifugal (shaft driven)

Number of units 4

Capacity, gpm 6250

Head, feet 54

Motor horsepower 117

Manufacturer -

Year placed in service 1966

Backup pump motors (generators)
Number of units 2
Manufacturer International Harvester
Year placed in service 1966

|Bar Screen

Type Mechanical

Numnber of units 1

Width, feet 6

Location Influent Screen Room

Opening, inches -

Manufacturer USFilter-Envirex (Rex)}

1990

|Grit Removal
Type
Number of units
Aeration Blower
Type
Number of units
Motor horsepower
Manufacturer
Year placed in service
Grit pump
Type
Capacity, gpm
Motor horsepower
Manufacturer
Year placed in service
Grit conveyor
Type
Manufacturer
Year placed in service

Aerated Grit Chamber
1

Positive Displacement
2
5
Roots
1966

Centrifugal
10
Smith & Loveless

Shafted Screw
Goodman Conveyors

|Primary Clarifiers
Type
Number of units
Tank dimensions
Length, feet
Width, feet
Sidewater depth, feet
Total surface area, SF
Surface overflow rate (gal/day/SF)
Average hydraulic loading
Peak hydraulic loading
Year placed in service

Rectangular
3

170
30
8
15,300

529 gpd/SF @ 8.09 mgd
2,288 gpd/SF @ 35 mgd
1966

Stearns & Wheler, LLC

Job No: 51099

JAB0000VG 109911 0\Draft ReporhEndicott WWTP Data - Report.xls




BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

Trickling Filters

Type

Number of units

Media

Diameter, feet

Media depth, feet

Total surface area, SF
Total volume

Average hydraulic loading
Average BOD loading

Circular
2
Plastic
120
18
22,608
406,944
.25 gpm/SF @ 8.09 MGD
29.9 Ib/1,000 CF/day

Feed Pumps
Type Vertical Turbine
Number of units 2
Capacity, gpm 11,110
Head, feet 32.5
Motor horsepower 125
Manufacturer Weir Floway
Year placed in service 201
Solids Contact Tank
No. of units 2
Dimensions 40 feet x 21.5 feet
Side water depth 16 feet
Average HRT 0.61 hrs @ 8.09 mgd
Feed Pumps
Type Vertical Turbine
Number of units 3
Capacity, gpm 6,600
Head, feet 30
Motor horsepower 75
Manufacturer Weir Floway
Year placed in service 2001
Aeration Blowers
Type Multistage Centrifugal
Number of units 2
Motor horsepower 40
Stages 10
Manufacturer Lamson
Year placed in service 2001

|Secondary Clarifiers

No. of units

Dimensicns

Side Water Depth

Ave Hydraulic Loading
Peak Hydraulic Loading
Year placed in service

2 rectangular / 2 circular
198 feet x 24 feet / 80 feet diameter
15 feet/8 feet
414 gpd/SF @ 8.09 mgd
818 gpd/SF @ 16 mgd
2001 / 1966

Steamns & Wheler, LLC

JAG0000\61099410\Draft Report\Endicott WWTP Data - Repori.xls




BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

d Sludge Pumps

Sodium Bisulfite System
Chemical storage

Type Centrifugal
Number of units 4
Capacity, gpm 2,100
Head, feet 25
Motor horsepower 20
Manufacturer Flowserve
Year placed in service 2001
[Chiorination
Tank dimensions
Length, feet 135
Width, feet 44
Year placed in service 1966
Rapid Mixer
Estimated Size, hp 7.5
Sodium Hypochlorite System
Chemical storage 4 tanks @ 1550 gal each
Pump type Diaphragm
Number of pumps 2
Year placed in service 2001

2 tanks @ 300 gal each

Pump type Diaphragm
Number of pumps 2
__Year placed in service 2001
|Gravity Thickeners
Type Circular
Number of units 2
Tank dimensions
Diameter, feet 40
Depth, feet -
Capacity, Ibs/day -
Year placed in service 1966
IThickener Buiiding
Furnace
Capacity, BTU/r 168,000 - 188,000
Manufacturer Dayton
Year placed in service 1980
Primary/Waste Sludge Pumps
Type Centrifugal
Number of units 4
Capacity, gpm 500
Head, feet 29
Motor horsepower 10
Manufacturer Wemco

Year placed in service

3-1966 / 1-1985

Stearns & Wheler, LLC Date: 2/4/2008
Job No: 61099 JAS0000VE 10991 D\Draft ReportEndicott WWTP Data - Report.xls



BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

ge Pump
Type

Number of units

Capacity, gpm

Head, feet

Moaotor horsepower

Manufacturer

Year placed in service
Type

Number of units

Capacity, gpm

Head, feet

Motor horsepower

Manufacturer

Year placed in service
Inline Grinders (one per TSP)

Number of units

Manufacturer

Year placed in service

Diaphragm

1
90

115

7.5

Abel

2003

Plunger (simplex)

1

10
ITT Marlow
1966

2
Muffin Monster

[Digesters
Type Anaerobic
Number of tanks 2
Tank dimensions
Diameter, feet 50
Depth, feet 34
Volume, gallons 500,000
Sludge Recirc Pumps
Type Centrifugal
Number of units 2
Capacity, gpm 500
Head, feet 20
Motor horsepower 10
Motor speed 440
Manufacturer Morris
Year placed in service 1966

Steamns & Wheler, LLC
Job Ne: 61099

Date: 2/4/2008

JAB000DG 1099\ 10\Draft ReporfEndicott WWTP Data - Report.xls



BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

Digester Building
Sludge Pump
Type Chopper
Number of units 1
Capacity, gpm 300
Head, feet 22
Motor horsepower 10
Motor speed 1170
Manufacturer Vaughn
Year placed in service 1994
Sludge Transfer Pump
Type Duplex plunger
Number of units 1
Capacity, gpm -
Head, feet -
Motaor horsepower 5
Motor speed -
Manufacturer ITT Marlow
Year placed in service 1966
Boiler
Number of units 2
Size, hp 34.2
Manufacturer Iron Fireman
Year placed in service 1966
Heat Exchanger
Type Shell & Tube
Number of units 2
Year placed in service 1966
Sludge Dewatering
Type Belt Press
Location Sludge Processing Building
Manufacturer USFilter-Envirex (Rex)
Number of units 1
Size 2 meter
Year placed in service 1984
Feed Pumps
Type Simplex Plunger
Location Sludge Processing Building
Number of units 3
Capacity, gpm 173
Stroke capacity 4-6 gal/stroke
Motor horsepower 10
Motor speed 1800
Manufacturer ITT Marlow
Year placed in service 1966

Stearns & Wheler, LLC

JAGOOONE1099\10\Draft ReporfEndicott WWTP Data - Report.xls




BROOME COUNTY FINANCIAL FEASIBILITY STUDY

INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
ENDICOTT WASTEWATER TREATMENT PLANT

Sludge Conveyance
Type
Number of units
Length, ft
Year placed in service
[Effluent Water Pumps
Type
Number of units
Capacity, psi
Motor horsepower
Manufacturer
Year placed in service

Cleated Belt
2
20 & 60
1984

Centrifugal
2
290
10
Ingersol Rand
1966

[Plant Generator

Type Diesel Engine Generator
Capacity, kW 400
Manufacturer Katolight
Year placed in service ~1976
Control Building Furnaces
Number of units 2
Manufacturer Cleaver Brooks
Year placed in service ~1966
Compost Facility
Type : Bioreactor
Year placed in service 1984
Manufacturer Taulman Weiss

Stearns & Wheler, LLC

Job No: 61099

Date: 2/4/2008

JABOO00VE1099\10\0raft ReportEndicott WWTP Data - Report.xls



INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT

NORTHGATE WASTEWATER TREATMENT PLANT

Manual Bar Rack

Motor horsepower, each pump
Capacity, gpm

Pump manufacturer

Year placed in service

Type| Fixed

Number of units |

Width, feet 15

Location Main Feed Channel

Opening, inches 2

Year placed in service 1993
|Parshall Flume

Number of units 2

Throat width, inches 6

Capacity, mgd 4

Location Pretreatment tank

Year placed in service 1993 and 1897
Activated Sludge Pump

Number of pumps 3

Typel Non Clog Recassed Impeller

1.5 - 3 Phase 460 V
200
Hydromatic S4NRC
1997; 10/2005; 10/2006

Aeration Tank
Number of tanks
Type]
Tank dimensions

Length, feet

Width, feet
Sidewater depth, feet
Total surface area, SF
Total aeration volume, CF
Year placed in service

3
Rectangular

2-64;1-30
2-20;1-10
19
3160
60040
2-1993; 1-1997

Aeration Blowers

Number of units

Type|

Horsepower, HP
Manufacturer

Year placed in service

8
Positive Displacement
2-50HP; 2-40HP; 2-15HP; 2-10HP;
Beldor
1993 (50&10 HPY); 1997 {(40&15HP)

Waste Activated Sludge Pump
Nurmber of pumps

Typd|

Motor horsepower, each pump
Capacity, gpm

Pump manufacturer

Year placed in service

2
Air Lift
200
Cass
1993

Stearns & Wheler, LLC

Job No: 61099

JAG0DOME 109941 0\Draft ReportiNorthgate Data - Report.xds




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
NORTHGATE WASTEWATER TREATMENT PLANT

Manufacturer and model
Number of units
Motor horsepower
Capacity, gpm
Solids Content
Year placed in service
Feed pumps
Type
Location
Number of units
Drive, HP
Manufacturer
Year placed in service
Chemical conditioning, polymer
Number of pumps
Type
Location
Capacity, gpm
Loading, Ibs/ton dry solids
Manufacturer
Number of mixing tanks

Gravity Belt Thickener
Typef Belt - 1 meter
Number of units 1
Size 1-meter
Capacity, gpm 75 GPM
Year placed in service 1997
[Digester
Number of tanks 1 Stainless Steel
Cover type Aercbic
Tank dimensions
Diameter, feet 30
Sidewater depth, feet 20
Total volume, gallons 100,000
Year placed in service 1996
Sludge Dewatering
Typel Belt Press
Location Sludge building

Belt Dewatering Press MFD, Inc.
1
3
100
Upto 17%
1993

Progressive cavity
Sludge building
1
3
Penn Valley Double Disk
1997

1
Liquid Polymer
Sludge building
5
Wallace & Tigrnan
1

|Power Screen

Number of screens
Manufacturer and model
Motor horsepower

Year placed in service

1
Power Screen, Series MK1
30
1993

Stearns & Wheler, LLC

JABOOOME 1099\ MDraft ReporfiNorthgate Data - Report.xls




INVENTORY OF TREATMENT FACILITIES AND PROCESS EQUIPMENT
NORTHGATE WASTEWATER TREATMENT PLANT

Comptainer System

Number of comploaders
Number of comptainers
Number of composting tanks
Manufacturer Green Mountain Technologies
Year placed in service 2001

Stearns & Wheler, LLC Date: 2/4/2008
Job No: 61099 JA60000\61098\10\Draft ReportiNurthgate Data - Report.xis



APPENDIX C

COST TABLES



1'0T66019

|((0661— £00T) X 008°5$) — 000°91 1$ = 00¥°L1$ <= (¢ #mmjo — £00T) x § _ unjoD) — |~ uwinjo) = ¢~ uinjo)y

BN[BA JUSLIM)

savaf (T T mfosn

————— B =008C$ & | ————— |=g umnjo)| a1y voneraidag ¢
0009118 008§ L uwnjor 8 10

0000118 x1=000°011§ <(s ~ uwnjoD) x (7~ umnjoD) = |~ uwinjop)| 1500 uouoONDSUC) 30 1K T

0661 UI 000°9TT$ Sem JILMM NOSIPUT 2 J& UIAIDS Jeq [2OTURYISW ST I0J IS0 UOIOIILISUOD [enjoe Y], |

< ‘ . ¢ . a3Ioq Ie
00+'LIS 008's$ 000°9T 1S - 000°911$ s I 0661 § rd

[EOIUeLOSy

NOILVINITVI TTdNVS - H1'TVA dVTI0A ALLONJISNOD dViIX

J XIONIddV



ST 1Ay DusddvisaBuey) son1 Jyodnyg YRIDO V660 [S\00009\T BLiO | 66019 ‘oK qor

BOUZ/H/T R I B[Ry P Sweg
69£°75898 18101,
7E5°C0LY SOI'LY OLTS5ES 000°05+S 0578 g bs 0081 0007 JUp[Ing UoTeULIOTYD)
LYES LPES REELIS 0000818 058 'y bs 0zL 8561 uonElg dung Z# JBUayIL],
1628 1£Z% 855118 000°0T13 0528 g bs 08% 8561 wone)g dumg [ Jauadi],
L6LSTS SPETS 65T LIS 000°008% 0578 'y bs 00T 8961 T# UOHE}S [OQU0Y) 33pN§
L9388 L9988 e Ers 000 05+8 05§ 'y bs 0081 861 T# VONES |00 33Ty
685 €468 LSO'EIS 37898 000°888% 0878 g bs TESE 6661 BuIp[ing Iaqqniog iseg
L6 6118 £€EES §79'991% 000'ZSTS 05T$ "y bs 3001 £661 Bulp[ing Joqqnuog
05¥ 801§ 0ET LS 105 19£8 000'Z9°1§ 0sZ§ 'y 'bs 0059 el 3snoH Jamolg
100§ T0F$ SE00TS 000°80Z$ 3 g 'bs TES §c61 Bulpfing o
GLEDIS 8£68 FO6°9FS 000°0ZES 0sZ% g 'bs 0871 8961 (AN UOSUYO[) WOOY JLID
T00°1$ T00° 1§ 980°05% 000°'025$ 052§ g s 0807 8561 (UoIureqdurg) Wooy 10D
860°18 286019 06 753 000°0LSS 05T$ 'y bs 087¢ 8561 SEerED
3198 9194 £2T 8058 000°007 € 05T$ g 'bs 00821 8561 asnoH] pesH
0004995 0009618 000°008°6$ - 000°008°6% 5 i 1661 ARy 3s0dwo)
001918 7768 001°918 - 001918 ' 1 L002 Aupying adureg
005°81$ 0LES 005°81% - 005818 '] I L00T sireday YN 3snoH pesH
SOUIP[RY JNUE[J JHITIEII] JI)BAI)SB A
QO0LTIEFS 19101

000°L81°TS 009°8F% 000°0EF'TS - 0000+ T8 B I 7002 X0f "ISKJ IAYLIEL) ATRUILL] -

sdumg Juanpjuy 41 -

sdumg §4 feruuay -

SU20I0G Teg [EOTUBYOIIA] -
“pnng sig 7 sdung ‘sBumisaiog

000°099°9% 00TEETS 000'099°9% - 00009998 KR 1 L00T safngipuap -

s1pup 7 sdumg s3pn|g -

spuatoaoxdury 135031 -
sjuawaAoxdury Suljpuey spijeg

000 0FS +28 003°06t% 000°0¥S¥Z8 - 000°0FS ¥TS s 1 L00T Jutpjing Jamold -

uonels dumg juangpuj -sag -

ue] 19eIU07) SULORD -

xapdwio)y I IV -
uoTB[[EISU] WANSAS ]
000°0FL'68 008°¥618 000'0FL 68 - 000°0FL'68 5 1 L00T wWSAS IV E IAT

53304y yusmaroadm) JuEl JuaLIm)

INBA JB[[O( PAAIINISUO)) IBIX
HOLJEN[E A JISSY
pIBog I3BAIG U0 A1) TOSUOL-uHoIMEBYSuNg
Apmg Ayqiqiseaq [eroueuly £juno’) awoo.rg



Spe [Asy QuaddynseBuen) Noes[iodsy FRICNO 1SS0 TNOO00S T gLioZ 66019 ‘0N q0f

R00Z//T PWA OT1 'Ry 3 SURag
06T 11$ §98% 69£°L1% 000728 000°T1% 's'] T 0007 ‘Te8 0Q0°% -
SYUB], 33gJ[NSOL ], WMipog
£60'CZS 9LL 1% LTS'CES 000°S¥8 000°51$ '§'] 3 0007 T3 000°L -
Sjue], auoypodAY wnipog
000°E¥Z$ 0511 000°€¥73 - 000°EYZS i 1 L00T SN w sury) -
SIOJA -
01-L# SYuB], 3myag Areurd
005°99% §TE'Es 0059594 - 005994 T i L0OT W31 % surey)) -
SIONON] -
9-1# Syue ], Supeg Areunig
000'75$ 00LZ38 000'%5$ - 000°%5$ B I £00Z juatndinby osI -
wewdinbg resrgoery -
SIOOW -
sdumg -
Bup(ing JayLrery Aremmg sseq
000°€SS 059°78 000653 - 000°€SS € 1 Lo0Z $O71d -
sfoued [ouo) -
SIONOA] -
Buipnng sayurety Arewriy jseg
08 - - - - B z 8561 (Te3tyinusa dy 1)
g - - - - B2 T 8561 (398umid dy o1)
sdumn,J a8pn[g Arewg
T61°96H$ £55°¢ES $O0°1L9% 000°058% 0007058% B I 0007 CIISAS JLID) XBHOA, Y O «
yuswdinby [eAOWTY 10
0098 0ES 0053 - 0093 = I LOOT 010 U310§ TBg
oor' 13 0L$ 0P 1S - 00r 13 EE] 1 LO0T sdmng dumg asnoy peaH
0000058 000°5T§ 000'005% - 000°€T1S = ¥ LOOT sdum,j Juanu] Jweld
JnaWdInb g 108 JUIMIEAL ], JAJEMIISE AL
T100°PEYS =10
69£'8YS L6EFS 0986123 000700518 | 000700513 B 1 8961 S3UE ], J0BjU0,) SULOT)
00T 6L 00TL% 000709€3 - 000°0818 = [4 8961 (=1 .09}
00878 00878 0000F18 - 000018 € I 8561 (‘o1 ,0F) SISUSNITY L
9PT 2ES 1€6°78 +LSOF1S 000700018 | 000°000°13 € 1 8961 (e1d ,GL) £ 2saRig
976 1% 97613 07¢'96% 000°000° 18 | 0000058 €2 T 8561 (51 SP) 24 @ 14 5103810
116'9778 LZIG1S 1.£95L8 000°00v'ES | 000 0<8S €3 ¥ TLG1 OT#-L#
S69°3ES 815°c 288 CLIS 00000218 | 0000093 = 4 8961 SRP K
£68°cS €68°¢S 0r9°T618 000000728 | 00070058 [ ¥ 8561 1 # SIOYLIE]) AretiLy
JTENUE ], JUB]J JUSMBIA] J9J6MIISE AL

AN[EA JE[[0(] PIIINISTO)) IBI X
UOBN[EA JISSY
paeog s8emag yaor L)1) uosuyof-uo)meySulg
Apmyg AIfiqiseay] [eueuL] AJUno) JWookg



s paey DueddynseBueyD e pyoday BRI T\G60T00005\ T

800Z/T S®RA

6lLiog

66019 “ON q0r
DT Rl 7% sumg

885°968° 1§

18301

88593

96123

T

L6L' 6018

T T

000°050°18

0528

.@ bs

00ZF

0961

aurpfing

0000198

T

Q0s0¢s

T

00070198

000019%

1

LOOT

wawdirby reoLgoay

T 4

000082 1¢

000°+5%

000°082° 1%

T

000°0Z€S

L)

L00Z

sdumg Jusngu]

[EUTULIDT,

£TS'PELTS

1e10.1

suonE3§ darn g

PEVY 1§

FEVIS

LL9'8TS

000068

000°528

8861

(dy g1) sdumg Isje A, Jusniyy

18L°678

61EES

SLEG9S

000°08$

000028

2002

(dy ¢°2) sdumd vy

000°0¢1S

00¢'1Z8

000°0E¥S

000°0£¥S

LOOT

JEmdinby UOHEZIIqe)S awl']

000'21$

006%

000°81%

000°81%

] el 1R

=]

L00Z

Juatamby ISIA -

SUAA -
Ao ysodwoy

000°98

00€%

000'9$

000'9%

e

LO0OT

wsmdinbyg revinoeld -

sdumg dumg -

s1030py] 79 sdumg -omoay -
xaydutory Jssalicy

000018

00758

000°+01S

000013

T

L00Z

I3EaH -
s[aued [0QuUoy) -
sueq -
SIOIO] -
Juipjmg 13qqTuag 15EH

¥E6'S¥9%

2Z8'ECE

955°9L0° 1S

000°00+ 1§

T

6661

WANSAS [0DUO)) JOPO

000028

000°1$

000028

00000t 1§

000°0Z8

=1

L00T

yawdinby eI -
19789Y -
SBUpIng £# 79 Ti IPUROIL

00E's

size

00€°+%

00t ¥

e

L00Z

Rwdmbg [POHaTd -
Isyeay -
I3 -

FuIppIng 14 JSUMOML

08

38

8961

0%

8561

{3a8un|d &y 07)
(a08unid dy o1)

sdum g a3pn[§ peusyonL

000°99%

000°99%

T

IN[BA B[O PI)ONIISUO)) T8I X

UONEN[EA JISSY

paBog ASeMAS JUlof A)I) HOSUYO-U0 e Sulg
Apm§ IMqIseay [eruel,] A)uno)) 3woo.rg

L00T

Jumdmbg 2SI -
SIOW 2 sdumg -
stazdpuy -
FUIppng USTIBULION)




spx 1aey QuaddynsaBuey) yoel weday YRIMO 166015100005\

800T/4/T eq

6li0¥F

66019 ‘ON Q0f
0T 'BIRYM 7 sweas

‘BEE TeuoTede o dn aeq Aoes 24 uug o) 19pao Oy Q1o ] 150JMWI00 I 10F SN A JSIMY), S WO PIIIRAGNE
us2q €Ut} 000°000" 1§ JO Mo TR 5 JGORQ) PATEp preog 3Pames i) vosuyel-ucirreyBulg I 10} 2R P FuEa§ Aq Apmg Aiqisead SunpuEl pries o Ul paplacsd usnBILioym uo PR T
‘0I9Z JO INJEA € POUTISEE auam 3T [TJasT JRIR PUOAS] SUR]

wogamnogl DS (Fmchig) sawad st =u
WG dwn il (eoarazeng 7 sBmppNg) sread 05 =u
300§ TeI| Tl (usudmbyg) smai 0z -t
Hed ‘B2 upog-D) = g venepaidaq surf uBmag |
| ooo‘ooo’sss | ol puein | SUOTPIARIGQY TN
000°1Z1S 15301
000°0Z8 - - - - ‘B3 1 S00Z 12915 PRIS
00528 - - - - = 1 0661 Y1003 pueH
00018 - - - - = 1 9007 P17 10SSID8
00008 - - - - =) i S00¢C ¥ordL dumg
000°618 - - - - = T 6661 SPniL dung
000018 - - - - = z €861 MR, 193]
00583 - - - - = 1 £00T Yonu [, drojrd
000’83 - - - - " 1 00T oy, droprd
nsmdinby snoIMBRISTIA
9rs9zs 1501
975925 I 3¥63 ] LOT 18 T oo00898 | o00zs | 31 | o0vE | 0961 (1) Wewsa104 08
WISAS BONII0))

N[eA JIB[[O(] PAIONIISUO)) LI X

UONENJEA JISSY

preog a8emag Juiop L)1) uesuyor-uc)jmey3urg
Apng A)fiqises ] eroneary A)uno)) AWoeodg



66019 ‘ON QO
OTT BIRYM 2 SLENS

s 1Ay uddyisedien)) Jora1odsy YRIMOT\SE0TNODC0ST LG
03 - - - - e € 9961 (resnyinuas dy g}
sdumg +3pn[g Lrewrng
03 - - - - = I 0861 (SuIp[mg J3UAOME] ) STEUM.]
106 515 L0Z18 SPLPTS 000°0€% 000°0£8 2 1 1002 {19LISSE] D} J0ABAUCY ALBI0G HLIT)
807118 $08% L6051 000°0¢$ 000°0Z% iE 1 1002 dung sug
03 - - - - B3 T 9961 SI2A0[( JOGUIRY?) 1UL) pelessy
00F'L1S 0088 0009113 - 000’9118 ] 1 0661 38105 e [EONENRI
000°0£8 005°18 0000£S - Q00'018 w2 £ L0027 ST MO[d
000°0Z3 000°'1$ 000028 - 000018 i [ 1002 SBALI(] AUeUY dg €71
000705 005°Z$ 000058 - 000°5Z8$ B3 [4 L00T sdumg Jusn[yur
03 - - - - = T 9961 sdumg Jusnfyug
jummdmby el JUIEMEIL], JI)EMI)SEM |
000°0FT'SS [0,

TEE'LIS FOT'ES $LI°SSTE 000°00Z° 18 [ 000700218 £ ] 9961 UE], PEI0,) SULIOT )
007928 009§ 000°0¢8 - 000°0£8 S 1 1002 U] S3PN[S SISEM
00Z°6Z8 008°Z% 000°0F 1% - 000'0FTS §T 1 9961 ¢ STUAYIM L
000'876'CS 000°L98 000°05E €S - 00005E°ES ST 1 1002 SI3A0}0TE
000'FZ0'TS 000'9%% 000'00E'TS - 000°00£°Z$ $T 1 1002 » SIRGLED
Arepuodag 7p JIe ] JOEIUOD) SPIOS

00F'8L§ 005'5$ 000'08%8 - 0000323 ST 1 1261
000°¥+S 000°18 0007055 - 000°058 ST 1 1002 ¢ SRULE[D ATepuodsg

DL 58 376 <8 YTk 1638 000°00E 25 _| 000 D0E 28 5] 1 5961
095 01§ orZs 000°Z1S - 0001 '§1 1 1002 7SI Arewug
T67'ES 38E$ L6E61$ 000°0S1S | 00070518 51 i 9061 ToqUIE) JUD PAReIaY

IFEHWE], RS INIMIEIL] JIJEMIISEAL
001'089°CS IF10L

59518 1¥88 LTOTHS 000°SZES 0523 ybs [ 9961 EE)
08£°801°T8 0ZZ'3t8 000'116°13 - 000 T16°TS 5T 1 9861 AHIOE,] 1SOAO0 )
066'801% £0E€S LET'S91S 000'¢LT8 0528 'y bs 0011 0661 SuIp[mg 185
058°LS £L8% oS 005" LEES 0578 Y 'bs 0sel 9561 BuIp[Mm{ JAUI ],
£9t'6t% 96b'cS ¥6L'¥LTS 000°STI'ZS 0528 'y 'bs 0053 5961 FUIp[my 5590017 J3pN|S

008°98% 00Z'9% 000'01€S - 0000183 = [ 1461
000°0658 000'6% 000°05+$ - 000°05+§ = 1 1002 uoneyg dumg UoREMaNSTy
007 3LES 809'8S 000 0EFS - 000°05+S e 1 1002 Juipymg Jamolg
000°0£€S 005’ LS 000'6LES - 000°5LES 5T 1 1002 uonmg dumg gy
009°65 13 00t 118 000'0L58 - 000°0L53 ST 1 161 XajdwI0s) 1835551(1
68t S¥S Er0'5S Y91Z528 000056 15 0523 3 b5 G08L 5961 BUIpling UIIpY

WIPTIG Y0¥]] FUSTEIEal ], JOJUAAISE 4y

AN[EA JE[[O( PIAIINISTO)) J¥I X

UOIIBN[EA 19SSV
nodipuy Jo aTeMA
ApmS AINqISEdJ [RIIUEULY AJUEN0) MO0



200Z/4/T =T

§6019 ‘ON QOf
DT BYM 3 SRITRG

I Ay DyURddinsagen) sjonl ) odsy YR V6601500009V 6Li08

000°0EFS El0],
008 ++$ 9685 008't+8 - 008 '¥+S S| I L00T simeday YINEI
0TE'TLIS DESTS 0059218 - 0059713 'S} I 1007 MOM DVAH
66 FELS 800°€S 00F'ES 18 - 00F'ESTS i I 1007 O 31§ [BOLNO3TT
0zI'Tr1S OET'ES 005° 1918 - 005°191% Ei 1 100Z sopessd[] jealnoag
03 - 000°91£S - 000°0FES s 1 1002 o JHOMILIES ISTIN

STOIUETRISTA] JUE]J JUILIIEIL], IDJBMIIFE A4

000'09¥S 0oL
00Z'6% [ 00T 63 - 009°¥8 €3 4 £00T SID|dIEg
000°0Z8 00018 000°028 - 000'0T8 E 1 2002 sIeday YNH SUIp[Ing JauaydIy],
000°¢S 0S1S 000'€S - 000'cS B 1 200Z sieday VNG SUpng 1uH
000'¥1§ 00L3 000°%18 - 000'F18 5 1 2007 _ siteday] VNG JaJord
009 eEls 009°T$ - 00978 K] i £00Z sAedad YIN] VONEIS g SVa
000°s$ 0528 000's$ - 000°5% B 1 £00T sieday VIAHA SUIpImg 19159310
000°Z¢3 009°1% 0007ZS - 000'TES H i L00T sIeday
YING Surp[mg sseo01q A8png
000°€18 0598 000°E 13 - 00018 51 1 L00Z syedst YNAL s3eren
000288 001'+% 000283 - 000783 & 1 L00T saedang YN Sutpimg urmpy
Q00'THIS 000'88 000'091$ - 000°091§ 5] 1 1002 WISAS SJYMSTY %9 AjLopr0d A
[ - - - - i [ 9L61 (dy 0oF) 10ye1suan) dnyjoeg WUe[d
0% - - - - B2 T 5961 (dy o1) sdumg Jojep Waniga
0% - - - - 9 1 ¥361 .P3IE3[D ,07) JOABAUOD) 8PS
0% - - - - B2 1 ¥861 .PIIEI]D ,09) JOASAUOD) PRI
08 - - - - e 3 9961 (wdd g1 & 01}
mmEPm Paag 58l hnumm :um
03 - - - - iz 1 ¥361 (J3j9ui~g) ssaxd 1ay[1] Jeg
03 - - - - = T 9961 ST BUeoX IB9H] 2158
08 - - - - = 1 9961 I3[tod 19)5351]
038 - - - - = i 9061 dumy I3jSTRI], 35pR[g
+08'¥$ 9893 STLELS 000028 000'0T$ B3 1 $661 (wd3 pog Ay 01) dumg 1addog)
0% - - - - ] z 9061 (wd pos 4y o1)
sdum,y nonemonaysy 28pn|g
39C 118 5083 L60°91% 200078 000015 iz z 1002 SIopULD odid
03 - - - - 22 1 9961 (zasumyd *dy 1)

0Z5 E8 0z 80t'+$ - 00F 8 € 1 £002

001F3 olts 00T 8% - 0028 w I 1661 (uBenderp ‘wds gg ‘dg £°2)
dumg a3pu|g pausyor L
08 - - - - = 1 T {[eStymu=s 'ay g1)
sdumg 28pnig Areunid

anJeA Jefiod PAJINLSUO) Je3 X
UONEN[EA JISSY
NnodIpuy jo ASeMA
Apmyg AJMIqIseay [eouBulg AJUno;) AW00dg




5 a3y Juaddinsafizen) YoRiT\uodsy YRICNO 466015400005\ L ELI0L 66019 1ON qor

800Z/H/T R ITT RPUM F SWeng
000°05€S 8301
$99°9.8 6£8°TS LS6TITS - 97§ ¥ $9%% 6561 (TD) w210 ,0¢
0 - - - - ¥l 099 TE61 03 Toug T
£TO'LELS SLO'SS 619°08£8 - 18$ ¥l 6697 6561 (d'3W) Aaeld ,9¢
LTOT8E 2E0'ES £68'L7T8 - 128 ER {182 6561 Al ,o¢
0% - - - - E 0Z6 ZE61 0} I01d (10) Aneld ,0f
6.6 158 $T6'18 SRE YIS 193 ¥ $S1T 6561
0$ - - - - Tl 00%1 ZE61 01JOU] ANABID ,0F
0% - - - - 11 9E91 ZE61 01 JoLL] (d' D) MRS b7
0% - - - - 31 L89€ ZE61 01101 (TD) AARIy 5T
0% - - - - T 6L§ ZE61 01 101 AIARID T
04 - - - - 31 0LS TE6] 01101y AARID 81
0§ - - - - 1 61T ZE61 03 10U A 91
[ - - - - 1 9951 ZEGT 01 10U AJARID) 6T
0% - - - - T $661 ZE61 01 1oL Auers g1
08 - - - - I 0Ll TE61 03 oL AJARED 01
TWSAS WO
000°0ZFS =L
000°0128 005°01% 0000178 - 0000128 5] 1 L00T siredsy VINEA
PP ES1S 620'6% 18570818 0000028 | 000’0028 2 1 +00T 101e15US0) IC{IeE] Ay JUUOTTY
0% - - - - i [ 0L61 (wds goo¢) sduwmg
0bE LTS £01'Z8 16018 0000098 0000098 'S} 1 0L61 ampnng
A AUUOBTY
0$ - - - - By 1 1L61 (i £8/571) dumg
0$ - - - - B3 T 1L61 (dy poz) sdumg
040618 09¢€'1§ 000'89% - 000°89$ S| 1 1L61 SUONEIIPOA
03¢°€S 065°1% 005738 - 005 88 S I 6561 IO M, [FUOTIPPY
08€3 08£% 000618 - 000'618 5] I 8561 {23095
0928 09Z¢$ 000'€1E - 000°c1$ 5 1 3561 sUIqUIT|g
0+9°s8 09'cs 000°Z8273 - 000'7828 5 1 8561 [BISUID
uQE..—u.H I8ATY
0% - - - - &3 3 [777] {diy 0g) AW 94 Jopo]
0% - 00823 - 00878 £ 1 L5661 (OVAH) 3V I3poy
03 - 005 TI$ - 00STIS KN 1 LS6T \ESIo[d) 9AY 35p0T
0% - 000'8§ - 000'88 ST 1 L561 (Forqum| ) AV 38p0'T
0% - 000°Z11$ - 000°TIES i [ L561 URIST2D) 34V J2pOT
IAY Bpo]

anjeA IefJo( PIAINISUO)) JBI X
uonEN[EA 1955y
poapuy jo adeMA
Apmg Hymiqiseaq epueUyy fHuno) smoorg



ST 1A DRddRNRSIEYD) Fowi0day RO T\GE0 100005, L

glog

6601S (ON Ref
OTT RRIA, 7 SRS

800ZIPT W

*(an[EA Om) 1500 O] B pRRAPHLOD B WAE 9

SRYLUE[ 03 321 RIRYIG Jo oNEl £q pIndRnm 1261 WOt 166D IR LRPUOS UG Paseq 1603 USR], '

"SRR} ApUoss MMBTEAY b

“sRyLEp Aepucoss mEaD ‘g

SZTS W AJURIATS 0] SN SIFLLRY) ATPUCOIS JO 1503 WO PASEQ PAITUINS? SRGIRL) AW T

"019Z 3O IM[EA B PAUBIFET A3m I37] [TYISH IR PUOAIQ W]

w005 arenbg y 'bs (Butdy) srwak 5L =8

NG ] 5T (saameanng 7 s3wpmg) swak oS =0

Y004 TEr ] T (msmdmba) sresd oz =0

yaeg D u/(us-D) = [J :uepenesdaq aury yimng 1

| ooo‘oos‘ss | 1eol purrs | SUOREIARIGAY AN

060028 6101

00594 - - - ha) 1 <002 IIMOJA] TMBTT
00558 - - - ‘B3 1 £361 Yippog
000°18 - - - €D 1 $661 IPIIA Ann
000°ZIS - - - B I 0661 Japealdg
000°0Z8 - - - ®w 1 £00T 1apeo] pug Juotg
005°88% = - - L 1 £00T 13pe0] pudg Wodg
000918 - - - L 1 3861 19pe07] pug oL
000°018 - - - R 1 1661 o], dume]
000°88 - - - 2 I 6361 NI} dome]
000°6$ - - - ) 1 SR61 Jora] dumgg
000'8€$ . - - i z 9002 oL duyarg
005 ¥$ - - - ‘B3 1 9661 yonay dosjorg
00L'8 - - - ‘€3 1 2002 o, deoprg

mdmby SnoWRISTIA

AN[eA JE[[O(] PIIINLSEO) J8I X
HONENEA JISSY
nod1puy jo IFeMA
Apmg ANpiqiseay [EIDUBULY AHINO)) SWIO0.E



spx [Asy DuaddvrsaBuey)) yoeiToday YRINOTY660 10000 6L506 66019 ‘0N qor

800T/AT e IT1 " BRYM, F SWENS
ZIO'PSES 0],
81668 £69°18 190°€€S 0007058 0007058 B3 I £661 (dy pe) usamdg Jomog
7663 §913 90£ €3 000°53 00053 = ] £661 “(wd3 ¢} dumg wijod
TE9HFS 6EFLS SLLFIS 000°52Z% 000°cTTs ] I €661 (SPY[08 %L [ ‘a3 001)
5591 J[1 H2H
L96°¢S 199 ¥ZT £l 000°0Z8 000018 = [ £661 {(udF gz ‘Br1 2ty) sdumd SV
0005018 005018 000°01Z$ 0o0‘01Z$ '$1 I £661 (saLi0ssa00e 79 S1aMO[q)
juswdinby uoneioy
GEELS 7TE 18 67 978 000°0tS 000°07$ &l [4 £661 dyo1-g}
698'51% SY9'TS 868753 000'08% 000°0r$ B2 T £651 (di] p5-7) S19m0[g UOHEIDY
689°81% 7863 £L9°618 000°028 000°0Z$ € 1 9002 Ta[[adw] passaoay -
600°L1% S68 863 81% 000028 000°07% 2 1 c00z (md3 gog “dy 5'1) sdumg vy
00070£18 00508 000°0€1$ - 000°0€1$ €3 1 £00T JNSUOA [PUTRY)
Jwdmby 10 IWITYEILY, IITEMI)SEAY
00£°61LS 0L
0009L1§ 000'r$ 0000028 - 0000078 Gl 1 1002 Jepeojdwo)) wssAg saureidwo])
TIF'E9% 77618 080°06% 0000918 000'088 B2 T 0661 (01 ¥ Of) SHUEL BUIpjo] 98P0S
6L09LFS YITEIS 0ZT 1998 000°000°18 | 0000058 2 T £661 (61X,07X,+9) SHUB], UOHEIDY
608°¢s 901§ 06T ¢ 000°8$ 000'8$ €3 1 £661 {TON ¥ °,8) Pum[ [[EYsIed
36UN | JUBlJ JIAMIIEAL Y JAJEMINSH AL
9E9'EPL'TS el
00F289% 050'L1S 000°ESRS - 000°E588 ST 1 LE61 ooy ssalg JNI 3ad -
wooy Jonuo)) -
wooy Jamold -
uonIppy Aitfioed Sunsoduio) -
sepeiidn ANnoed 1661
£88°CIL 1S 209°LYS £6ED8E LS 000°009°cS (43 "y bs 00F+1 £661 utpping sunsodwio)
£CC LYES 91T018 £18°015% 005°2E8$ 0528 ¥ bs OEEE 1661 3upmyg [onuoy)

SSUIPIINg JU¥]J JUIIEILY, JITEMIISEA

aneA B[O PIIINIISTO) JBI X
TONJENJEA JISSY
o0Sueway)) Jo uMo I,
Apmg AMiqisea g [elouenl 4)1Uno)) Iuooig




S TASY Qusdidysatuey)) yorpsodsy YBITO V660100005V 6Ll 0L 66019 ‘ON 901
B00T/T WA DT BYM, 7P SR

'039Z JO INJeA B PIUBISTR 21am 3J1] MIIEN JIBIY PUOAIq SWR] ,

woJamnbg| g bs (Budrg) smad I =Uu
wng damy| 8 {samyanng % FFMPLIng) sreak 0s =
1007 Teatn] T (uswdmbrg) sread 0z =1u
el ‘3 u(ug-0) = f -voneaxdac sur Ereng
| ooo‘o0s'ys | el puein | SUONBIARIGQY SN
0056018 TE0]
005618 - - - - B3 1 ¥361 HIUL JO-110Y Joe
005°85% - - - - w2 I - IapeoT puy jucly
000°93 - - - - B3 I 0002 Honif, dnyjdig
005°8$ - - - - 3 1 7002 HonL], Grojorg
000°L1S - - - - 29 1 S00Z HordL, droptd
JWamditby snoamwiadsTA
FIO'EITS [¥j0L
¥rL1E8 263 00£'69% - 178 ¥l 00EE 8861 W 32404 ,9
0821918 088°Z8 000°91Z8 - 0£§ E 0zTL 8851 Ajaein 71
WANSAG WIS
LIL'SRTS [E0L
LOLTTTS LLTTTS CESELHS 0000098 | 000°009% §1 1 L661 (oW §'0 "W .9)
uonels yry dLmm
0008 £ESS 000058 - 000°0FS ! 1 651 (A .9) Wwaolnfury
000°Z€$ ££SS 000°0r8 - 000°0t$ R 1 2661 (AL 9) waouup)
saoneg dmng
000°vLS 0L
000FLS l 058’13 | 005268 ] - | 005768 | al ] 1 | L661 1 SapeIAd[) [ean33[g
aﬁéuﬂu-.—dunmz JUB[J JUHIIBALT, JIJEMIISE M

IN[eA JB[lo(] PIINISUO)) I8d
UOLIETI[EA JISSY
0SuBUI) Jo UMO],
Apmg Lyiqiseay [erueuld Aume)) smoolyg



S TASY Duddynsafmey) HoRaI\Wodsd YeATOT\GE0EN00009N | BLIOLL 66019 ON 90

800T/4/T =Eg DT BRYM P SURS

00£THE 0063 000°Sts - 000°sHS ST 1 $00T [eaLndalg

0TP'L8% 098°1¢ 00069 - 000°€6% Bl 1 +00T TeJsUdn)
£1.080

008'81% 00%$ 000°0Z - 000°028 i 1 00T TBOL3[

029°1Z¢ 0978 000°EZS - 000°£T8 5] 1 00T [eJ3UD
6 050

005°€Z8 | 00<3 | 000°5ZS | - | 000°sZ8 | i | 1 | 00T ] TEIBURL)
L 0SD

008'81% | 00+8 | 000°0Z8 | - | ooo'ozs | ST | 1 | $00T ] [eJauan)
908D

00T 01£3 | 009°9% [ 000°0£ES | - | 000'0EES | ST | 1 | 007 I RIS
< 08D

088568 0+0'TY 000°Z018 - 0002018 §' 1 $00Z [EoLn22[5

00% 1553 009°L$ 000°08€8 - 000'08£8 il 1 002 JRRRUBL)
¥ 08D

0ZT'65% 09Z°1% 000°£98 - 000°€9% i 1 ¥00Z [B3LI93[H

0076918 009§ 0000818 - 0000818 '] 1 00T [RI3UDD)
£ 08D

081°16% 0¥6°18 000°L63 - 000°L68 5 1 002 eI

001°96Z8 00£°98 000°S1ES - 000'61£8 57 1 ¥00Z [B13U20
TOSD

00Z°5L8 00913 000088 - 000°088 51 1 +00Z [eaLn23Tg

008'65 (8 0O¥ £ 000°0LES - 000'0L18 s i $00T [e3U30)
108D
A)SAS TORIAOD

09TFSTTS 1E10L

008853 00’18 000°09% - 000°09% §1 I 900Z OVAH

09£°8L1S 0+9'¢S 000Z81S - 000°'Z81% 5] I 9007 TEILG9TH

00Z°0843 00868 000°06¥$ - 000°06t% 5] I 900Z [RISUSL)
RIS JUCI]

Q0L'SH1S 001°tg 000°sS18 - 0005518 s I ¥00T OVAH

009°05tS 00864 000 06+$ - 000'06¥% 1 I 00T [eaLna3 g

009°0£6$ 008618 000°066% - 000'066% 5 1 #00T [813U30)
SAY BIUBAJASUUSJ

suonES dwmng

INJEA JE[[O( PAINIISTO)) JBI X
UOUEN[BA JISSY
uoymey3ulg yo 1)
Apmy§ ANpqises | [epuenl Auno)) Iwoolg



ST 1Ay Quaddysafimey) Hora [ wodsy FRBOTL660E0000NT 6L 2L 66019 ‘ON qof

ROOT/P/T WG DT B#PM P SRag
SLEErS 9LY 1§ L69°5T18 000°S0E'1$ 00£$ ¥l 0SEd 8561 JaM3E ,$C
0528 968 ¥TTLE 000°sLS 0528 ¥l 00g 8661 1898 I W8Y
065 189 0£1'es 0BLFETS 00S'LEF TS 0578 31 0516 §561 JaMaS I D WSE
785878 76013 TL8188 000°058% 0528 31 00FE $S61 Jamdg Tt
LSSE1S £E5S £L665% 000°S 15 002$ F1 $LOT 8561 M35 8L
PCO'1ES P61 18 LL5°63% 000°0£6$ 0028 71 05S¥ 8661 15838 4D WOE
95¢°E18 FIsS 87<'8€S 000°00+$ 0028 ¥l 0002 8561 1038 T JIE
£L9°¢S 1718 565018 000°CLIS 0078 Fal 0cs 8561 PMIG ¥t
906° 18 719°1§ 188°0Z1% 000°65T 18 007§ ¥l SLT9 8561 IOM3G £F
$£0°028 1.8 T6L'LES 000°0098 0078 Tl 000€ 8561 BUISS0I]) JOATH QF
1ZCPrIs 828°TS 680°71Z8 000° 1148 0078 T $50T £361
LIOOTS S8¢% 968378 000'00£$ 00z8 1 00¢1 2561 Jamag ,0f

0% - - - - E 00LY ZE61 0} Joug 12035 '3 WOF
0% - - - - JT 08¢ TE61 01 JOLLJ Binag 8T
0% - - - - T [¥444 ZE61 01 JOU] MG HT
$870Z8 088 PIS'sE 005°L093 05i$ B 050% 8561 2R3M3IS T Wb
0% - - - - Tl 0001 TE61 01 JOLLY Jamag 0T

L6EFS1S LT0°ES 00°LTTS 000°0%F3 0018 ¥l 00y £861
08 - - - - Tl 00LS 761 03 JOLL] 12mag 81
£Loes ivig S65018 00070118 0018 31 0011 8561 1228 "L'A W81
0% - - - - Tl 052 ZEGI 01 JOL] lamag 91

$S£°098 £31°18 860°88% 000°TLIE 038 Tl 0512 £861

8063 6ES 661978 000°TLES 083 Tl 00¥¢ 8561
0% - - - - 1 0587 TE6] 03 JOLLT JRMIT S
6E1°¢s 1718 $50°6% 000768 08% 1 SLII 2561 1025 "L'A W51
0§ - - - - 11 0086 ZE61 03 JOLLY P]Mag 71
03 - - - - I 0STL TE6] 01 JOLLY 1133 O]
ZI0LS 0L78 LZT0TS 0000128 0L 1 000¢ 8561 12028 " L'A 401
0% - - - - Tl SL6F TE61 03 JoLT Iamag .8
1235 "I'A u8

0§ - - - - I1 00v% ZE61 03 Joud

angBA JEf[0(] PAIINIISUO)) JBI X
HONEN[EA JISSY
uojmey3urg jo 513
Apmyg Lyqigisea q [erouenl £juno)) awWoeoag



[ (a2 DuddynsaBurn)) yows\Hodany BIT0 T\660 INCO009\T
BO0T/P/Z e

8L EL

66019 ON 901
DTT RN 7 SUENg

'019Z J0 IN[RA B PIUBISSE 2134 1] NISET T3 Pokaq sWR)] ,

wodsmnbg] g Bs {Burdrg) smak
tung dumy| L3 (Fampnig % STWPHNG) seak
1004 R Tl (uawdinby) sreak

=U
=U

-l

yoeg 'Bd u(ug) = g ‘wonerudag sury Breng |
| ooo'ons'ys | 110 puesn | SUONBIASIGAY SR
£EERIS'TS 0L
08 - - - 069's ZEG1 03 JoLg 19M3g OX,pr
0% - - - 0059 ZE61 011014 JaMag p¥,¢
0% - - - 000°T zE61 01 IoLd N3G THX,9E
0§ - - - 008’y ZEG1 01 IoLg IaMag  THX. 8T
0§ - - - $L8'T Zg61 01 1oLy I9MAS 97X FT
0% - - - 008 ZEGT 01 0L IoMag ,£EX,9]
0% - - - 008°T ZEGT 03 I0LL] T8RS ,0£X,0T
0 - - - 05t ZEGT 03 Jotg 83G LTX8]
0§ - - - OLY'T TEGT 03 JOLL] Jamag £X,2

neA JIef[o(] PINIISUD)) ABI X
UOIJBNJBA JISSY
nojmeyIuIg Jo A1)
Apm§ AIqised J [enuenl] A)unor) amooag




s [asy DuaddyseBiey) soes1oday PEXTOTVS60 TNG0009\T

66019 “ON q0f

0T/ mQ 61041 DT “BPYM 7 SUIg
"013Z 30 anyea 8 peuBisee asem Ayl LN I puoksqg SWL] ,
wojamnbgl "}y bs (Suidig) sreak St =u
wmg dwy| s | (sasmpnng 73 sBuIp{ng) sreak 05 =u
100, Jesury F1 (ieawdmby) smak oz =u
g S up{ug-D) = la vomepaxdaq aury wBmAg |
_ 000°00€°1$ | r®10L puesn | SUOUETASIGHY HION
9SEPT6S 501
1L6'7$ oLTS 1147028 000°0Z¢Y 05z 1 0821 0561 M3 IO W8F
016618 1.8 OEE°ESE 0000158 051§ 31 00FE 0561 UWIERA 3210 ,0f
03 - - - - Il 00£6 ZE61 01 Joug 1238 "d' D8 JLT
859°69% 10Z°1$ SLO'06% 0000518 051% 31 0001 0661 1R2mag 4T
0% - - - - ¥l 0b9¢ TE6T 01 3011d PMIE d' DY T
609°1HS LILS S08ESS 009'68% 083 31 0Z11 0661 10m3% "d'DH W51
09+'058 0L8% 05T°59% - 529 Il 0§97 0661 UTBA 3210, ,T1
6hL'1S 793 $89'vS 008'v¥S 0LY 31 09 0561 1ama3g 'd'DY LT
000°3€1% 000°t$ 00070518 - 0000518 | I £00T [EILOA[
000°865% 000°E1S 000°059% - 000°059% S I £00T [eIaUasy
T# ® 1# 08D
Eo..-ahm aonRifie)
0P r6ES oL
00v'¥6¢8 ] 009°E18 | 000°089% | - | 0000893 | S ] 1 ] 9861 [ P SEPIEQ
snoneyg dum g

anfe A eI PAIINIISTO)) B3 X
uonenjeA JIssy

&) uosumor yo aFe[IA

Apmyg A)MIqiseaq [erouenr] Ajuno,) amooig




s[x A9y QuaddynsaBueyy 3ol fasodad FRAT\BIA660 [S\00009Y

8L oGl 66019 'ON 99f
800TH/T WO OTT ‘BFEUA 77 SURAE
"0J3Z JO AN[BA B PAUBISSE 312Mm 1] (TSN I3 puoiag sway) ,
j004 azEnbg g bs {8udig) swak 72 =u
wmg dign’] K] {soamuonag 7p sFurp|ing) exead 05 =u
1004 TBam]| J1 (uswdmby) sead A =4
s B /(Bg0) = [ uoHeesdaq aur] NBRAS |1
|  ooooszs | 1eol pusan | SUORBIARIQQY SA0N
L9€°6218 Te0L
865'85% 160°$ £68°0518 00000518 0028 ¥l 005L 0961 13M9E .OF
THI'ErS SbL1S 9Z6°0¢1% 000°5TH 1§ 0S1$ 31 0056 LS61 13438 T
1£1718 L8F% 9rs'9es 000°0+ES 0018 J1 00¥E 1961 UrEjy 9010 ,91
OF8°L9 yics 1Z5°ECS 000°9578 033 I (1,143 LS61 M35 ST
S61°54 6L1S 9EV'ETS 000°sTIS 0scs 31 005T 1961 UIEN 2240 .8
WIJSAS HONII[0)
LEE'SSTS T®0L
¥9L'ES SSTI8 194798 000°0058 0000093 ST I 0961 3SE ARMIR]
TLSISIS 12588 YEO1ZHS 000°00¢°1$ | 0000051 5 1 SL61 SUIPIED) I[PSED
suonv)s dumnj

IN[EA IE[JO(] PINLIISUC)) 183§
WOLEN[EA JISSY
[BIS9A JOo uMmo],

Apmg HMIqisea ] [elUeETl] A)UN0)) JWOooLg




§X' 1A%y puaddyssBusy) joesTwiody YeIT\O 1650100005\ ] 8L 4091 66019 ON qOf
300T/4/Z Ra OTT ‘BRYAL 7% SURNG
‘HorEIIIEA nnbal sajE(] SWLIMS? UD §1 pRONAST00 R4 L T
"0RZ 30 INEA 2 PIUTIESE 212M 1] IS0 TR puosg Sy 4
(Bmdiy) ereak I =1
(sarmanng 7 sfurping) sreak 0§ -1
(eudmbg) sres i 0z =1
u/(ug-0) = (1 woRewaxda aury yBEAG ‘[
| ooo‘'os1s | oL puein | SN
762588 0L
700828 1593 0r8'8rs 000'4L1S 098 T 0062 SL61 UTERN 3010 ,01
91088 L313 PEOFIS 000°05$ 0s% ¥ 000t SL61 UIEJA 3310, .8
T 6rs SHIIS 168585 000'90¢$ 098 ¥ 001s SLol Iamag .8
TANSAS TSN
679°098 TE10L
629°09% | 89E €5 l ¥ 8918 | 0000098 | 0000098 | Rl 1 | 5461 | Sd WAOLCRIN)
suones dmn,

3MEA JE[Jo( PAJINIISUO)) JBIX

UONEN[EA JISSY
UOSUD{II( JO UM,

Apmy§ Aqisea [euen AJUno)) smoorg



Broome County Financial Feasibility Study
Asset Valuation
ENR Construction Cost Index

Annual Change, %/year
Year ENRCCI 1-Year 5-Year 10-Year | 15-Year | 20-Year
1908 a7
1909 91 -0.2%
1910 96 5.5%
1911 93 -3.1%
1912 91 -2.2%
1913 100 9.9% 0.6%
914 89 -11.0% -0.4%
1915 93 4.5% -0.6%
1916 130 39.8% 6.9%
1917 181 39.2% 14.7%
1918 189 4.4% 13.6% 6.9%
1919 198 4.8% 17.3% 8.1%
1920 251 26.8% 22.0% 10.1%
1921 202 -19.5% 9.2% B.1%
1922 174 -13.9% -0.8% 6.7%
1923 214 23.0% 2.5% 7.9% 5.4%
1924 215 0.5% 1.7% 9.2% 5.9%
1925 207 -1.7% -3.8% 8.3% 5.3%
1926 208 0.5% 0.6% 4.8% 5.5%
1927 206 -1.0% 34% 1.3% 5.6%
1928 207 0.5% -0.7% 0.9% 5.0% 3.9%
1929 207 0.0% -0.8% 0.4% 5.8% 4.2%
1930 203 -1.9% -0.4% -2.1% 5.3% 3.8%
1931 181 -10.8% -2.7% -1.1% 2.2% 31.4%
1932 157 -13.3% -5.3% -1.0% -0.9% 2.8%
1933 170 8.3% -3.9% -2.3% -0.7% 2.7%
1934 198 16.5% -0.9% -0.8% 0.0% 4.1%
1935 196 -1.0% -0.7% 0.5% -1.6% 3.8%
1936 206 5.1% 2.6% -0.1% 0.1% 2.3%
1937 235 14.1% 8.4% 1.3% 2.0% 1.3%
1938 236 0.4% 6.8% 1.3% 0.7% 1.1%
1939 236 0.0% 3.6% 1.3% 0.6% 0.9%
1940 242 2.5% 4.3% 1.8% 1.0% -0.2%
1941 258 0.6% 4.6% 3.6% 1.4% 1.2%
1942 276 7.0% 3.3% 5.8% 2.0% 2.3%
1943 290 5.1% 4.2% 5.5% 23% 1.5%
1944 299 3.1% 4.8% 4.2% 2.5% 1.7%
1945 308 3.0% 4.9% 4.6% 2.8% 2.0%
1946 346 12.3% 6.0% 5.3% 4.4% 2.6%
1947 413 19.4% 8.4% 5.8% 6.7% 1.5%
1948 461 11.6% 9.7% 6.9% 6.9% 4.1%
1949 477 3.5% 9.8% 7.3% 0.0% 4.3%




Broome County Financial Feasibility Study
Asset Valuation
ENR Construction Cost Index

Annual Change, %/year
Year ENRCCI | 1-Year 5-Year 10-Year | 15-Year | 20-Year
1950 510 6.9% 10.6% 7.7% 6.6% 4.7%
1951 543 6.5% 9.4% 7.7% 6.7% 5.6%
1952 569 4.8% 6.6% 7.5% 6.1% 6.6%
1953 600 5.4% 5.4% 7.5% 6.4% 6.5%
1954 628 4.7% 5.7% 7.7% 6.7% 5.9%
1955 660 5.1% 5.3% 7.9% 6.9% 6.3%
1956 692 4.8% 5.0% 7.2% 6.8% 6.2%
1957 724 4.6% 4.9% 5.8% 6.6% 5.8%
1958 759 4.8% 4.8% 51% 6.6% 6.0%
1959 797 5.0% 4.9% 5.3% 6.8% 6.3%
1960 824 14% 4.5% 4.9% 6.8% 6.3%
1961 847 2.8% 4.1% 4.5% 0.2% 6.1%
1962 872 3.0% 3.8% 4.4% 5.1% 5.9%
1963 901 3.3% 3.5% 4.1% 4.6% 5.8%
1964 936 3.9% 3.3% 4.1% 4.6% 5.9%
1965 971 3.7% 33% 3.9% 4.4% 5.9%
1966 1019 4.9% 3.8% 3.9% 4.3% 5.5%
1967 1074 5.4% 4.3% 4.0% 4.3% 4.9%
1968 1155 7.5% 5.1% 4.3% 4.5% 4.7%
1969 1269 9.9% 6.3% 4.8% 4.8% 5.0%
1970 1381 8.8% 7.3% 5.3% 5.0% 5.1%
1971 1581 14.5% 9.2% 0.4% 5.7% 5.5%
1972 1753 10.9% 10.3% 7.2% 6.1% 5.8%
1973 1895 8.1% 10.4% 7.7% 0.3% 5.9%
1974 2020 6.6% 9.7% 8.0% 6.4% 6.0%
1975 2212 9.5% 9.9% 8.6% 6.8% 6.2%
1976 2401 8.6% 8.7% 8.9% 7.2% 0.4%
1977 2576 7.3% 8.0% 9.1% 7.5% 6.6%
1978 2768 7.5% 7.9% 9.1% 7.8% 6.7%
1979 3003 8.5% 8.2% 9.0% 8.1% 6.9%
1980 3237 7.8% 7.9% 8.9% 8.4% 7.1%
1981 3452 6.6% 7.5% 8.1% 8.5% 7.3%
1982 3742 8.4% 7.8% 7.9% 8.7% 7.6%
1983 4066 8.7% 8.0% 7.9% 8.8% 7.8%
1984 4146 2.0% 6.7% 7.5% 8.2% 7.7%
1985 4195 1.2% 5.3% 6.6% 7.7% 7.6%
1986 4295 2.4% 4.5% 6.0% 6.9% 7.5%
1587 4406 2.6% 3.3% 5.5% 6.3% 7.3%
1988 4519 2.6% 2.1% 5.0% 6.0% 7.1%
1989 4615 2.1% 2.2% 4.4% 5.7% 6.7%




Broome County Financial Feasibility Study
Asset Valuation
ENR Construction Cost Index

Annual ChanEg, Yolyear
Year ENRCCI | 1-Year 5-Year 10-Year | 15-Year | 20-Year
1990 4732 2.5% 2.4% 3.9% 5.2% 0.4%
1991 4835 2.2% 2.4% 3.4% 4.8% 5.7%
1992 4985 11% 2.5% 2.9% 4.5% 5.4%
1993 5210 4.5% 2.9% 2.5% 4.3% 5.2%
1994 5408 3.8% 12% 2.7% 4.0% 5.0%
1995 5471 1.2% 2.9% 2.7% 3.6% 4.6%
1996 5618 2.7% 3.0% 2. 7% 3.3% 4.3%
1997 5825 3.7% 32% 2.8% 3.0% 4.2%
1998 5920 1.6% 2.6% 2.7% 2.5% 3.9%
1999 6059 2.3% 2.3% 2.8% 2.0% 3.6%
2000 6221 2.7% 2.6% 2.8% 2.7% 3.3%
2001 6342 1.9% 2.5% 2.8% 2.6% 3.1%
2002 6538 3.1% 2.3% 2.7% 2.7% 2.8%
2003 6695 2.4% 2.5% 2.5% 2.7% 2.5%
2004 7115 6.3% 3.3% 2.8% 2.9% 2.7%
2005 7446 4.7% 3.7% 3.1% 3.1% 2.9%
2006 7751 4.1% 4.1% 3.3% 3.2% 3.0%
2007 7880 January 07"
2008
2009




APPENDIX D

USER COST GRAPHS



spCIAQZ) 20-01-01 ABJ S1S0D JasmBubeauBUI\O LAGE0 | I\GO00S\T . 656019 :OoN qor
800Z/¥/2 - e 277 BPUM B swea)s

oolLs

00z

sjsog) [ejded usuno |

o
(=3
(22
®r
4asn 1ad suefog [enuuy

m SIS00 WRODI;
, sapeibdn jue|q sinny Bl
00¥$
005$
. .ﬂo%wm.“_oﬁo__oo
ulep ¢ ‘sSd ‘Sd1MM
e - 008%

(uonisinbay Jo} senjep tejjoq ,peIoNASUOY Jea ., Uo paseq)
ainjonlisesju| Isjems)sep| paumQ AJunos 10} sea Jasn ainjn4 pajewsy
}saialu| %S e Buroueuld Jeap-0z



sk°(1A0Z) L0-01-01 ABM S1S00 JesmBuueauIBUTIO L\EE0LS\0000SV T 66019 :ON qor
800¢/v/Z ~ 21EQ 77 RIRUM B SWIBIS

00ls

ooes

| s1s09 feuded weunn m
; 51500 Wg0oO
- sapesfidn ueld ssnnd @ |

o
(=]
(22}
&
Jasn tad suejjoq fenuuy

3

00s$

W.@Bcw 10)98]j09
ulel g ‘ssd .mn_._...sg

009¢
(3qeq 1edroiuny jo uonisinboy AJunog uo peseg)
ainjonsselju] J9JeMa)SBAR POUMO 3::00 10} sa94 Josn alnjnd pajeuwllysy
}salaju] %6 Je m:_o:m:_u_ dedA-02



66019 ON qor
SPC(i402) £0-01-01 AR1 51500 JasrBuueeuIBUIND 1\6E0 LO\DDO0SLT 077 “JSieu B SWealg
800Z/¥/Z - @leQ

- 0%
001$
oozs
>
=
3
=
ooes w
{(1esn/oL¥4) g
© 5180 feyde) wauno m uopisinhoy a_wsou -
ym 3son Jesn efeloay
SIS0 We0O O _ - ot .m
sepelfidn juejy ainn4 @’ g
{1esn/o6es) 7
uolysinbay funog e
Uim 3500 Jesn ebeieay
; 005s$
siemesg 10)20]j09 000¢
UWIBN ' ‘SSd ‘SdLMM
00.%

(eanenu| Aeg exeedesays 1oj s1502 samny pejelunse B jgeq [edioiungy Jueiins uo peseq)
ainjonJjselju] Je3emajsepn Jo uonisinbay AJunog Jnoypm
sjuswaaoldw] aaneniu] Aeq ayeadessys Joy sao4 JasM) einjh4 pajewnsy
3sa49ju| %6 1e Buloueulq Jes -0z




six"(A0E) L0-01-0) A8t sJs0D JasmBuuesUIBUI0 \G60 LO\00009\T 66019 ON gor
8002/¥/c - =g o717 19jByM ' slealg

o
vmnoﬂ

L] &r
o

w =N » >
\D ) Xl >
o ' wvwvz, »= ﬁvoe@o w? wv-zv 2 &
O 0 c
of o o

\9
4@ GO.er CAl On@
wcvz, P\ wvmno o wvzav P\ R
0%

0014

00cs

[ 81500 |epden waunn
51500 W0 O
sepeibidn Jeld aamnl \@

ooes

Jas sed sigjjog |enuuy

8
3

siameg J0}9e[j0D ] 005$
UIEl B 'SSd 'SdLMM

009%

(uomisinboy 10j senjeA Jejjog ,pe)onnsuog Jeas,, ue paseg)
aimjonJiselju| 19)ema)Sepl poumQ AJuno? o) sead Jasf ainjh4 pajewsy
}saioju] % ye Buioueul4 jeap-o¢



SPCUADE) 20-01-01 A2) 1500 JasmyBuneauBuUI0 1\660 LO\D000GVT 66019 :oN qor
2002/¥/E - BQ 277 H3leUM ' SWeSIS

00i$

00zZ¢

sjsod [eyde) waun) i
sls0 W0 0O
, sopeifidn ueld aimnd @

3

2
[\ ]
&y
Jesn Jad sJejjoqg |[enuuy

SIOMOS 10)38[|02) : 005$
ulely @ ‘sSd ‘SdLMM

009$

(e rediaiuny jo uogisinbay Aunos uo peseg)
alnjoni)selju] J19]Jemal)sepl PpaumO 3: noY 10} S804 JosM ainjn{ pejewlnsy
}soloju] %7t e mc_o_._m:_n_ deaA-0¢



sICUADE) 20-01-01 ARi iS00 Jasm\BuuaswBUI\0 1\660 | W0000S\T ) 66019 ‘ON qor
B00ZH/C - 31eQ 77 “JBIBUAA ¢ SWieadls

0%

0oL

002%
>
=
b=
| =1
oogg 2
g
§)s09 [eyde) waLUhH 5
)00 WSO O oy m
sapeifidn jueld einn4 | (1esnjores) ooy @
{sesn1/09€8) uomsinboy funos e e
uopsinbay funoy YNM 3500 Josn) ebesery o

| yum )soo) sosn aBeieay
00S%
009%
SJOMBS 10}96}]0D
uien g ‘ssd ‘sd MM
00.%

{eaneniu| Aeg eyeedesayy 4o} 53509 sumny pejewnyse B yqeq [edivungy Juerina uo peseg)
ainjondjseljuj 19)emalsep; Jo :O_a_w_:_uo< Au noJ jnoyiim
sjuswanoldwi aAneniu] Aeg ayeadesays 1o} seed Josn ainjn4 pajewysg
1saJaju] %y 1e m:_ocm:_u_ despr-0¢



spc{iAod) L0-01-0) A8l SIS0 JesmbBupssuiBung 1660 LN00008NT 66018 ON qof
8002/¥/Z - 9¥eQ 277 RBUM B SwWiesls

ooLs

- 00Z$

sisoq |eudes waundm

$}s00 W00
sopelbdn jueld smnind@

3

o
(o]
)
L2
Jasn Jad stejoq [enuuy

SIomeg J0}96]j05) - 00s$
ulel 2 ‘sSd ‘SdLMM

009%

(uonisinbay Joj senfep Jejjod ., peanasuos) Jeey,, Uuo peseg)
9iNJONJISeljU] 19JEMI)SBAA POUMD 3::00 10} s9a4 Jas 2injn4 pajewnsy
}sSaJd9dlu| %G e m:_ocw:_n_ dea -0t



SPCIADY) 20-01-01 ARL 51507 JespiBuneswBUZ0 11660 LO\D000SLT 66019 ‘ON gor
800Z/¥/C - 91BQ 7] I9RUMW § Sweals

L 0014

0oz$

siso) [eyded waun) |

Sisod WeoO
sapeibdn ueld sininy |

o0es

Jas Jed sig|jeq |enuuy

8
3

00%$

Si0Meg J0ojae[j0)
urew .w ‘ssd .w.m._..gg

009¢
(}aeq feddunp Jo uomisinbay Aunos uo paseg)
alnjonijselju] 18Jemalsepn paump b.::oo 10} S99 Jos ainind pajewnsy
Jsaialuj %6 je m:_ucm_.__u_ e’ A-0F



SK(JA0¥) £0-01L-01 AR 51507 JasmBulsauiBuI\0 1\G60 1900008\ 66019 :ON qor
8002/+/2 - 91eQ 277 [BlUM B swea)s

0$
001$
00Z%
r
=
3
c
ooe$ =
=]
| s)s00 [eyden Juaun) | g
$1800 We00O . b
, sepe.lbdn ueld aimnd A : ; esniores) aovs m
s {sesnyo9cs) uopsinboy Hunon T -
{ uoysinbay [unoy yum 1502 Jesr ebeioay m
| UM 3500 Jes) eBrieay ’ T
ooss
009%
SJoMOS 10}26]109
ure ¢ ‘ssd ‘sdLMM
. 00.$

(eaneniu) Aeg exredesayy o) 53509 einyny pejewnse g jqeq [edi2iunyy Jualing uo peseg)
2injonJiseliu] 19)ema)lsepn Jo :O_u_w_=—uu< 3::00 Inoylim
3:0Em>0._n_=.__ SAlERIU] >mm mv_mwnmmﬁso 40} s884 Jasn alnjnj pejewllsy
}s8l19ju] 9,6 je mc_ccmc_n_ JeaA=0F



APPENDIX E

WWTP FLOWS AND LOADS



spe'3uedeilL 0LEE0LIVELOdELN00.d PIOAIGE] L \D0DOBVT 66019 ‘ON gor
800zvfE -eleq 377 1eleUM 7 SLLRAIS

"9002 JaqUIsAON NI £00Z +equiadaq Jo pouad ali auy 10} SYNA AIIE; uo papodal se st d LM SleBULION aup Joy Biep SS1 Pl 'S0aED ‘Mol Ueld *2
"9002 Jequisidss nivy £00Z Jequisasq Jo potiad sLul su) Jof SHNG AllioB) uo paliodal SE SI J LM HODIPUS eu J0) BJEp S5 pUe $a0g ‘Mo Jueld °
"9002 1290130 NiL £00Z 43qWaAoN Jo pouad s oy} Joj SHWA Ao} uo patiodal se st d) S Julor AN uosuyor-uciweyBlig sy3 o) Biep SS PUB 'SI0E 'MOR JUEld g
“{sapesfidn usuno ey Jo uonajdwon Jays) 41S
yor A1 uosuyor-uopueyBuig papeiGdn aug Joy sue payussald spw yuuad sy ‘Wi sy} e usugean Aiewnd Buludopad Auo si pue SuipesBdn Ajussand sijueld Jusugess) -
"SISEq YRUOW WAWIXEW B U0 §S1 PUE (O89/A0d Jo) papuied ale siueld Jusuneal) Jaema)sem saly IV '
Moy
Psliutad Alyjuow wnwixet & aAey yoee sjueld Juswiess) (oSueusy)) SIEBYNON PUE NOJIPUT Bl S[uMm Moy papiuLiad abeiaae Bullos Yiuow-z1 e sey 41§ JuIor or-uojweybuig 'z
08 0 5g08 woy Juusd Jisl) peypow ARusaad sey ANOR] SIU) S8 SOQH 0 S| pajussaid Bjep 41 Julor
Ay uosuyoer-uopuey Buig sup Ina 'S0 Joy papiiad S1 J IAW S1EBULON B Biym S GOED Jo) paniLiuad ase d1MM TIeolpu3 au} pue d1g uler A uosuyor-uojweybuig ayl °L

w

-

SEION
. . - Fi
0g 3} ] 3144 1] 13 8 ¥iZ 8'0 ¥6°0 d {oBueueys) ojeByoN
114 ¥e 44 &4 T4 61 g 981 0L a'vl - o LA BO31pUg
o d1S Julor

- - 2y
114 8 i44 vl 1) FAAN g0l Fi:13 1 VET 12 uosuyop-ucyuryBug

SPEROT B SMO|4 - B)E(] Juk|4 JUSUNEaI ] J8JRMIISEAN
Apnig Aiiqisead [elaueuld - fiuno) swooug



SPCIURGAWILOLEG0 ASHOdBRATRI RIDAABBO LERODDOT

BODZ/LZ OIBC

66019 0N qor
I Jelewna ¥ sweeis

) 0 &0 U'va ozez Io 0Ll 95T ez T6L WnWIXER
7oL 9t Lo £y [ £0 601 visi g0z 70z sBiaay
ToL T2l WLl ZE BEL Ly ] 15t vz vie 90-P0
Lol g5l %6L i€ ELL %ib B0l ! vz Tel 90098
56 ool %si It 8¥l %eE szl €8l 66l V6l aoBny
Vi 62t %vl X3 661 %1g ] irt VBl S0z Eal
L6 [ N €E £¥l %aE B0L ¥EL FT el 50-Unr
ZEl ree %SL it ¥l %.E 5zt 00z 56l zsl SOREN
9zl Z6l %61 8¢ ) A 01 Z8l T8l €8l 9013y
oEt 06} %89 o5 £8l %6E 801 ozl 6l oLl Eie]
Le ool %09 o ¥} %gE Gl 1z g6 Tz Boaed
oL 1z} %r oY ¥8 %bZ 0z 26 00z E'8z SUruEr
58 55l %¥G Iy €01 %LE T 611 002 LZ2 50080
V'8 X7 %.G v £ol %GE Bz it z0z r'Ze SOAON
ol 71 %Lb g9 8 %62 86 621 ooz 12 SUP0
1S 0vE %ies 18 6 %l Ive 50z g6l el co-deg
gY 00z %28 ve zez bt 6F1 92z 10z 5 508y
62l 0ee %.8 = z61 %G ovl iz vz bl Fra
ot 0’5z %50 oL 10z HEE 2Lt 9z 51z vl sorunr
TEL 08 %29 19 81 %0 Z&} [ Sez ol SOFEN
oL 0t %ES ] 291 %9E 12 9¢ ez 562 Soady
ze or %BS 85 Vel %iE 6 6b vez Iz SCIER
06 09} %E9 &5 V¥l %HEE %6 g5l gee 622 50-ged
Vi Vi %05 56 ZiL %L 1] Y 522 18z GO-ET
[ 0¥l %15 €5 301 %1z €6 Y TzZ 552 $0550
Y T6L %10 IS ¥l %EZ 121 orl a1z €6 YOAON
1zl 5ol *%.9 ¥s €0l H¥t z11 ozt 02z o6 Cae)
06 ) %05 25 50 %9 z8 or - T2 voges |
v'B oEt e 05 50 %6 16 Z11 - CiYs o By
0EL o8t %2 iz &b %88 ¥5 ot - 102 radl
LEl VN %L8 1] 5El N W oct - vzz ¥Ounr
Til VN %58 Bl JED} N WN Zvi - £t yo-Ren
ool N %08 L 1zL WN WN BEL - 9L vrady
Ve WN %8 6 il WN wN ¥l - ez Gl
grl N %58 ] 0zt wN WN Gl - £ee oded
'zl wN %¥8 0 i WN N £pl - 43 VorUer
oL YN %38 5l 821 N N £l - g1z g008Q
1’6 YN %8 81 A N N gyl - z1z E0-AON

SPECT ' SMOLJ - BiR( JUB|J JUeUBal] JejRME)SRAN
INVd INSWLVINL IDVMIS LNIOT ALID NOSNHOMNOLWYHONIE

Apmg Aiqiseay |ejoueuld - Aunoo swoolg




Spuaddi L oLe60 LasBoderioold WOMIGED LVOD0I\T 66019 0N dor

00T+Z eI : o e, T RIS

'z '8l £e L'E %2 L6 ¥Z [T %826 6L yZe ¥'sz ol WRLIXEH

Z ¥ o'l z¢ %9¥6 zh [TH %156 ] 99| 591 ] eBeloay

B 0l Il 3 %96 3 6PT %16 ¥ YEl LVl £9 90095
o'l 0EL 60 ¥e %46 6 (I3 %98 g EL) z 2l 59 9o-Ony
¥ 0oL 20 Lt %EG 1L IrL %16 S 55 S il 16 sonT
1z [T 60 ¥4 %26 ¥l 881 %56 ¥ 5L T 6L go-unp:
£e VN T0 £< %96 oL [T %v6 9 16 Lz L5 90-ABW
i WN 20 Ze %E6 ol £S5t %6 g zsl gl 19 509¥
£c WN 60 (X3 %v6 v 181 %L6 5 g6l 9l 52 90-ei
0e N ol Se %6 1t BIL %56 5 60l 651 68 90-qed
gl VN Ll ¥4 %v6 1t 18t %E6 € 3 6¢C 8Ll go-Uer
¥ N 3 0%e %26 £l 0gt %L6 6} z0z YLl 96 50090
gl N 90 ¥e %L6 L 1zt %E6 vl 681 0 86 S0-"ON
0c UEL 50 S %96 £ 66C %86 L ¥z ¥ae 16 5090
¥ 08l g0 8L Ol 5 00z %i6 Z D¥e N X3 so-dog
T DEl [ Sz %0 8 0zz %6 e 0%c N z9 sobny
T 08k 50 &1 % [ 00g %i6 L Dic v z39 Sor
X DEL 20 ¥z % 0zt %96 F 0Z2 Y zo Go-unr
g 7N N VN %5 7T 00F %E6 5l DET Y 3G SOAEN
VN Y ¥N ¥N %/ L oo¥ %E! 0l O¥L vN Zl SQ-I0Y
Vv Ty VN VN % rL 09E [ o¥L Y ol SOJEN
v WN WN VN 596 _ 5 o¥E %0 DEL v LG 50-d6
v N Wh VN hZ6 2L 06 | %56 oLL N 1 50-UBr
v N N ¥N 568 ] o | %¥6 L Ty N 'L L]
N N N VN %56 ! ore %¥6 3 O51 VN 73 POAON
N N 90 W¥N %16 Z [ %96 B a0z VN ) ¥0-P0
N N 70 YN %16 L 0L 24,96 9 [ VN y0des |
N v 50 v Y¥6 [ ¥l %96 9 [/ ¥N g ¥0-Bny
v v Ll N %88 3 ' %V6 [T} 0ol YN 73 yonr
VN VN 20 v %18 4 ¥E %96 [ z YN g ¥O-unT
YN N N N %Z6 51 0EZ %98 3 ! WN '8 ¥O-REN
N N v N %08 1 0E %16 ) ¥ WN Z8 ¥0-ady
YN VN N VN %¥8 L 0EC %986 L VN vl YOBA
YN N wN VN %56 L 081 Yol e N ¥s #0984
YN N N N %08 3] [E A 1L [ N g9 FO-Usl
N 7N dk

SPEO0T ‘9 SMOI - B1E(] JuRld JUSUNLS ) Jejemalsem
INVId INSWLYIHL 39VYMIS LLODIONS
Apnis Aqisead ferouelld - Ajunos awoolg




spFueddw L greep)

d

tenaooosr

BBOLE 0N qof

S00ZZ ‘eleq I Yol P SWENS
o'y [Ti 08°E¥ 018 o0t onLL 005822 001 00EL 00 1241 89C ¥50 whuXey
Ze'L ¥L9 50k L9 260 819 Lie¥E 560 ro'L T3 713 vz 90 ebeloAy

za T0 ol ¥ %001 G [T %96 TL 4 [T¥ 0L SG-AON
T2 80 vE T8l %00 g IiLt %bB o1 551 ¥ae 050 90RO
A ¥o ) N %.8 5 561 %ED B 58 (¥ 090 50995
0 Z0 ¥E 0s “%ib 5 261 %56 8 2! 89E Z90 90y
%0 1o vT ZE %86 g T0Z %i8 [ FA 88°C 520 20T
Tl ¥ Ve 58 %98 9 ¥Si %56 B 5v1 887 5.0 Do-unr
£0 o1z AT 02 %L6 5 Tl %16 5 19t Bre 950 90-Ren
50 F¥4 ovz o %l6 o1 I8¢ %16 9 BEt Bre ¥50 o010y
80 TiE oer £0 %16 6 952 %16 B oe 88C ¥eo 80BN
70 £EL 1z gt %66 S 0L %56 3 T 9 190 90-ted
£0 0t o 0 [T ) 7H %85 9 3 YEe 1ia go-uer
&0 aC 95 6 %66 S 1vs %96 [ 62T SV 880 S0o8Q
N ¥0 gs s %bB 1 BLL %E6 1 Y08 N 190 SO-AON
N Z0 55 N %88 5 €02 %56 ] ZLl VN 520 S0P0
YE 10 &% ez %86 9 V5T %58 ] CH! N 150 g0-des
o Z0 ¥ z0 %88 5 oez %16 ] zel N 760 SoBrY
60 80 Tl &6 %88 5 11T %856 B H N 550 ST
ol ¥0 ZE vL %86 9 ¥oe 566 9 Sk WN 850 Sounr
T0 ¥0 52 N %16 g 8 %96 9 Tl N 850 SOAEN
N YA [R7! wN %16 5 65 %96 8 10z N K SO
N 71 Ll YN %86 9 TH %56 Ll b0z N 550 SOIEN
N Z L LLl VN %86 9 15€ %86 £ ¥OL N 820 soaed
WN T 50 N %86 9 ZST %E6 0t 9El N ¥60 SO-ueT
N 1T TS N %96 ] 6 %86 3 55 WN 890 po-oeq
N 0 gt N %i6 ] 6L %08 g 6L wN €50 VORON
N 1a K3 VN %86 ] sz %86 8 Lz YN 1E0 PO
YN 7] 0z YN %i6 g BLL %b6 ] 86 N S50 ¥o-dos
VN 1o 1z YN %if S 181 %56 5 21 VN Y50 Yo Bny
VN 16 Ty YN %86 g zze %16 ] g9 VN 550 PO
VN 0 A N %86 S ZLE %56 9 LY VN £50 Fo-unr
N z8 Sz N %16 L 15 %56 3 ELL YN 550 FOREN
WN Tz ¥0E WN %15 It [F2s %SE ] EEL N 750 Y0-ady
N oLE A VN %26 oL BIE %001 g £ N 150 VOIEN
N L o8t N %16 6 ¥ag %¥5 ! H N 870 voqed
wN ¥ g N %L8 S 581 %08 EL VEL N Z50 FO-GEr
WN 50 55 N %66 S Zil 596 8 BOZ YN 030 gooeq

SPE0T ’ SMO]S - BIEQ JUB|J JUBUNEEI ] JBJRMOISRAN
ANY1d LNIWLYIHL HILYMILSVA {OONVYNIHD) TLVOHLHON
Apmg Mliqiseaq eloueury - fjunos) awooug




APPENDIX F

COST ESTIMATES
TOWN OF KIRKWOOD AND AIRPORT CORRIDOR



APPENDIX F

COST ESTIMATES — TOWN OF KIRKWOOD AND AIRPORT CORRIDOR

Town of Kirkwood - Wastewater Infrastructure

Option One - Sewer to BJCJSTP

Gravity sewer and force main $8,200,000
Pumping station 3,700,000
TOTAL PROJECT COST $11,900,000

Option Two - Package WWTP

Wastewater treatment plant $9,700,000

TOTAL PROJECT COST $9,700,000

(1) Length of gravity sewer estimated from City of Binghamton Sanitary Sewer Map (revised
2007) and NYS GIS Aerial Mapping System. Assumes sewer would be run from discharge
point of existing force mains coming from the Town of Kirkwood (15- and 18-inch force
mains).

(2) Includes site work (excavation, backfill, etc.), WWTP foundation, Administration Building,
influent pumping station, equipment, and interconnecting piping and wiring.

6109910.1 F-1



APPENDIX F (continued)

Option One
Town of Kirkwood - New Sewer to BJCJSTP

[ Materials and qulpment

$1,920,000

$5,400,000

SUBTOTAL CAPITAL COSTS $5,400,000 $1,920,000
Site work (7%) - 130,000
Electrical (15%) - 290,000
Instrumentation (5%) - 100,000

SUBTOTAL CAPITAL COSTS $5,400,000 $2,440,000
Mobilization/Demobilization (5%) 270,000 120,000

SUBTOTAL CAPITAL COSTS $5,670,000 $2,560,000
Contingency {25%) 1,400,000 640,000

TOTAL CAPITAL COSTS $7,100,000 $3,200,000
Engineering/Legal/Administrative (15%) 1,100,000 480,000

TOTAL FPROJECT COST $8,200,000 $3,700,000

Combined Total Project Cost $11,900,000

Option Two

Town of Kirkwood - Packaged Wastewater Treatment Plant

 Package WWTP

$5,050,000

SUBTOTAL CAPITAL COSTS $5,050,000
Site work (7%) 350,000
Electrical (15%) 760,000
Instrumentation {(5%) 250,000
SUBTOTAL CAPITAL COSTS $6,410,000
Mobilization/Demobilization (5%) 320,000
SUBTOTAL CAPITAL COSTS $6,730,000
Contingency (25%) 1,700,000
TOTAL CAPITAL COSTS $8,400,000
Engineering/Legal/Administrative (15%) 1,300,000
TOTAL PROJECT COST $9,700,000

6109910.1

F-2




APPENDIX F (continued)

Airport Corridor - Packaged Wastewater Treatment Plant

IESTPAN

Materials, equipment, and tankage

$3,400,000

$1,500,000

SUBTOTAL CAPITAL COSTS $3,400,000 $1,500,000
Site work (7%) - 110,000
Electrical (15%) - 230,000
Instrumentation (5%) - 80,000

SUBTOTAL CAPITAL COSTS $3,400,000 $1,920,000
Mobilization/Demobilization (5%) 170,000 100,000

SUBTOTAL CAPITAL COSTS $3,570,000 $2,020,000
Contingency (25%) 890,000 510,000

TOTAL CAPITAL COSTS $4,460,000 $2,530,000
Engineering/Legal/Administrative (15%) 670,000 380,000

TOTAL PROJECT COST $5,100,000 $2,900,000

Combined Total Project Cost $8,000,000

6109910.1




APPENDIX G

SUMMARY OF SELECTED SEWER AND WATER DISTRICTS
OR AUTHORITIES IN NEW YORK STATE



I. Rockland

APPENDIX G

SUMMARY OF SELECTED SEWER AND WATER DISTRICTS
OR AUTHORITIES IN NEW YORK STATE

A. Rockland County Sewer District #1

a. Board of Commissioners — 13 members
Commissioner Kevin P. Connell
Commissioner Ted DeGuzman
Mayor George O. Darden - Village of Spring Valley
Supervisor Alex Gromack (Assist. Chairman) - Town of Clarkstown
Supervisor Thom Kleiner - Town of Orangetown
Commissioner Seth Lehman
Commissioner Brendel Logan
Councilman John Maloney - Town of Clarkstown
9. Mayor Brian Miele - Village of Hillburn
10. Trustee Dennis Rose - Village of Sloatsburg
11. Supervisor Christopher P. St. Lawrence - Town of Ramapo
12. Legislator VI Pradhan - Town of Clarkstown - Leg. Chairman - Budget
and Finance Committee
13. Chairman Julius Graifman
b. Relevant Law
Rockland County Sewer Use Law
A local law establishing rules and regulations governing the discharge of
sewage, industrial waste, and other waste, into the Rockland County Sewer
District No.1, and sewers tributary thereto, providing for the establishment and
collection of charges for use of such sewer system and sewers, and prescribing
penalties for the violation of such rules and regulations, and does hereby
supersede local law number 19 if nineteen hundred and ninety-seven, as amended
by local law number three of nineteen hundred seventy-seven, local law number
nine of nineteen hundred seventy seven, local law number five of nineteen
hundred seventy-eight, local law number two of nineteen hundred eighty-four and
local law three of nineteen hundred ninety-three.

e e

I1. Onondaga County
A. Metropolitan Water Board

6109910.1

1. Members
a) 7 members of which not more than 5 shall be from the same political
party. Chairman of Onondaga County Water Authority is a member; 3
must be City residents (with advice of Mayor) and 2 County residents
living outside the City. The Legislature Chairman appoints the
Chairperson. Members serve for a 3-year terms.

G-1



APPENDIX G (continued)

2. Purpose

a) the Board shall act as the administrative body of the Onondaga County
Water District.

B. Onondaga County Water District

1. Board Members

1. Stephen Rogers, Chairman

Ferdinand L. Picardi, Vice Chairman

David E. Fitch, Administrative Director

Robert A. Terrinoni, Asst. Administrative Director
Justine P. Bush, Member

Terence A.J. Mannion, Member

Fernando Ortiz, Member

Harold E. Rook, Member

Robert F. Tomeny, Member

Woo bW

2. Mission

To purify, store and deliver the required amount of drinking water from
Lake Ontario to meet the demands of residential, commercial, institutional
and industrial consumers in Onondaga County, the City of Syracuse and
Central New York. The Onondaga County Water District, which is
administered by the Metropolitan Water Board, serves the role of
supplementing the area’s primary upland water sources of Skaneateles and
Otisco Lakes, which have limited capacities. The Lake Ontario system has
the capacity to produce up to 50 million gallons/day and store in excess of
165 million gallons of water for emergencies, including fire protection and
periods of drought. The County Water District also provides the
community with a means to finance large water system improvements
through an ad valorem assessment on real property (when this method is
needed).

C. Onondaga County Water Authority

6109910.1

1. Members

a) 5 members appointed for 3-year terms by the Chairman of the County
Legislature, with Legislative confirmation.

2. Purpose

a) OCWA is organized as a public benefit corporation and was created in
1951 to engage in the construction, maintenance and operation of a water
supply and distribution system for the benefit of the people of Onondaga
County.

3. Board members

1) Robert Tomeny Chairman
2) Thomas Pasqua, Attorney
3) Holly Rosenthal, Treasurer
4) Wayne Simmons, Secretary

G-2



APPENDIX G (continued)

5} Claude Incaudo, Board Member

6) Anthony J. Geiss, Jr., PE, Deputy Executive Director
7) Michael E. Hooker, Executive Director

8} Fred Picardi, Vice Chairman

I11. Erie County
A. Division of Sewerage Management (DSM)

1. 7 Erie County Sewer Districts
a. Responsible for the construction and maintenance of sanitary sewer
systems and wastewater treatment facilitics
b. The ECSD are governed by Boards of Managers appointed by the
County Executive and confirmed by the Erie County Legislature.
c. The ECSD are self-supporting entitics with the power to assess
appropriate service fees and levy local sewer charges. Capital construction
is eligible for both federal and state aid when available. At present, only
low interest loans are available.
d. Rules and Regulations of an Erie County Sewer District (27 page doc)

2. Member of Board of Managers for Erie County Sewer District #5
a. Daniel A. Herberger, Supervisor, Town of Clarence

IV. Orange County
A. Orange County Water Authority
1. Board of Directors
1) Marcia Jacobowitz, Esq., Chairwoman
2) Thomas DeBenedictus, Treasurer
a. Accountant, Chamber of Commerce of Orange County, Inc.
Newburgh NY-—Director Emeritus
3) Jonah Mandelbaum
a. Real Estate Developer
4} R Michael Worden
a. Former Mayor of Port Jervis, NY
5) Daniel E. Patenaude, P.E
a. Vice-President New York Bituminous Products Corp.
6) David Church, AICP - Interim Executive Director, Commissioner of
Planning, County of Orange
3. Purpose
OCWA was created to address the long-term water needs of Orange
County, New York. OCWA and 38 other communities in the county are
Groundwater Guardians.

6109910.1 G-



APPENDIX G (continued)

V. Suffolk County
A. Suffolk County Water Authority
1. Board Members
1) Michael A. LoGrande, Chairman
a. Former Suffolk County Executive, and Supervisor of the Town of
Islip
2) Bemard Brady, Secretary
a. high school business teacher
3) George Proios
a. Chief Environmental Analyst for Suffolk County and Chairman of
the County’s Soil and Water Conservation District
4) Patrick G. Halpin
a. Former Suffolk County Executive and NYS Assemblyman
5) Michael Deering
a. Vice President for Government Affairs of the Long Island
Association, former Commissioner of Suffolk County’s
Department of Environment and Energy
2. History
1} New York State's first public benefit corporation for water service
began operations on June 1, 1951
2) The new not-for-profit entity has since become the model for numerous
other water authorities
B. Suffolk County Sewer Agency
C. Suffolk County Sewer Districts

V1. Nassau County
A. Nassau County Sewer and Storm Water Finance Authority (NCSSWFA)
B. Nassau County Sewer Districts
C. Long Island American Water
D. Water Authority of Western Nassau County

6109910.1 G-4



APPENDIX H
GLOSSARY OF TERMS



APPENDIX H
GLOSSARY OF TERMS

BAF - Biological aerated filter

Biochemical Oxygen Demand (BOD) — Mecasurement of the dissolved oxygen required by
microorganisms in the biochemical oxidation of the organic matter contained in the
wastewater.

BJCIJSB - Binghamton-Johnson City Joint Sewage Board
BJCJSTP - Binghamton-Johnson City Joint Sewage Treatment Plant

Carbonaceous Biochemical Oxygen Demand (CBOD) — Measurement of the dissolved oxygen
required by microorganisms in the biochemical oxidation of the carbon containing
compounds in the wastewater.

County Sewer District - An area or arcas of land located within a county which has been
designated and established for the purpose of: (a) the conveyance from other municipalities
and districts within the county of sewage, and treatment and disposal thereof; (b) collection;
or (¢) both such conveyance and such collection.

County Sewer Authority - A public benefit corporation, created by an Act of the Legislature,
authorized to, among other powers, borrow money and issue bonds or other obligations and
to enter into contracts and to execute all instruments necessary or convenient or desirable for
the purposes of the authority to carry out any powers expressly given it, including the power
to purchase any sewage facility and any improvements, extensions and betterments situated
wholly within the district; to construct, improve, maintain, develop, expand or rehabilitate
sewage facilities; and to construct, improve or rehabilitate distribution and transmission
facilities.

Fecal Coliform — Group of bacteria that inhibit the intestines of humans and animals. Presence
in water or sludge is an indicator of pollution and possible contamination by pathogens.

Flow — The movement of a fluid from place to place
mgd - Million gallons per day

mg/L. — Milligrams per liter, industry standard unit of measurement used for expressing the
concentration of a given wastewater constituent.

1 mg/L. = 1 part per million (ppm)
1 pound per gallon = 120,000 mg/L.

Nutrient Removal — Removal of nitrogen, phosphorus, or both from the wastewater.
NYSDEC - New York State Department of Environmental Protection

pH — A measure of the acidity of a solution (7 is neutral)

6109910.1 H-1



APPENDIX H (continued)

Primary Treatment — Removal of a portion of the suspended solids and organic matter from the
wastewater.

SCADA - Supervisory Control and Data Acquisition

Secondary Treatment — Removal of biodegradable organic matter (in solution or suspension)
and suspended solids. Disinfection is also typically included in the definition of conventional
secondary treatment.

Settlable Solids — Substance in wastewater that will not stay suspended in a sample, but settle to
the bottom.

SPDES - State Pollutant Discharge Elimination System

Total Kjeldahl Nitrogen (TKN) — The combined amount of organic and ammonia nitrogen.
Total Cyanide — Concentration of cyanide in a solution

Total Mercury - Concentration of mercury in a solution

Total Nitrogen — Concentration of nitrogen in a solution

Total Residual Chlorine — Amount of chlorine remaining in the environment after natural or
technological processes.

Total Suspended Solids (TSS) — The residue remaining after a filtered wastewater sample has
been evaporated and dried at a specified temperature.

USEPA — United States Environmental Protection Agency

WWTP -- Wastewater treatment plant

6109910.1 H-2



	Wastewater Study-Stearns Wheler.pdf
	Wastewater Study-Stearns Wheler-001

